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SUMMARY OF PRODUCT CHARACTERISTICS
VW This medicinal product is subject to additional monitoring. This will allow quick identification of

new safety information. Healthcare professionals are asked to report any suspected adverse
reactions. See section 4.8 for how to report adverse reactions.

1. NAME OF THE MEDICINAL PRODUCT

Trazimera 150 mg powder for concentrate for solution for infusion
Trazimera 420 mg powder for concentrate for solution for infusion

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Trazimera 150 mg powder for concentrate for solution for infusion

One vial contains 150 mg of trastuzumab, a humanised [gG1 monoclonal antibody produced by
mammalian (Chinese hamster ovary) cell suspension culture and purified by chromatography including
specific viral inactivation and removal procedures.

Trazimera 420 mg powder for concentrate for solution for infusion

One vial contains 420 mg of trastuzumab, a humanised IgG1 monoclonal antibody produced by
mammalian (Chinese hamster ovary) cell suspension culture and purified by chromatography including
specific viral inactivation and removal procedures.

The reconstituted Trazimera solution contains 21 mg/mL of trastuzumab.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Powder for concentrate for solution for infusion (powder for concentrate).

White lyophilised powder or cake.

4. CLINICAL PARTICULARS
4.1 Therapeutic indications
Breast cancer

Metastatic breast cancer

Trazimera is indicated for the treatment of adult patients with HER2 positive metastatic breast cancer:
(MBC):

- as monotherapy for the treatment of those patients who have received at least two chemotherapy
regimens for their metastatic disease. Prior chemotherapy must have included at least an
anthracycline and a taxane unless patients are unsuitable for these treatments. Hormone receptor
positive patients must also have failed hormonal therapy, unless patients are unsuitable for these
treatments. g aine
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- in combination with paclitaxel for the treatment of those patients who haye not
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chemotherapy for their metastatic disease and for whom an anthracycline is not suitable.

- in combination with docetaxel for the treatment of those patients who have not received
chemotherapy for their metastatic disease.

- in combination with an aromatase inhibitor for the treatment of postmenopausal patients with
hormone-receptor positive MBC, not previously treated with trastuzumab.

Eavrly breast cancer

Trazimera is indicated for the treatment of adult patients with HER2 positive early breast cancer. (EBC).

- following surgery, chemotherapy (neoadjuvant or adjuvant) and radiotherapy (if applicable) (see
section 5.1).

- following adjuvant chemotherapy with doxorubicin and cyclophosphamide, in combination with
paclitaxel or docetaxel.

- in combination with adjuvant chemotherapy consisting of docetaxel and carboplatin.

- in combination with neoadjuvant chemotherapy followed by adjuvant Trazimera therapy, for
locally advanced (including inflammatory) disease or tumours > 2 cm in diameter (see sections
4.4 and5.1).

Trazimera should only be used in patients with metastatic or early breast cancer whose tumours have

either HER2 overexpression or HER2 gene amplification as determined by an accurate and validated

assay (see sections 4.4 and 5.1).

Metastatic gastric cancer

Trazimera in combination with capecitabine or 5-fluorouracil and cisplatin is indicated for the treatment
of adult patients with HER2 positive metastatic adenocarcinoma of the stomach or gastro-oesophageal
junction who have not received prior anti-cancer treatment for their metastatic disease.

Trazimera should only be used in patients with metastatic gastric cancer (MGC) whose tumours have
HER2 overexpression as defined by IHC2+ and a confirmatory SISH or FISH result, or by an IHC 3+
result. Accurate and validated assay methods should be used (see sections 4.4 and 5.1).

4.2 Posology and method of administration

HER2 testing is mandatory prior to initiation of therapy (see sections 4.4 and 5.1). Trazimera treatment
should only be initiated by a physician experienced in the administration of cytotoxic chemotherapy (see

section 4.4), and should be administered by a healthcare professional only.

Trazimera intravenous formulation is not intended for subcutaneous administration and should be
administered via an intravenous infusion only.

In order to prevent medication errors it is important to check the vial labels to ensure that the drug being
prepared and administered is Trazimera (trastuzumab) and not Kadcyla (trastuzumab emtansine).

Posology

Metastatic breast cancer

Three-weekly schedule Ve
The recommended initial loading dose is 8 mg/kg body weight. The recommended maintenance:dose at
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three-weekly intervals is 6 mg/kg body weight, beginning three weeks after the loading dose.

Weekly schedule
The recommended initial loading dose is 4 mg/kg body weight. The recommended weekly maintenance
dose is 2 mg/kg body weight, beginning one week after the loading dose.

Administration in combination with paclitaxel or docetaxel

In the pivotal trials (H0648g, M77001), paclitaxel or docetaxel was administered the day following the
first dose of trastuzumab (for dose, see the Summary of Product Characteristics (SmPC) for paclitaxel
or docetaxel) and immediately after the subsequent doses of trastuzumab if the preceding dose of
trastuzumab was well tolerated.

Administration in combination with an aromatase inhibitor

In the pivotal trial (BO16216) trastuzumab and anastrozole were administered from day 1. There were no
restrictions on the relative timing of trastuzumab and anastrozole at administration (for dose, see the
SmPC for anastrozole or other aromatase inhibitors).

Early breast cancer

Three-weekly and weekly schedule

As a three-weekly regimen the recommended initial loading dose of Trazimera is 8 mg/kg body weight.
The recommended maintenance dose of Trazimera at three-weekly intervals is 6 mg/kg body weight,
beginning three weeks after the loading dose.

As a weekly regimen (initial loading dose of 4 mg/kg followed by 2 mg/kg every week) concomitantly
with paclitaxel following chemotherapy with doxorubicin and cyclophosphamide.

See section 5.1 for chemotherapy combination dosing.

Metastatic gastric cancer

Three-weekly schedule
The recommended initial loading dose is 8 mg/kg body weight. The recommended maintenance dose at
three-weekly intervals is 6 mg/kg body weight, beginning three weeks after the loading dose.

Breast cancer and gastric cancer

Duration of treatment

Patients with MBC or MGC should be treated with Trazimera until progression of disease. Patients with
EBC should be treated with Trazimera for 1 year or until disease recurrence, whichever occurs first;
extending treatment in EBC beyond one year is not recommended (see section 5.1).

Dose reduction

No reductions in the dose of trastuzumab were made during clinical trials. Patients may continue therapy
during periods of reversible, chemotherapy-induced myelosuppression but they should be monitored
carefully for complications of neutropenia during this time. Refer to the SmPC for paclitaxel, docetaxel
or aromatase inhibitor for information on dose reduction or delays.

If left ventricular ejection fraction (LVEF) percentage drops >10 points from baseline AND to below
50%, treatment should be suspended and a repeat LVEF assessment performed within approximately
3 weeks. If LVEF has not improved, or has declined further, or if symptomatic congestive heart failure
(CHF) has developed, discontinuation of Trazimera should be strongly considered, unless the benefits
for the individual patient are deemed to outweigh the risks. All such patients should be referred fnr
assessment by a cardiologist and followed up. |

Missed doses
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If the patient has missed a dose of Trazimera by one week or less, then the usual maintenance dose
(weekly regimen: 2 mg/kg; three-weekly regimen: 6 mg/kg) should be administered as soon as possible.
Do not wait until the next planned cycle. Subsequent maintenance doses should be administered 7 days
or 21 days later according to the weekly or three-weekly schedules, respectively.

If the patient has missed a dose of Trazimera by more than one week, a re-loading dose of Trazimera
should be administered over approximately 90 minutes (weekly regimen: 4 mg/kg; three-weekly
regimen: 8 mg/kg) as soon as possible. Subsequent Trazimera maintenance doses (weekly

regimen:2 mg/kg; three-weekly regimen 6 mg/kg respectively) should be administered 7 days or 21 days
later according to the weekly or three-weekly schedules respectively.

Special populations

Dedicated pharmacokinetic studies in the elderly and those with renal or hepatic impairment have not
been carried out. In a population pharmacokinetic analysis, age and renal impairment were not shown to
affect trastuzumab disposition.

Paediatric population

There is no relevant use of Trazimera in the paediatric population.
Method of administration

Trazimera is for intravenous use. The loading dose should be administered as a 90-minute intravenous
infusion. Do not administer as an intravenous push or bolus. Trazimera intravenous infusion should be
administered by a health-care provider prepared to manage anaphylaxis and an emergency kit should be
available. Patients should be observed for at least six hours after the start of the first infusion and for two
hours after the start of the subsequent infusions for symptoms like fever and chills or other infusion-
related symptoms (see sections 4.4 and 4.8). Interruption or slowing the rate of the infusion may help
control such symptoms. The infusion may be resumed when symptoms abate.

If the initial loading dose was well tolerated, the subsequent doses can be administered as a 30-minute
infusion.

For instructions on reconstitution of Trazimera intravenous formulation before administration, see
section 6.6.

4.3 Contraindications

. Hypersensitivity to trastuzumab, murine proteins, or to any of the excipients listed in section 6.1

- Severe dyspnoea at rest due to complications of advanced malignancy or requiring supplementary
oxygen therapy.

44 Special warnings and precautions for use

Traceability

In order to improve the traceability of biological medicinal products, the trade name and the batch
number of the administered product should be clearly recorded.

HER?2 testing must be performed in a specialised laboratory which can ensure adequate validation of the
testing procedures (see section 5.1).

Currently no data from clinical trials are available on re-treatment of patients with prcvxous exposure to
trastuzumab in the adjuvant setting,
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Cardiac dysfunction

General considerations

Patients treated with Trazimera are at increased risk for developing CHF (New York Heart Association
[NYHA] Class II-IV) or asymptomatic cardiac dysfunction. These events have been observed in patients
receiving trastuzumab therapy alone or in combination with paclitaxel or docetaxel, particularly
following anthracycline (doxorubicin or epirubicin) containing chemotherapy. These may be moderate to
severe and have been associated with death (see section 4.8). In addition, caution should be exercised in

treating patients with increased cardiac risk, e.g. hypertension, documented coronary artery disease,
CHF, LVEF of <55%, older age.

All candidates for treatment with Trazimera, but especially those with prior anthracycline and
cyclophosphamide (AC) exposure, should undergo baseline cardiac assessment including history and
physical examination, electrocardiogram (ECG), echocardiogram, and/or multigated acquisition
(MUGA) scan or magnetic resonance imaging. Monitoring may help to identify patients who develop
cardiac dysfunction. Cardiac assessments, as performed at baseline, should be repeated every 3 months
during treatment and every 6 months following discontinuation of treatment until 24 months from the
last administration of Trazimera. A careful risk-benefit assessment should be made before deciding to
treat with Trazimera.

Trastuzumab may persist in the circulation for up to 7 months after stopping treatment based on
population pharmacokinetic analysis of all available data (see section 5.2). Patients who receive
anthracyclines after stopping trastuzumab may possibly be at increased risk of cardiac dysfunction. If
possible, physicians should avoid anthracycline-based therapy for up to 7 months after stopping
trastuzumab. If anthracyclines are used, the patient’s cardiac function should be monitored carefully.

Formal cardiological assessment should be considered in patients in whom there are cardiovascular
concerns following baseline screening. In all patients cardiac function should be monitored during
treatment (e.g. every 12 weeks). Monitoring may help to identify patients who develop cardiac
dysfunction. Patients who develop asymptomatic cardiac dysfunction may benefit from more frequent
monitoring (e.g., every 6 - 8 weeks). If patients have a continued decrease in left ventricular function, but
remain asymptomatic, the physician should consider discontinuing therapy if no clinical benefit of
trastuzumab therapy has been seen.

The safety of continuation or resumption of trastuzumab in patients who experience cardiac dysfunction
has not been prospectively studied. If LVEF percentage drops >10 points from baseline AND to below
50%, treatment should be suspended and a repeat LVEF assessment performed within approximately

3 weeks. If LVEF has not improved, or declined further, or symptomatic CHF has developed,
discontinuation of trastuzumab should be strongly considered, unless the benefits for the individual
patient are deemed to outweigh the risks. All such patients should be referred for assessment by a
cardiologist and followed up.

If symptomatic cardiac failure develops during Trazimera therapy, it should be treated with standard
medicinal products for CHF. Most patients who developed CHF or asymptomatic cardiac dysfunction in
pivotal trials improved with standard CHF treatment consisting of an angiotensin-converting enzyme
(ACE) inhibitor or angiotensin receptor blocker (ARB) and a beta-blocker. The majority of patients with
cardiac symptoms and evidence of a clinical benefit of trastuzumab treatment continued on therapy
without additional clinical cardiac events,

Metastatic breast cancer

Trazimera and anthracyclines should not be given concurrently in combination in the MBC setting.

Patients with MBC who have previously received anthracyclines are also at risk of cardiac dysfunction -
with Trazimera treatment, although the risk is lower than with concurrent use of Traziméra and
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anthracyclines.

Early breast cancer

For patients with EBC, cardiac assessments, as performed at baseline, should be repeated every 3 months
during treatment and every 6 months following discontinuation of treatment until 24 months from the last
administration of Trazimera. In patients who receive anthracycline-containing chemotherapy further
monitoring is recommended, and should occur yearly up to 5 years from the last administration of
Trazimera, or longer if a continuous decrease of LVEF is observed.

Patients with history of myocardial infarction (MI), angina pectoris requiring medical treatment, history
of or existing CHF (NYHA Class [I-1V), LVEF of < 55%, other cardiomyopathy, cardiac arrhythmia
requiring medical treatment, clinically significant cardiac valvular disease, poorly controlled
hypertension (hypertension controlled by standard medical treatment eligible), and hemodynamic
effective pericardial effusion were excluded from adjuvant and neoadjuvant EBC pivotal trials with
trastuzumab and therefore treatment cannot be recommended in such patients.

Adjuvant treatment

Trazimera and anthracyclines should not be given concurrently in combination in the adjuvant treatment
setting.

In patients with EBC an increase in the incidence of symptomatic and asymptomatic cardiac events was
observed when trastuzumab was administered after anthracycline-containing chemotherapy compared to
administration with a non-anthracycline regimen of docetaxel and carboplatin and was more marked
when trastuzumab was administered concurrently with taxanes than when administered sequentially to
taxanes. Regardless of the regimen used, most symptomatic cardiac events occurred within the first

18 months. In one of the 3 pivotal studies conducted in which a median follow-up of 5.5 years was
available (BCIRG006) a continuous increase in the cumulative rate of symptomatic cardiac or LVEF
events was observed in patients who were administered trastuzumab concurrently with a taxane
following anthracycline therapy up to 2.37% compared to approximately 1% in the two comparator arms
(anthracycline plus cyclophosphamide followed by taxane and taxane, carboplatin and trastuzumab).

Risk factors for a cardiac event identified in four large adjuvant studies included advanced age

(>50 years), low LVEF (<55%) at baseline, prior to or following the initiation of paclitaxel treatment,
decline in LVEF by 10-15 points, and prior or concurrent use of anti-hypertensive medicinal products. In
patients receiving trastuzumab after completion of adjuvant chemotherapy, the risk of cardiac
dysfunction was associated with a higher cumulative dose of anthracycline given prior to initiation of
trastuzumab and a body mass index (BMI) >25 kg/m?.

Neoadjuvant-adjuvant treatment

In patients with EBC eligible for neoadjuvant-adjuvant treatment, Trazimera should be used concurrently
with anthracyclines only in chemotherapy-naive patients and only with low-dose anthracycline regimens
i.e. maximum cumulative doses of doxorubicin 180 mg/m? or epirubicin 360 mg/m?.

If patients have been treated concurrently with a full course of low-dose anthracyclines and Trazimera in
the neoadjuvant setting, no additional cytotoxic chemotherapy should be given after surgery. In other
situations, the decision on the need for additional cytotoxic chemotherapy is determined based on
individual factors.

Experience of concurrent administration of trastuzumab with low dose anthracycline reg1mens is
currently limited to two trials (MO16432 and BO22227). P s

In the pivotal trial MO16432, trastuzumab was administered concurrently with ncdédjuvaﬁt
chemotherapy containing three cycles of doxorubicin (cumulative dose 180 mg/m?). -
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The incidence of symptomatic cardiac dysfunction was 1.7% in the trastuzumab arm.

In the pivotal trial BO22227, trastuzumab was administered concurrently with neoadjuvant
chemotherapy that contained four cycles of epirubicin (cumulative dose 300 mg/m?); at a median
follow-up exceeding 70 months, the incidence of cardiac failure/congestive cardiac failure was 0.3% in
the trastuzumab intravenous arm.

Clinical experience is limited in patients above 65 years of age.

Infusion-related reactions (IRRs) and hypersensitivity

Serious IRRs to trastuzumab infusion including dyspnoea, hypotension, wheezing, hypertension,
bronchospasm, supraventricular tachyarrhythmia, reduced oxygen saturation, anaphylaxis, respiratory
distress, urticaria and angioedema have been reported (see section 4.8). Pre-medication may be used to
reduce risk of occurrence of these events. The majority of these events occur during or within 2.5 hours
of the start of the first infusion. Should an infusion reaction occur the infusion should be discontinued or
the rate of infusion slowed and the patient should be monitored until resolution of all observed symptoms
(see section 4.2). These symptoms can be treated with an analgesic/antipyretic such as meperidine or
paracetamol, or an antihistamine such as diphenhydramine. The majority of patients experienced
resolution of symptoms and subsequently received further infusions of trastuzumab. Serious reactions
have been treated successfully with supportive therapy such as oxygen, beta- agonists, and
corticosteroids. In rare cases, these reactions are associated with a clinical course culminating in a fatal
outcome. Patients experiencing dyspnoea at rest due to complications of advanced malignancy and
comorbidities may be at increased risk of a fatal infusion reaction. Therefore, these patients should not
be treated with trastuzumab (see section 4.3).

Initial improvement followed by clinical deterioration and delayed reactions with rapid clinical
deterioration have also been reported. Fatalities have occurred within hours and up to one week
following infusion. On very rare occasions, patients have experienced the onset of infusion symptoms
and pulmonary symptoms more than six hours after the start of the trastuzumab infusion. Patients should
be warned of the possibility of such a late onset and should be instructed to contact their physician if
these symptoms occur.

Pulmonary events

Severe pulmonary events have been reported with the use of trastuzumab in the post-marketing setting
(see section 4.8). These events have occasionally been fatal. In addition, cases of interstitial lung disease
including lung infiltrates, acute respiratory distress syndrome, pneumonia, pneumonitis, pleural effusion,
respiratory distress, acute pulmonary oedema and respiratory insufficiency have been reported. Risk
factors associated with interstitial lung disease include prior or concomitant therapy with other anti-
neoplastic therapies known to be associated with it such as taxanes, gemcitabine, vinorelbine and
radiation therapy. These events may occur as part of an infusion-related reaction or with a delayed onset.
Patients experiencing dyspnoea at rest due to complications of advanced malignancy and comorbidities
may be at increased risk of pulmonary events. Therefore, these patients should not be treated with
trastuzumab (see section 4.3). Caution should be exercised for pneumonitis, especially in patients being
treated concomitantly with taxanes.

4.5 Interaction with other medicinal products and other forms of interaction

No formal drug interaction studies have been performed. Clinically significant interactions between
trastuzumab and the concomitant medicinal products used in clinical trials have not been observed.

Effect of trastuzumab on the pharmacokinetics of other antineoplastic agents
Pharmacokinetic data from studies BO15935 and M77004 in women with HER2-posifive MBC
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suggested that exposure to paclitaxel and doxorubicin (and their major metabolites 6-o hydroxyl-
paclitaxel, POH, and doxorubicinol, DOL) was not altered in the presence of trastuzumab (8 mg/kg or
4 mg/kg intravenous loading dose followed by 6 mg/kg q3w or 2 mg/kg qlw intravenous dose,
respectively). However, trastuzumab may elevate the overall exposure of one doxorubicin metabolite,
(7-deoxy-13 dihydro-doxorubicinone, D7D). The bioactivity of D7D and the clinical impact of the
elevation of this metabolite was unclear.

Data from study JP16003, a single-arm study of trastuzumab (4 mg/kg intravenous loading dose and 2
mg/kg intravenous dose weekly) and docetaxel (60 mg/m?® intravenous dose) in Japanese women with
HER2- positive MBC, suggested that concomitant administration of trastuzumab had no effect on the
single-dose pharmacokinetics of docetaxel. Study JP19959 was a substudy of BO18255 (ToGA)
performed in male and female Japanese patients with advanced gastric cancer to study the
pharmacokinetics of capecitabine and cisplatin when used with or without trastuzumab. The results of
this substudy suggested that the exposure to the bioactive metabolites (e.g., 5-FU) of capecitabine was
not affected by concurrent use of cisplatin or by concurrent use of cisplatin plus trastuzumab. However,
capecitabine itself showed higher concentrations and a longer half-life when combined with
trastuzumab. The data also suggested that the pharmacokinetics of cisplatin were not affected by
concurrent use of capecitabine or by concurrent use of capecitabine plus trastuzumab.

Pharmacokinetic data from Study H4613g/GO01305 in patients with metastatic or locally advanced
inoperable HER2-positive cancer suggested that trastuzumab had no impact on the PK of carboplatin.

Effect of antineoplastic agents on trastuzumab pharmacokinetics

By comparison of simulated serum trastuzumab concentrations after trastuzumab monotherapy (4 mg/kg
loading/2 mg/kg q1w intravenous) and observed serum concentrations in Japanese women with HER2-
positive MBC (study JP16003) no evidence of a PK effect of concurrent administration of docetaxel on
the pharmacokinetics of trastuzumab was found.

Comparison of PK results from two Phase II studies (BO15935 and M77004) and one Phase III study
(H0648g) in which patients were treated concomitantly with trastuzumab and paclitaxel and two Phase II
studies in which trastuzumab was administered as monotherapy (W016229 and MO16982), in women
with HER2-positive MBC indicates that individual and mean trastuzumab trough serum concentrations
varied within and across studies but there was no clear effect of the concomitant administration of
paclitaxel on the pharmacokinetics of trastuzumab. Comparison of trastuzumab PK data from Study
M77004 in which women with HER2-positive MBC were treated concomitantly with trastuzumab,
paclitaxel and doxorubicin to trastuzumab PK data in studies where trastuzumab was administered as
monotherapy (H0649g) or in combination with anthracycline plus cyclophosphamide or paclitaxel
(Study H0648g), suggested no effect of doxorubicin and paclitaxel on the pharmacokinetics of
trastuzumab.

Pharmacokinetic data from Study H4613g/GO01305 suggested that carboplatin had no impact on the PK
of trastuzumab.

The administration of concomitant anastrozole did not appear to influence the pharmacokinetics of
trastuzumab.

4.6 Fertility, pregnancy and lactation

Women of childbearing potential

Women of childbearing potential should be advised to use effective contraception during treatment w1th
Trazimera and for 7 months after treatment has concluded (see section 5.2). A aia e,

Pregnanc
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Reproduction studies have been conducted in Cynomolgus monkeys at doses up to 25 times that of the
weekly human maintenance dose of 2 mg/kg trastuzumab intravenous formulation and have revealed no
evidence of impaired fertility or harm to the foetus. Placental transfer of trastuzumab during the early
(days 2050 of gestation) and late (days 120—150 of gestation) foetal development period was observed.
It is not known whether trastuzumab can affect reproductive capacity. As animal reproduction studies are
not always predictive of human response, trastuzumab should be avoided during pregnancy unless the
potential benefit for the mother outweighs the potential risk to the foetus.

In the post-marketing setting, cases of foetal renal growth and/or function impairment in association with
oligohydramnios, some associated with fatal pulmonary hypoplasia of the foetus, have been reported in
pregnant women receiving trastuzumab. Women who become pregnant should be advised of the
possibility of harm to the foetus. If a pregnant woman is treated with trastuzumab, or if a patient
becomes pregnant while receiving trastuzumab or within 7 months following the last dose of
trastuzumab, close monitoring by a multidisciplinary team is desirable.

Breast-feeding

A study conducted in lactating Cynomolgus monkeys at doses 25 times that of the weekly human
maintenance dose of 2 mg/kg trastuzumab intravenous formulation demonstrated that trastuzumab is
secreted in the milk. The presence of trastuzumab in the serum of infant monkeys was not associated
with any adverse effects on their growth or development from birth to 1 month of age. It is not known
whether trastuzumab is secreted in human milk. As human IgG1 is secreted into human milk, and the
potential for harm to the infant is unknown, women should not breast-feed during Trazimera therapy and
for 7 months after the last dose.

Fertility

There is no fertility data available.

4.7 Effects on ability to drive and use machines

Trazimera may have a minor influence on the ability to drive or use machines (see section 4.8). Patients
experiencing infusion-related symptoms (see section 4.4) should be advised not to drive and use
machines until symptoms abate.

4.8 Undesirable effects

Summary of the safety profile

Amongst the most serious and/or common adverse reactions reported in trastuzumab usage (intravenous
and subcutaneous formulations) to date are cardiac dysfunction, infusion-related reactions,
haematotoxicity (in particular neutropenia), infections and pulmonary adverse reactions.

Tabulated list of adverse reactions

In this section, the following categories of frequency have been used: very common (>1/10), common
(=1/100 to <1/10), uncommon (>1/1,000 to <1/100), rare (>1/10,000 to <1/1,000), very rare (<1/10,000),
not known (cannot be estimated from the available data). Within each frequency grouping, adverse
reactions are presented in order of decreasing seriousness.

Presented in Table 1 are adverse reactions that have been reported in association with the use of
- intravenous trastuzumab alone or in combination with chemotherapy in pivotal clinical trials and in the
post-marketing setting. e

All the terms included are based on the highest percentage seen in pivotal clinical trials.



Table 1 Undesirable Effects Reported with Intravenous trastuzumab Monotherapy or in Combination
with Chemotherapy in Pivotal Clinical Trials (N=8386) and in Post-Marketing

System organ class Adverse reaction Frequency
Infections and infestations | Infection Very common
Nasopharyngitis Very common
Neutropenic sepsis Common
Cystitis Common
Herpes zoster Common
Influenza Common
Sinusitis Common
Skin infection Common
Rhinitis Common
Upper respiratory tract infection Common
Urinary tract infection Common
Erysipelas Common
Cellulitis Common
Pharyngitis Common
Sepsis Uncommon
Neoplasms benign, Malignant neoplasm progression Not known
E?:ilﬂgr&&;tgl;i:;s;;;;;f;ed Neoplasm progression Not known
Blood and lymphatic Febrile neutropenia Very common
system disorders AnABIa Very common
Neutropenia Very common
White blood cell count Very common
decreased/leukopenia
Thrombocytopenia Very common
Hypoprothrombinaemia Not known
Immune thrombocytopenia Not known
Immune system disorders | Hypersensitivity Common
“Anaphylactic reaction Not known
“Anaphylactic shock Not known
Metabolism and nutrition | Weight decreased/Weight loss Very common
disorders Anorexia Very common
Hyperkalaemia Not known
Psychiatric disorders Insomnia Very common
Anxiety Common
Depression Common
Thinking abnormal Common
Nervous system disorders | 'Tremor Very common
Dizziness Very common
Headache Very common
Paraesthesia Very common
Dysgeusia Very common
Peripheral neuropathy Comimon
Hypertonia Common
Somnolence Common
Ataxia Common
Paresis Rare
Brain oedema Not known
Eye disorders Conjunctivitis Very common -

Lacrimation increased

Very common
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System organ class Adverse reaction Frequency
Dry eye Common
Papilloedema Not known
Retinal haemorrhage Not known
Ear and labyrinth disorders | Deafness Uncommon
Cardiac disorders 'Blood pressure decreased Very common
'Blood pressure increased Very common
'Heart beat irregular Very common
'Palpitation Very common
!Cardiac flutter Very common
Ejection fraction decreased” Very common
“Cardiac failure (congestive) Common
“ISupraventricular tachyarrhythmia Common
Cardiomyopathy Common
Pericardial effusion Uncommon
Cardiogenic shock Not known
Pericarditis Not known
Bradycardia Not known
Gallop rhythm present Not known
Vascular disorders Hot flush Very common
“"Hypotension Common
Vasodilatation Common
Respiratory, thoracic and “'Wheezing Very common
mediastinal disorders "'Dyspnoea Very common
Cough Very common
Epistaxis Very common
Rhinorrhoea Very common
“Pneumonia Common
Asthma Common
Lung disorder Common
“Pleural effusion Common
Pneumonitis Rare
“Pulmonary fibrosis Not known
“Respiratory distress Not known
“Respiratory failure Not known
“Lung infiltration Not known
“Acute pulmonary oedema Not known
"Acute respiratory distress syndrome Not known
“Bronchospasm Not known
"Hypoxia Not known
"Oxygen saturation decreased Not known
Laryngeal oedema Not known
Orthopnoea Not known
Pulmonary oedema Not known
Interstitial lung disease Not known
Gastrointestinal disorders | Diarrhoea Very common
Vomiting Very common
Nausea Very common
'Lip swelling Very common
Abdominal pain Very common
Dyspepsia Very common
Constipation Very common ~
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System organ class Adverse reaction Frequency
Stomatitis Very common
Haemorrhoids Common
Dry mouth Common
Hepatobiliary disorders Hepatocellular injury Common
Hepatitis Common
Liver tenderness Common
Jaundice Rare
Hepatic failure Not known
Skin and subcutaneous Erythema Very common
tissue disorders Rash Very common
'Swelling face Very common
Alopecia Very common
Nail disorder Very common
Palmar-plantar erythrodysaesthesia Very common
syndrome
Acne Common
Dry skin Common
Ecchymosis Common
Hyperhydrosis Common
Maculopapular rash Common
Pruritus Common
Onychoclasis Common
Dermatitis Common
Urticaria Uncommon
Angioedema Not known
Musculoskeletal and Arthralgia Very common
connective tissue disorders | 'Muscle tightness Very common
Myalgia Very common
Arthritis Common
Back pain Common
Bone pain Common
Muscle spasms Common
Neck Pain Common
Pain in extremity Common
Renal and urinary disorders| Renal disorder Common
Glomerulonephritis membranous Not known
Glomerulonephropathy Not known
Renal failure Not known
Pregnancy, puerperium and| Oligohydramnios Not known
perinatal conditions Renal hypoplasia Not known
Pulmonary hypoplasia Not known
Reproductive system and | Breast inflammation/mastitis Common
breast disorders
General disorders and Asthenia Very common
administration site Chest pain Very common
conditions Chills Very common
Fatigue Very common

Influenza-like symptoms

Very common:

Infusion related reaction

Very common-="~ 7

Pain

Very common

Pyrexia

Very common
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System organ class Adverse reaction Frequency
Mucosal inflammation Very common
Peripheral oedema Very common
Malaise Common
Oedema Common
Injury, poisoning and Contusion Common
procedural complications

" Denotes adverse reactions that have been reported in association with a fatal outcome.

! Denotes adverse reactions that are reported largely in association with Infusion-related reactions. Specific
percentages for these are not available.

* Observed with combination therapy following anthracyclines and combined with taxanes

Description of selected adverse reactions

Cardiac dysfunction

Congestive heart failure (NYHA Class II-IV) is a common adverse reaction associated with the use of
trastuzumab and has been associated with a fatal outcome (see section 4.4). Signs and symptoms of
cardiac dysfunction such as dyspnoea, orthopnoea, increased cough, pulmonary oedema, S3 gallop, or
reduced ventricular ejection fraction, have been observed in patients treated with trastuzumab (see
section 4.4).

In 3 pivotal clinical trials of adjuvant trastuzumab given in combination with chemotherapy, the
incidence of grade 3/4 cardiac dysfunction (specifically symptomatic Congestive Heart Failure) was
similar in patients who were administered chemotherapy alone (i.e., did not receive trastuzumab) and in
patients who were administered trastuzumab sequentially after a taxane (0.3-0.4%). The rate was highest
in patients who were administered trastuzumab concurrently with a taxane (2.0%). In the neoadjuvant
setting, the experience of concurrent administration of trastuzumab and low dose anthracycline regimen
is limited (see section 4.4).

When trastuzumab was administered after completion of adjuvant chemotherapy NYHA Class II1I-IV
heart failure was observed in 0.6% of patients in the one-year arm after a median follow-up of

12 months. In study BO16348, after a median follow-up of 8 years the incidence of severe CHF (NYHA
Class III & IV) in the trastuzumab 1 year treatment arm was 0.8%, and the rate of mild symptomatic and
asymptomatic left ventricular dysfunction was 4.6%.

Reversibility of severe CHF (defined as a sequence of at least two consecutive LVEF values >50% after
the event) was evident for 71.4% of trastuzumab-treated patients. Reversibility of mild symptomatic and
asymptomatic left ventricular dysfunction was demonstrated for 79.5% of patients. Approximately 17%

of cardiac dysfunction related events occurred after completion of trastuzumab.

In the pivotal metastatic trials of intravenous trastuzumab, the incidence of cardiac dysfunction varied
between 9% and 12% when it was combined with paclitaxel compared with 1% — 4% for paclitaxel
alone. For monotherapy, the rate was 6% — 9%. The highest rate of cardiac dysfunction was seen in
patients receiving trastuzumab concurrently with anthracycline/cyclophosphamide (27%), and was
significantly higher than for anthracycline/cyclophosphamide alone (7% — 10%). In a subsequent trial
with prospective monitoring of cardiac function, the incidence of symptomatic CHF was 2.2% in patients
receiving trastuzumab and docetaxel, compared with 0% in patients receiving docetaxel alone. Most of
the patients (79%) who developed cardiac dysfunction in these trials experienced an improvement after
receiving standard treatment for CHF.

Infusion reactions, allergic-like reactions and hypersensitivity s

It is estimated that approximately 40% of patients who are treated with trastuzumab w1lLexpenence
some form of infusion-related reaction. However, the majority of infusion-related reactions-are mild to
moderate in intensity (NCI-CTC grading system) and tend to occur earlier in treatment, i.€: during.
infusions one, two and three and lessen in frequency in subsequent infusions. Reactions:include chills,
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fever, dyspnoea, hypotension, wheezing, bronchospasm, tachycardia, reduced oxygen saturation,
respiratory distress, rash, nausea, vomiting and headache (see section 4.4). The rate of infusion-related
reactions of all grades varied between studies depending on the indication, the data collection
methodology, and whether trastuzumab was given concurrently with chemotherapy or as monotherapy.

Severe anaphylactic reactions requiring immediate additional intervention can occur usually during
either the first or second infusion of trastuzumab(see section 4.4) and have been associated with a fatal
outcome.

Anaphylactoid reactions have been observed in isolated cases.

Haematotoxicity

Febrile neutropenia, leukopenia, anaemia, thrombocytopenia and neutropenia occurred very commonly.
The frequency of occurrence of hypoprothrombinaemia is not known. The risk of neutropenia may be
slightly increased when trastuzumab is administered with docetaxel following anthracycline therapy.

Pulmonary events

Severe pulmonary adverse reactions occur in association with the use of trastuzumab and have been
associated with a fatal outcome. These include, but are not limited to, pulmonary infiltrates, acute
respiratory distress syndrome, pneumonia, pneumonitis, pleural effusion, respiratory distress, acute
pulmonary oedema and respiratory insufficiency (see section 4.4).

Details of risk minimisation measures that are consistent with the EU Risk Management Plan are
presented in (section 4.4) Warnings and Precautions.

Immunogenicity

In the neoadjuvant-adjuvant EBC study (BO22227), at a median follow-up exceeding 70 months, 10.1%
(30/296) of patients treated with trastuzumab intravenous developed antibodies against trastuzumab.
Neutralizing anti-trastuzumab antibodies were detected in post-baseline samples in 2 of 30 patients in
the trastuzumab intravenous arm.

The clinical relevance of these antibodies is not known. The presence of anti-trastuzumab antibodies
had no impact on the pharmacokinetics, efficacy (determined by pathological Complete Response
[pCR] and event free survival [EFS]) and safety determined by occurrence of administration related
reactions (ARRs) of trastuzumab intravenous.

There are no immunogenicity data available for trastuzumab in gastric cancer.

Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorisation of the medicinal product is important.
It allows continued monitoring of the benefit/risk balance of the medicinal product.

United Kingdom

Healthcare professionals are asked to report any suspected adverse reactions via the Yellow Card
Scheme at: www.mhra.gov.uk/vellowcard or search for MHRA Yellow Card in the Google Play or
Apple App Store

Ireland

Healthcare professionals are asked to report any suspected adverse reactions via HPRA
Pharmacovigilance, Earlsfort Terrace, IRL - Dublin 2, Tel: +353 1 6764971, Fax: +353 1 6762517,
Website: www.hpra.ie; E-mail: medsafety@hpra.ie

4.9 Overdose
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There is no experience with overdose in human clinical trials. Single doses of trastuzumab alone greater
than 10 mg/kg have not been administered in the clinical trials; a maintenance dose of 10 mg/kg q3w
following a loading dose of 8 mg/kg has been studied in a clinical trial with metastatic gastric cancer
patients. Doses up to this level were well tolerated.

5. PHARMACOLOGICAL PROPERTIES
51 Pharmacodynamic properties
Pharmacotherapeutic group: Antineoplastic agents, monoclonal antibodies, ATC code: L01XC03

Trazimera is a biosimilar medicinal product. Detailed information is available on the website of the
European Medicines Agency http://www.ema.europa.eu.

Trastuzumab is a recombinant humanised IgG1 monoclonal antibody against the human epidermal
growth factor receptor 2 (HER2). Overexpression of HER2 is observed in 20%-30% of primary breast
cancers. Studies of HER2-positivity rates in gastric cancer (GC) using immunohistochemistry (IHC) and
fluorescence in situ hybridization (FISH) or chromogenic in situ hybridization (CISH) have shown that
there is a broad variation of HER2-positivity ranging from 6.8% to 34.0% for IHC and 7.1% to 42.6%
for FISH. Studies indicate that breast cancer patients whose tumours overexpress HER2 have a shortened
disease-free survival compared to patients whose tumours do not overexpress HER2. The extracellular
domain of the receptor (ECD, p105) can be shed into the blood stream and measured in serum samples.

Mechanism of action

Trastuzumab binds with high affinity and specificity to sub-domain IV, a juxta-membrane region of
HERZ2’s extracellular domain. Binding of trastuzumab to HER2 inhibits ligand-independent HER2
signalling and prevents the proteolytic cleavage of its extracellular domain, an activation mechanism of
HER2. As a result, trastuzumab has been shown, in both in vitro assays and in animals, to inhibit the
proliferation of human tumour cells that overexpress HER2. Additionally, trastuzumab is a potent
mediator of antibody-dependent cell-mediated cytotoxicity (ADCC). In vitro, trastuzumab-mediated
ADCC has been shown to be preferentially exerted on HER2 overexpressing cancer cells compared with
cancer cells that do not overexpress HER2.

Detection of HER2 overexpression or HER2 gene amplification

Detection of HER2 overexpression or HER2 gene amplification in breast cancer

Trastuzumab should only be used in patients whose tumours have HER2 overexpression or HER2 gene
amplification as determined by an accurate and validated assay. HER2 overexpression should be
detected using an immunohistochemistry (IHC)-based assessment of fixed tumour blocks (see section
4.4). HER2 gene amplification should be detected using fluorescence in situ hybridisation (FISH) or
chromogenic in situ hybridisation (CISH) of fixed tumour blocks. Patients are eligible for Trazimera
treatment if they show strong HER2 overexpression as described by a 3+ score by IHC or a positive
FISH or CISH result.

To ensure accurate and reproducible results, the testing must be performed in a specialised laboratory,
which can ensure validation of the testing procedures.

The recommended scoring system to evaluate the IHC staining patterns is as stated in Table 2:
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Table 2 Recommended Scoring System to Evaluate the IHC Staining Patterns in Breast Cancer

Score Staining pattern HER2 overexpression
assessment

0 No staining is observed or membrane staining is Negative
observed in <10% of the tumour cells

1+ A faint/barely perceptible membrane staining is detected in | Negative
>10% of the tumour cells. The cells are only stained in part of
their membrane.

2+ A weak to moderate complete membrane staining is detected | Equivocal
in >10% of the tumour cells.

3+ Strong complete membrane staining is detected in >10% of | Positive
the tumour cells.

In general, FISH is considered positive if the ratio of the HER2 gene copy number per tumour cell to the
chromosome 17 copy number is greater than or equal to 2, or if there are more than 4 copies of the HER2
gene per tumour cell if no chromosome 17 control is used.

In general, CISH is considered positive if there are more than 5 copies of the HER2 gene per nucleus in
greater than 50% of tumour cells.

For full instructions on assay performance and interpretation please refer to the package inserts of
validated FISH and CISH assays. Official recommendations on HER2 testing may also apply.

For any other method that may be used for the assessment of HER2 protein or gene expression, the
analyses should only be performed by laboratories that provide adequate state-of-the-art performance of
validated methods. Such methods must clearly be precise and accurate enough to demonstrate
overexpression of HER2 and must be able to distinguish between moderate (congruent with 2+) and
strong (congruent with 3+) overexpression of HER2.

Detection of HER2 over expression or HER2 gene amplification in gastric cancer

Only an accurate and validated assay should be used to detect HER2 over expression or HER2 gene
amplification. IHC is recommended as the first testing modality and in cases where HER2 gene
amplification status is also required, either a silver-enhanced in situ hybridization (SISH) or a FISH
technique must be applied. SISH technology is however, recommended to allow for the parallel
evaluation of tumour histology and morphology. To ensure validation of testing procedures and the
generation of accurate and reproducible results, HER2 testing must be performed in a laboratory staffed
by trained personnel. Full instructions on assay performance and results interpretation should be taken
from the product information leaflet provided with the HER?2 testing assays used.

In the ToGA (BO18255) trial, patients whose tumours were either [HC3+ or FISH positive were defined
as HER2 positive and thus included in the trial. Based on the clinical trial results, the beneficial effects
were limited to patients with the highest level of HER2 protein overexpression, defined by a 3+ score by
IHC, or a 2+ score by IHC and a positive FISH result.

In a method comparison study (study D008548) a high degree of concordance (>95%) was observed for
SISH and FISH techniques for the detection of HER2 gene amplification in gastric cancer patients.

HER2 over expression should be detected using an immunohistochemistry (IHC)-based assessment of
fixed tumour blocks; HER2 gene amplification should be detected using in situ hybridisation using either
SISH or FISH on fixed tumour blocks.

The recommended scoring system to evaluate the [HC staining patterns is as stated in Table 3:



Table 3 Recommended Scoring System to Evaluate the [HC Staining Patterns in Gastric Cancer

Score | Surgical specimen - staining Biopsy specimen — staining pattern | HER2
pattern overexpression
assessment
No reactivity or membranous No reactivity or membranous
0 reactivity in <10% of tumour cells| reactivity in any tumour cell Negative
Faint/barely perceptible Tumour cell cluster with a faint/
membranous reactivity in >10% | barely perceptible membranous
1+ of tumour cells; cells are reactive | reactivity irrespective of percentage of | Negative
only in part of their membrane tumour cells stained
Weak to moderate complete, Tumour cell cluster with a weak to
basolateral or lateral membranous | moderate complete, basolateral or
2+ reactivity in >10% of tumour cells| lateral membranous reactivity i
. . Equivocal
irrespective of percentage of tumour
cells stained
Strong complete, basolateral or Tumour cell cluster with a strong
lateral membranous reactivity in | complete, basolateral or lateral
3+ >10% of tumour cells membranous reactivity irrespective of | Positive
percentage of tumour cells stained

In general, SISH or FISH is considered positive if the ratio of the HER2 gene copy number per tumour
cell to the chromosome 17 copy number is greater than or equal to 2.

Clinical efficacy and safety

Metastatic breast cancer

Trastuzumab has been used in clinical trials as monotherapy for patients with MBC who have tumours
that overexpress HER2 and who have failed one or more chemotherapy regimens for their metastatic
disease (trastuzumab alone).

Trastuzumab has also been used in combination with paclitaxel or docetaxel for the treatment of patients
who have not received chemotherapy for their metastatic disease. Patients who had previously received
anthracycline-based adjuvant chemotherapy were treated with paclitaxel (175 mg/m? infused over

3 hours) with or without trastuzumab. In the pivotal trial of docetaxel (100 mg/m? infused over 1 hour)
with or without trastuzumab, 60% of the patients had received prior anthracycline-based adjuvant
chemotherapy. Patients were treated with trastuzumab until progression of disease.

The efficacy of trastuzumab in combination with paclitaxel in patients who did not receive prior adjuvant
anthracyclines has not been studied. However, trastuzumab plus docetaxel was efficacious in patients
whether or not they had received prior adjuvant anthracyclines.

The test method for HER2 overexpression used to determine eligibility of patients in the pivotal
trastuzumab monotherapy and trastuzumab plus paclitaxel clinical trials employed
immunohistochemical staining for HER2 of fixed material from breast tumours using the murine
monoclonal antibodies CB11 and 4D35. These tissues were fixed in formalin or Bouin’s fixative. This
investigative clinical trial assay performed in a central laboratory utilised a 0 to 3+ scale. Patients
classified as staining 2+ or 3+ were included, while those staining O or 1+ were excluded. Greater than
70% of patients enrolled exhibited 3+ overexpression. The data suggest that beneficial effects were
greater among those patients with higher levels of overexpression of HER2 (3+). /
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The main test method used to determine HER2 positivity in the pivotal trial of docetaxel, with or without
trastuzumab, was immunohistochemistry. A minority of patients was tested using fluorescence in-situ
hybridisation (FISH). In this trial, 87% of patients entered had disease that was [HC3+, and 95% of
patients entered had disease that was [HC3+ and/or FISH-positive.

Weekly dosing in metastatic breast cancer
The efficacy results from the monotherapy and combination therapy studies are summarised in Table 4:

Table 4 Efficacy Results from the Monotherapy and Combination Therapy Studies

Parameter Monotherapy Combination Therapy
Trastuzumab ! |Trastuzum | Paclitaxel? | Trastuzum | Docetaxel®
ab plus ab plus
paclitaxel’ docetaxel®
N=172 N=68 N=77 N=92 N=94
Response rate 18% 49% 17% 61% 34%
(95% CD (13-25) (36-61) | (9-27) | (50-71) | (25-45)
Median duration of 9.1 8.3 4.6 11.7 5.7
response (months) (5.6-10.3 7.3-8.8 3.7-74 ;s 4.6-7.6)
(95% C1) ) ( ) | ( ) | (9.3-15.0) | (
Median TTP 32 7.1 3.0 11.7 6.1
(months) (95% CI) (2.6-3.5) (6.2-12.0) | (2.04.4) | (9.2-13.5) | (5.4-7.2)
Median Survival 16.4 24.8 17.9 31.2 22.74
(months) (95% CI) | (12.3-ne) | (18.6-33.7) | (11.2-23.8) | (27.3-40.8) | (19.1-30.8)

TTP = time to progression; "ne" indicates that it could not be estimated or it was not yet reached.
1: Study H0649g: IHC3+ patient subset

2 Study H0648g: IHC3+ patient subset

3. Study M77001: Full analysis set (intent-to-treat), 24 months results

Combination treatment with trastuzumab and anastrozole

Trastuzumab has been studied in combination with anastrozole for first line treatment of MBC in HER2
overexpressing, hormone-receptor (i.e. oestrogen-receptor (ER) and/or progesterone-receptor (PR))
positive postmenopausal patients. Progression free survival was doubled in the trastuzumab plus
anastrozole arm compared to anastrozole (4.8 months versus 2.4 months). For the other parameters the
improvements seen for the combination were for overall response (16.5% versus 6.7%); clinical benefit
rate (42.7% versus 27.9%); time to progression (4.8 months versus 2.4 months). For time to response and
duration of response no difference could be recorded between the arms. The median overall survival was
extended by 4.6 months for patients in the combination arm. The difference was not statistically
significant, however more than half of the patients in the anastrozole alone arm crossed over to a
trastuzumab containing regimen after progression of disease.

Three -weekly dosing in metastatic breast cancer
The efficacy results from the non-comparative monotherapy and combination therapy studies are
summarised in Table 5:



Table 5 Efficacy Results from the Non-Comparative Monotherapy and Combination Therapy Studies
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IParameter

Monotherapy Combination Therapy
Trastuzumab' | Trastuzumab? | Trastuzumab plus Trastuzumab plus
paclitaxel’ docetaxel®
N=105 N=72 N=32 N=110
Response rate 24% 27% 59% 73%
(95% CI) (15-35) (14-43) (41-76) (63-81)
Median duration of 10.1 7.9 10.5 13.4
response (months) (2.8-35.6) (2.1-18.8) CLE2D) (2.1-55.1)
(range)
Median TTP 34 7.7 12.2 13.6
(months) (95% CI) (2.8-4.1) (4.2-8.3) (6.2-ne) (11-16)
Median Survival ne ne ne 47.3
(months) (95% CI) (32-ne)
TTP = time to progression; "ne" indicates that it could not be estimated or it was not yet reached.
1. Study WO16229: loading dose 8 mg/kg, followed by 6 mg/kg 3 weekly schedule
2. Study MO16982: loading dose 6 mg/kg weekly x 3; followed by 6 mg/kg 3-weekly schedule
34 Study BO15935
4, Study MO16419

Sites of progression

The frequency of progression in the liver was significantly reduced in patients treated with the
combination of trastuzumab and paclitaxel, compared to paclitaxel alone (21.8% versus 45.7%:
p=0.004). More patients treated with trastuzumab and paclitaxel progressed in the central nervous system
than those treated with paclitaxel alone (12.6% versus 6.5%; p=0.377).

Early breast cancer (adjuvant setting)

Early breast cancer is defined as non-metastatic primary invasive carcinoma of the breast.
In the adjuvant treatment setting, trastuzumab was investigated in 4 large multicentre, randomised, trials.

- Study BO16348 was designed to compare one and two years of three-weekly trastuzumab
treatment versus observation in patients with HER2 positive EBC following surgery,
established chemotherapy and radiotherapy (if applicable). In addition, comparison of two years
of trastuzumab treatment versus one year of trastuzumab treatment was performed. Patients
assigned to receive trastuzumab were given an initial loading dose of 8 mg/kg, followed by
6 mg/kg every three weeks for either one or two years.

- The NSABP B-31 and NCCTG N9831 studies that comprise the joint analysis were designed to
investigate the clinical utility of combining trastuzumab treatment with paclitaxel following AC
chemotherapy, additionally the NCCTG N9831 study also investigated adding trastuzumab
sequentially to AC—P chemotherapy in patients with HER2 positive EBC following surgery.

- The BCIRG 006 study was designed to investigate combining trastuzumab treatment with
docetaxel either following AC chemotherapy or in combination with docetaxel and carboplatin
in patients with HER2 positive EBC following surgery.

Early breast cancer in the HERA trial was limited to operable, primary, invasive adenocarcinoma of the
breast, with axillary nodes positive or axillary nodes negative if tumours at least 1 cm in diameter.

In the joint analysis of the NSABP B-31 and NCCTG N9831 studies, EBC was limitéd to women with
operable breast cancer at high risk, defined as HER2-positive and axillary lymph-fiode positive or HER2
positive and lymph node negative with high risk features (tumour size > 1 cm and-ER negative or tumour



size >2 cm, regardless of hormonal status).

In the BCIRG 006 study HER2 positive, EBC was defined as either lymph node positive or high risk
node negative patients with no (pNO) lymph node involvement, and at least 1 of the following factors:
tumour size greater than 2 cm, oestrogen receptor and progesterone receptor negative, histological and/or

nuclear grade 2-3, or age <35 years).

The efficacy results from the BO16348 trial following 12 months* and 8 years** median follow-up are

summarized in Table 6:

Table 6 Efficacy Results from Study BO16348

Median follow-up 12 months*

Median follow-up 8 years**

Parameter Observation Trastuzumabl | Observation Trastuzumab]
N=1693 Year N=1697*** Year
N=1693 N=1702%**

Disease-free survival
- No. patients with event 219 (12.9%) 127 (7.5%) 570 (33.6%) 471 (27.7%)
- No. patients without event 1474 (87.1%) 1566 (92.5%) | 1127 (66.4%) 1231 (72.3%)
P-value versus Observation <0.0001 <0.0001
Hazard Ratio versus Observation 0.54 0.76
Recurrence-free survival
- No. patients with event 208 (12.3%) 113 (6.7%) 506 (29.8%) 399 (23.4%)
- No. patients without event 1485 (87.7%) 1580 (93.3%) 1191 (70.2%) 1303 (76.6%)
P-value versus Observation <0.0001 <0.0001
Hazard Ratio versus Observation 0.51 0.73
Distant disease-free survival
~No. patients with event 184 (10.9%) 99 (5.8%) 488 (28.8%) 399 (23.4%)
- No. patients without event 1508 (89.1%) 1594 (94.6%) | 1209 (71.2%) 1303 (76.6%)
P-value versus Observation <0.0001 <0.0001
Hazard Ratio versus Observation 0.50 0.76
Overall survival (death)
- No. patients with event 40 (2.4%) 31 (1.8%) 350 (20.6%) 278 (16.3%)
- No. patients without event 1653 (97.6%) 1662 (98.2%) | 1347 (79.4%) 1424 (83.7%)
P-value versus Observation 0.24 0.0005
Hazard Ratio versus Observation 0.75 0.76

*Co-primary endpoint of DFS of 1 year versus observation met the pre-defined statistical boundary
**Final analysis (including crossover of 52% of patients from the observation arm to trastuzumab)
***There is a discrepancy in the overall sample size due to a small number of patients who were randomized after
the cut-off date for the 12-month median follow-up analysis

The efficacy results from the interim efficacy analysis crossed the protocol pre-specified statistical
boundary for the comparison of 1-year of trastuzumab versus observation. After a median follow-up of
12 months, the hazard ratio (HR) for disease free survival (DFS) was 0.54 (95% CI 0.44, 0.67) which
translates into an absolute benefit, in terms of a 2-year disease-free survival rate, of 7.6 percentage points
(85.8% versus 78.2%) in favour of the trastuzumab arm.

A final analysis was performed after a median follow-up of 8 years, which showed that 1 year
trastuzumab treatment is associated with a 24% risk reduction compared to observation only (HR=0.76,
95% C10.67, 0.86). This translates into an absolute benefit in terms of an 8 year disease- free surmyal
rate of 6.4 percentage points in favour of 1 year trastuzumab treatment.




In this final analysis, extending trastuzumab treatment for a duration of two years did not show
additional benefit over treatment for 1 year [DFS HR in the intent to treat (ITT) population of 2 years
versus 1 year=0.99 (95% CI: 0.87, 1.13), p-value=0.90 and OS HR=0.98 (0.83, 1.15); p-value=0.78].
The rate of asymptomatic cardiac dysfunction was increased in the 2-year treatment arm (8.1% versus
4.6% in the 1-year treatment arm). More patients experienced at least one grade 3 or 4 adverse event in
the 2-year treatment arm (20.4%) compared with the 1-year treatment arm (16.3%).

In the NSABP B-31 and NCCTG N9831 studies trastuzumab was administered in combination with
paclitaxel, following AC chemotherapy.

Doxorubicin and cyclophosphamide were administered concurrently as follows:
- intravenous push doxorubicin, at 60 mg/m’, given every 3 weeks for 4 cycles.

- intravenous cyclophosphamide, at 600 mg/m’ over 30 minutes, given every 3 weeks for
4 cycles.

Paclitaxel, in combination with trastuzumab, was administered as follows:

- intravenous paclitaxel - 80 mg/m’ as a continuous intravenous infusion, given every week
for 12 weeks.

or

- intravenous paclitaxel - 175 mg/m’ as a continuous intravenous infusion, given every 3
weeks for 4 cycles (day 1 of each cycle).

The efficacy results from the joint analysis of the NSABP B-31 and NCCTG 9831 trials at the time of
the definitive analysis of DFS" are summarized in Table 7. The median duration of follow up was
1.8 years for the patients in the AC—P arm and 2.0 years for patients in the AC—PH arm.

Table 7 Summary of Efficacy results from the joint analysis of the NSABP B-31 and NCCTG N9831
trials at the time of the definitive DFS analysis®

Parameter AC—P AC—PH Hazard Ratio vs
(n=1679) (n=1672) AC—P (95% CI)
p-value

Disease-free survival

No. patients with event (%) 261 (15.5) 133 (8.0) 0.48 (0.39, 0.59)
p<0.0001

Distant Recurrence

No. patients with event 193 (11.5) 96 (5.7) 0.47 (0.37, 0.60)
p<0.0001

Death (OS event):

No. patients with event 92 (5.5) 62 (3.7) 0.67 (0.48, 0.92)
p=0.014""

A: doxorubicin; C: cyclophosphamide; P: paclitaxel; H: trastuzumab
*At median duration of follow up of 1.8 years for the patients in the AC—P arm and 2.0 years for patients in the
AC—PH arm

**p value for OS did not cross the pre-specified statistical boundary for comparison of AC—PH vs. AC—P

For the primary endpoint, DFS, the addition of trastuzumab to paclitaxel chemotherapy resulted in a 52%
decrease in the risk of disease recurrence. The hazard ratio translates into an absolute benefit, in terms of
3-year disease-free survival rate estimates of 11.8 percentage points (87.2% versus 75. 4%) in favour of
the AC—PH (trastuzumab) arm.

At the time of a safety update after a median of 3.5-3.8 years follow up, an analysis of-DFS':reconﬁnns
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the magnitude of the benefit shown in the definitive analysis of DFS. Despite the cross-over to
trastuzumab in the control arm, the addition of trastuzumab to paclitaxel chemotherapy resulted in a 52%
decrease in the risk of disease recurrence. The addition of trastuzumab to paclitaxel chemotherapy also
resulted in a 37% decrease in the risk of death.

The pre-planned final analysis of OS from the joint analysis of studies NSABP B-31 and NCCTG N9831
was performed when 707 deaths had occurred (median follow-up 8.3 years in the AC—P H group).
Treatment with AC—PH resulted in a statistically significant improvement in OS compared with AC—P
(stratified HR=0.64; 95% CI [0.55, 0.74]; log-rank p-value < 0.0001). At 8 years, the survival rate was
estimated to be 86.9% in the AC—PH arm and 79.4% in the AC—P arm, an absolute benefit of 7.4%
(95% CI14.9%, 10.0%).

The final OS results from the joint analysis of studies NSABP B-31 and NCCTG N9831 are summarized
in Table 8 below:

Table 8 Final Overall Survival Analysis from the joint analysis of trials NSABP B-31 and NCCTG
N9831

Parameter AC—P AC—PH p-value versus | Hazard Ratio
(N=2032) (N=2031) AC—P versus AC—P
(95% CI)
Death (OS event):
No. patients with event (%) 418 (20.6%) 289 (14.2%) <0.0001 0.64
(0.55,0.74)

A: doxorubicin; C: cyclophosphamide; P: paclitaxel; H: trastuzumab

DEFS analysis was also performed at the final analysis of OS from the joint analysis of studies NSABP B-
31 and NCCTG N9831. The updated DFS analysis results (stratified HR=0.61; 95% CI [0.54, 0.69])
showed a similar DFS benefit compared to the definitive primary DFS analysis, despite 24.8% patients in
the AC—P arm who crossed over to receive trastuzumab. At 8 years, the disease-free survival rate was
estimated to be 77.2% (95% CI: 75.4, 79.1) in the AC—PH arm, an absolute benefit of 11.8% compared
with the AC—P arm.

In the BCIRG 006 study trastuzumab was administered either in combination with docetaxel, following
AC chemotherapy (AC—DH) or in combination with docetaxel and carboplatin (DCarbH).

Docetaxel was administered as follows:
- intravenous docetaxel - 100 mg/m’ as an intravenous infusion over 1 hour, given every
3 weeks for 4 cycles (day 2 of first docetaxel cycle, then day 1 of each subsequent cycle)

or

- intravenous docetaxel - 75 mg/m’ as an intravenous infusion over 1 hour, given every
3 weeks for 6 cycles (day 2 of cycle 1, then day 1 of each subsequent cycle)

which was followed by:

. carboplatin — at target AUC=6 mg/mL/min administered by intravenous infusion over
30-60 minutes repeated every 3 weeks for a total of six cycles

Trastuzumab was administered weekly with chemotherapy and 3 weekly thereafter for a total of
52 weeks.

The efficacy results from the BCIRG 006 are summarized in Tables 9 and 10. The median duration of
follow up was 2.9 years in the AC—D arm and 3.0 years in each of the AC—DH and DCarbH-arms.
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Table 9 Overview of Efficacy Analyses BCIRG 006 AC—D versus AC—DH

Parameter AC—D AC—DH Hazard Ratio vs
(n=1073) (n=1074) AC—D
(95% CI)
p-value
Disease-free survival
No. patients with event 195 134 0.61(0.49,0.77) |
p<0.0001
Distant recurrence
No. patients with event 144 95 0.59 (0.46, 0.77)
p<0.0001
Death (OS event)

. . 0.58 (0.40, 0.83)
No. patients with event 80 49 p=0.0024

AC—D = doxorubicin plus cyclophosphamide, followed by docetaxel; AC—DH = doxorubicin plus
cyclophosphamide, followed by docetaxel plus trastuzumab; CI = confidence interval

Table 10 Overview of Efficacy Analyses BCIRG 006 AC—D versus DCarbH

Parameter AC—D DCarbH Hazard Ratio vs
(n=1073) (n=1074) AC—D
(95% CI)
Disease-free survival No.
patients with event 195 145 0.67 (0.54, 0.83)
p=0.0003
Distant recurrence
No. patients with event 144 103 0.65 (0.50, 0.84)
- p=0.0008
Death (OS event)
) ) 0.66 (0.47,0.93)
No. patients with event 80 56 p=0.0182

AC—D = doxorubicin plus cyclophosphamide, followed by docetaxel; DCarbH = docetaxel, carboplatin and
trastuzumab; CI = confidence interval

In the BCIRG 006 study for the primary endpoint, DFS, the hazard ratio translates into an absolute
benefit, in terms of 3-year disease-free survival rate estimates of 5.8 percentage points (86.7% versus
80.9%) in favour of the AC—DH (trastuzumab) arm and 4.6 percentage points (85.5% versus 80.9% ) in
favour of the DCarbH (trastuzumab) arm compared to AC—D.

In study BCIRG 006, 213/1075 patients in the DCarbH (TCH) arm, 221/1074 patients in the AC—DH
(AC—TH) arm, and 217/1073 in the AC—D (AC—T) arm had a Karnofsky performance status <90
(either 80 or 90). No disease-free survival (DFS) benefit was noticed in this subgroup of patients (hazard
ratio=1.16, 95% CI [0.73, 1.83] for DCarbH (TCH) versus AC—D (AC—T); hazard ratio 0.97, 95% CI
[0.60, 1.55] for AC—DH (AC—TH) versus AC—D).

In addition a post-hoc exploratory analysis was performed on the data sets from the joint analysis (JA)

NSABP B-31/NCCTG N9831™* and BCIRG006 clinical studies combining DFS events and symptomatic
cardiac events and summarised in Table 11:
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Table 11 Post-Hoc Exploratory Analysis Results from the Joint Analysis NSABP B-31/NCCTG N9831*
and BCIRGO06 Clinical Studies Combining DFS Events and Symptomatic Cardiac Events

AC—PH AC—DH DCarbH
(vs. AC—P) (vs. AC—D) (vs. AC—D)
(NSABP B-31 anfi (BCIRG 006) (BCIRG 006)
NCCTG N9831)
Primary efficacy analysis
DFS Hazard ratios 0.48 0.61 0.67
(95% CI) (0.39,0.59) (0.49,0.77) (0.54,0.83)
p-value p<0.0001 p<0.0001 p=0.0003
Long term follow-up efficacy
analysis™ DFS Hazard rations
0.61 0.72 0.77
(95% CI)
p-value (0.54,0.69) (0.61, 0.85) (0.65, 0.90)
p<0.0001 p<0.0001 p=0.0011
Post-hoc exploratory analysis
with DFS and symptomatic
cardiac events Long term
follow-up™* Hazard ratios
(95% CI) 0.67 0.77 0.77
(0.60, 0.75) (0.66, 0.90) (0.66, 0.90)

A: doxorubicin; C: cyclophosphamide; P: paclitaxel; D: docetaxel; Carb: carboplatin; H: trastuzumab

CI = confidence interval

"At the time of the definitive analysis of DFS. Median duration of follow up was 1.8 years in the AC—P arm and
2.0 years in the AC—PH arm

“"Median duration of long term follow-up for the Joint Analysis clinical studies was 8.3 years (range: 0.1 to 12.1)
for the AC—PH arm and 7.9 years (range: 0.0 to 12.2) for the AC—P arm; Median duration of long term follow-
up for the BCIRG 006 study was 10.3 years in both the AC—D arm (range: 0.0 to 12.6) arm and the DCarbH
arm (range: 0.0 to 13.1), and was 10.4 years (range: 0.0 to 12.7) in the AC—DH arm

Early breast cancer (neoadjuvant-adjuvant setting)

So far, no results are available which compare the efficacy of trastuzumab administered with
chemotherapy in the adjuvant setting with that obtained in the neo-adjuvant/adjuvant setting.

In the neoadjuvant-adjuvant treatment setting, study MO16432, a multicentre randomised trial, was
designed to investigate the clinical efficacy of concurrent administration of trastuzumab with
neoadjuvant chemotherapy including both an anthracycline and a taxane, followed by adjuvant
trastuzumab, up to a total treatment duration of 1 year. The study recruited patients with newly
diagnosed locally advanced (Stage III) or inflammatory EBC. Patients with HER2+ tumours were
randomised to receive either neoadjuvant chemotherapy concurrently with neoadjuvant-adjuvant
trastuzumab, or neoadjuvant chemotherapy alone.

In study MO16432, trastuzumab (8 mg/kg loading dose, followed by 6 mg/kg maintenance every
3 weeks) was administered concurrently with 10 cycles of neoadjuvant chemotherapy as follows:

. Doxorubicin 60 mg/m’ and paclitaxel 150 mg/m’, administered 3-weekly for 3 cycles,. -
which was followed by y __«.
. Paclitaxel 175 mg/m’ administered 3-weekly for 4 cycles, o oF

which was followed by
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. CMF on day 1 and 8 every 4 weeks for 3 cycles

which was followed after surgery by
. additional cycles of adjuvant trastuzumab (to complete | year of treatment)

The efficacy results from Study MO16432 are summarized in Table 12. The median duration of follow-
up in the trastuzumab arm was 3.8 years.

Table 12 Efficacy Results from MO16432

Parameter Chemo + Chemo only
Trastuzumab (n=116)
(n=115)

Event-free survival Hazard Ratio
(95% CI)

No. patients with event 46 39 0.65 (0.44, 0.96)
p=0.0275

Total pathological complete 40% 20.7%

response’ (95% CI) (31.0,49.6) (13.7,29.2) p=0.0014

Overall survival Hazard Ratio
(95% CI)

No. patients with event 22 33 0.59(0.35, 1.02)
p=0.0555

‘defined as absence of any invasive cancer both in the breast and axillary nodes

An absolute benefit of 13 percentage points in favour of the trastuzumab arm was estimated in terms of
3-year event-free survival rate (65% versus 52%).

Metastatic gastric cancer

Trastuzumab has been investigated in one randomised, open-label phase III trial ToGA (BO18255) in
combination with chemotherapy versus chemotherapy alone.

Chemotherapy was administered as follows:

- capecitabine - 1000 mg/m’ orally twice daily for 14 days every 3 weeks for 6 cycles
(evening of day 1 to morning of day 15 of each cycle)
or

- intravenous 5-fluorouracil - 800 mg/m?/day as a continuous intravenous infusion over
5 days, given every 3 weeks for 6 cycles (days 1 to 5 of each cycle)

Either of which was administered with:

- cisplatin - 80 mg/m? every 3 weeks for 6 cycles on day 1 of each cycle. The efficacy results
from study BO18225 are summarized in Table 13:

Table 13 Efficacy Results from BO18225

Parameter FP FP +H HR (95% CI) p-value
N=290 N=294

Overall Survival, Median months 11.1 13.8 0.74 (0.60-0.91) 0.0046
Progression-Free Survival, 5.5 6.7 0.71(0.59-0.85) 0.0002
Median months o
Time to Disease Progression, 5.6 7.1 0.70(0.58-0.85) | 0.0003
Median months ' A
Overall Response Rate,% 34.5% 47.3% 1.70%(1.22,2.38) | ~0.0017
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Parameter FP FP+H HR (95% CI) p-value
N=29(0 N=294
Duration of Response, Median 4.8 6.9 0.54(0.40-0.73) <0.0001
months

FP + H: Fluoropyrimidine/cisplatin + trastuzumab
FP:Fluoropyrimidine/cisplatin
*Odds ratio

Patients were recruited to the trial who were previously untreated for HER2-positive inoperable locally
advanced or recurrent and/or metastatic adenocarcinoma of the stomach or gastro-oesophageal junction
not amenable to curative therapy. The primary endpoint was overall survival which was defined as the
time from the date of randomization to the date of death from any cause. At the time of the analysis a
total of 349 randomized patients had died: 182 patients (62.8%) in the control arm and 167 patients
(56.8%) in the treatment arm. The majority of the deaths were due to events related to the underlying
cancer,

Post-hoc subgroup analyses indicate that positive treatment effects are limited to targeting tumours
with higher levels of HER2 protein (IHC 2+/FISH+ or IHC 3+). The median overall survival for the
high HER2 expressing group was 11.8 months versus 16 months, HR 0.65 (95% CI 0.51-0.83) and
the median progression free survival was 5.5 months versus 7.6 months, HR 0.64 (95% CI 0.51-0.79)
for FP versus FP + H, respectively. For overall survival, the HR was 0.75 (95% CI 0.51-1.11) in the
[HC 2+/FISH+ group and the HR was 0.58 (95% C10.41-0.81) in the I[HC 3+/FISH+ group.

In an exploratory subgroup analysis performed in the TOGA (BO18255) trial there was no apparent
benefit on overall survival with the addition of trastuzumab in patients with ECOG PS 2 at baseline [HR
0.96 (95% C1 0.51-1.79)], non measurable [HR 1.78 (95% CI 0.87-3.66)] and locally advanced disease
[HR 1.20 (95% CI10.29-4.97)].

Paediatric population

The European Medicines Agency has waived the obligation to submit the results of studies with
trastuzumab in all subsets of the paediatric population for breast and gastric cancer (see section 4.2 for
information on paediatric use).

52 Pharmacokinetic properties

The pharmacokinetics of trastuzumab were evaluated in a population pharmacokinetic model analysis
using pooled data from 1,582 subjects, including patients with HER2 positive MBC, EBC, AGC or other
tumour types, and healthy volunteers, in 18 Phase I, IT and III trials receiving intravenous trastuzumab. A
two-compartment model with parallel linear and non-linear elimination from the central compartment
described the trastuzumab concentration-time profile. Due to non-linear elimination, total clearance
increased with decreasing concentration. Therefore, no constant value for half-life of trastuzumab can be
deduced. The t,, decreases with decreasing concentrations within a dosing interval (see Table 16). MBC
and EBC patients had similar PK parameters (e.g. clearance (CL), the central compartment volume (V,))
and population-predicted steady-state exposures (C,,, Crax and AUC). Linear clearance was 0.136 L/day
for MBC, 0.112 L/day for EBC and 0.176 L/day for AGC. The non-linear elimination parameter values
were 8.81 mg/day for the maximum elimination rate (V,,,) and 8.92 ug/mL for the Michaelis-Menten
constant (K,,) for the MBC, EBC, and AGC patients. The central compartment volume was 2.62 L for
patients with MBC and EBC and 3.63 L for patients with AGC.

In the final population PK model, in addition to primary tumour type, body-weight, serum aspartate
aminotransferase and albumin were identified as a statistically significant covariates affecting the ~-..
exposure of trastuzumab. However, the magnitude of effect of these covariates on trastuzumab exposure .
suggests that these covariates are unlikely to have a clinically meaningful effect on trasfuzuthab s
concentrations. plo ot
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The population predicted PK exposure values (median with Sth - 95th Percentiles) and PK parameter
values at clinically relevant concentrations (C,., and C,,;,) for MBC, EBC and AGC patients treated with
the approved qlw and q3w dosing regimens are shown in Table 14 (Cycle 1), Table 15 (steady-state),
and Table 16 (PK parameters).

Table 14 Population Predicted Cycle 1 PK Exposure Values (median with Sth - 95th Percentiles) for
Trastuzumab Intravenous Dosing Regimens in MBC, EBC and AGC Patients

Reglinm Primary tumour type N Cmin (ug/mL) | Cmax (ug/mL) | AUC0-21days
(ug.day/mL)
28.7 182 1376
MBC 30 (2.9-463) | (134-280) (728 - 1998)
8mg/kg + 30.9 176 1390
6mgkg g3w EBC 390 | 187-455) | (127-227) | (1039-1895)
23.1 132 1109
AGC ald (6.1-503) | (842-225) | (588-1938)
37.4 76.5 1073
4mg/kg+ MBC HOS (8.7-58.9) | (494-114) | (597 1584)
2m w
gkgq - 260 38.9 76.0 1074
(25.3-58.8) | (54.7-104) (783 - 1502)

Table 15 Population Predicted Steady State PK Exposure Values (median with 5th - 95th Percentiles) for
Trastuzumab Intravenous Dosing Regimens in MBC, EBC and AGC Patients

Time to
Riedim Primary tumour N [Cminss® (ug/mL)  Cmax,ss™ AUCss, -  [steady-state
type (ug/mL) 21days (week)
(pg.day/mL)
442 179 1736
MBC 805 | (18-85.4) | (123-266) | (618-2756) 2
S+ 538 184 1927
6mg/kg 3w EBC 390 | (287-858) | (134-247) | (1332-2771) 15
32.9 131 1338
Hee 274 | (61-889) | (725-251) | (557-2875) ?
63.1 107 1710
4mglkg+ MBC 805 | (a17-107) | (542-164) | (581-2715) s
2mg/kg qw
q . 100 72.6 115 1893 B
46-109) | (82.6-160) | (1309-2734)

*Cmin,ss = Cmin at steady state
"Cmax,ss = Cmax at steady state
**time to 90% of steady-state



Table 16 Population Predicted PK Parameter Values at Steady State for Trastuzumab Intravenous
Dosing Regimens in MBC, EBC and AGC Patients

Pri Total CL range 'from tip range from Cmax,ss to
Regimen e { N |Cmax,ss to Cmin,ss Cmin,ss
tumour type (L/day) (day)
MBC 805 0.183-0.302 15.1-23.3
8 + 6mg/k
ke e e EBC | 390 | 0.158-0253 17.5-26.6
AGC 274 0.189-0.337 12.6 -20.6
4mg/kg + 2mg/kg | MBC 805 | 0.213-0.259 17.2-20.4
qw EBC 390 0.184 -0.221 19.7-23.2
Trastuzumab washout

Trastuzumab washout period was assessed following qlw or q3w intravenous administration using the
population PK model. The results of these simulations indicate that at least 95% of patients will reach
concentrations that are <1 ug/mL (approximately 3% of the population predicted C,,,,.., or about 97%
washout) by 7 months.

Circulating shed HER2 ECD

The exploratory analyses of covariates with information in only a subset of patients suggested that
patients with greater shed HER2-ECD level had faster nonlinear clearance (lower K,)) (P < 0.001). There
was a correlation between shed antigen and SGOT/AST levels; part of the impact of shed antigen on
clearance may have been explained by SGOT/AST levels.

Baseline levels of the shed HER2-ECD observed in MGC patients were comparable to those in MBC
and EBC patients and no apparent impact on trastuzumab clearance was observed.

5§53 Preclinical safety data

There was no evidence of acute or multiple dose-related toxicity in studies of up to 6 months, or
reproductive toxicity in teratology, female fertility or late gestational toxicity/placental transfer studies.
Trastuzumab is not genotoxic.

No long-term animal studies have been performed to establish the carcinogenic potential of trastuzumab,
or to determine its effects on fertility in males.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

L-histidine hydrochloride monohydrate
L-histidine

sucrose
polysorbate 20
6.2 Incompatibilities

This medicinal product must not be mixed or diluted with other medicinal products except those
mentioned under section 6.6. 3
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It must not be diluted with glucose solutions.

6.3 Shelf life

Unopened vial
4 years
Reconstituted solution

After reconstitution with sterile water for injections the reconstituted solution is physically and
chemically stable for 48 hours at 2°C — 8°C. Any remaining reconstituted solution should be discarded.

Solutions of Trazimera for intravenous infusion are physically and chemically stable in
polyvinylchloride, polyethylene, polypropylene or ethylene vinyl acetate bags, or glass intravenous
bottles, containing sodium chloride 9 mg/mL (0.9%) solution for injection for 24 hours at temperatures
not exceeding 30°C.

From a microbiological point of view, the reconstituted solution and Trazimera infusion solution should
be used immediately. The product is not intended to be stored after reconstitution and dilution unless this
has taken place under controlled and validated aseptic conditions. If not used immediately, in-use storage
times and conditions are the responsibility of the user.

6.4 Special precautions for storage

Store in a refrigerator (2°C — 8°C).

Store in the original package in order to protect from light.

Unopened vials of Trazimera may be stored up to 30°C for a single period of up to 3 months. Discard at
the end of this 3-month period or by the expiry date on the vial, whichever occurs first. Record the
“discard by” date in the date field provided on the carton.

For storage conditions of the reconstituted medicinal product, see sections 6.3 and 6.6.

6.5 Nature and contents of container

Trazimera 150 mg powder for concentrate for solution for infusion

15 mL clear glass type I vial with butyl rubber stopper laminated with a fluoro-resin film containing
150 mg of trastuzumab.

Each carton contains one vial.

Trazimera 420 mg powder for concentrate for solution for infusion

30 mL clear glass type I vial with butyl rubber stopper laminated with a fluoro-resin film containing
420 mg of trastuzumab.

Each carton contains one vial.
6.6 Special precautions for disposal and other handling

Trazimera should be carefully handled during reconstitution. Causing excessive foaming dﬁrihg |
reconstitution or shaking the reconstituted solution may result in problems with the amount of
Trazimera that can be withdrawn from the vial.
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The reconstituted solution should not be frozen.

Trazimera 150 mg powder for concentrate for solution for infusion

Appropriate aseptic technique should be used.
Each 150 mg vial of Trazimera is reconstituted with 7.2 mL of sterile water for injections (not supplied).
Use of other reconstitution solvents should be avoided.

This yields a 7.4 mL solution for single-dose use, containing approximately 21 mg/mL trastuzumab, at a
pH of approximately 6.0. An overfill of 4% ensures that the labelled dose of 150 mg can be withdrawn
from each vial.

Trazimera 420 mg powder for concentrate for solution for infusion

Appropriate aseptic technique should be used. Each 420 mg vial of Trazimera is reconstituted with
20 mL of sterile water for injections (not supplied). Use of other reconstitution solvents should be
avoided.

This yields a 20.6 mL solution for single-dose use, containing approximately 21 mg/mL trastuzumab, at
a pH of approximately 6.0. An overfill of 5% ensures that the labelled dose of 420 mg can be
withdrawn from each vial.

Volume of sterile water for
Trazimera vial injections Final concentration
150 mg vial + 7.2 mL = 21 mg/mL
420 mg vial * 20 mL = 21 mg/mL

Instructions for reconstitution

1) Using a sterile syringe, slowly inject the appropriate volume (as noted above) of sterile water for
injections in the vial containing the lyophilised Trazimera, directing the stream into the lyophilised cake.
2) Swirl the vial gently to aid reconstitution. DO NOT SHAKE!

Slight foaming of the product upon reconstitution is not unusual. Allow the vial to stand undisturbed for
approximately 5 minutes. The reconstituted Trazimera results in a colourless to pale brownish-yellow
transparent solution and should be essentially free of visible particulates.

Determine the volume of the solution required:

*  based on aloading dose of 4 mg trastuzumab/kg body weight, or a subsequent weekly dose of
2 mg trastuzumab/kg body weight:

Volume (mL) = Body weight (kg) x dose (4 m for loading or 2 m for maintenance
21 (mg/mL, concentration of reconstituted solution)

*  based on a loading dose of 8 mg trastuzumab/kg body weight, or a subsequent 3-weekly dose
of 6 mg trastuzumab/kg body weight:

Volume (mL) = Body weight (kg) x dose (8 mg/kg for loading or 6 mg/ke for maintenance)
21 (mg/mL, concentration of reconstituted solution)

The appropriate amount of solution should be withdrawn from the vial and added to an infusion bag or
bottle containing 250 mL of sodium chloride 9 mg/mL (0.9%) solution. Do not use with glucose=".
containing solutions (see section 6.2). The bag or bottle should be gently invertedto mix the' solutlon in
order to avoid foaming. Once the infusion is prepared it should be administered lmmedlately If diluted
aseptically, it may be stored for 24 hours (do not store above 30°C). '
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Parenteral medicinal products should be inspected visually for particulate matter and discoloration prior
to administration.

No incompatibilities between Trazimera and polyvinylchloride, polyethylene, polypropylene or ethylene
vinyl acetate bags or with glass intravenous bottles have been observed.

Trazimera is for single-use only, as the product contains no preservatives. Any unused medicinal product
or waste material should be disposed of in accordance with local requirements.

7. MARKETING AUTHORISATION HOLDER
Pfizer Europe MA EEIG

Boulevard de la Plaine 17

1050 Bruxelles

Belgium

8. MARKETING AUTHORISATION NUMBER(S)

EU/1/18/1295/001
EU/1/18/1295/002

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION
Date of first authorisation: 26 July 2018
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04/2019

Detailed information on this medicinal product is available on the website of the European Medicines
Agency http://www.ema.europa.eu.
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3aCTOCYBAaHHA JKAPCBKOTO 3aco0y, 3aTBEP/KEHOT BIAMOBIHO 10 HOPMATHBHHUX BHMOT KpaiHW
3asBHMKa/BupoGHuka abo KpaiHM, PEryJsTOPHUHA OpraH sKOi KepyeThCA BHCOKMMH CTaHAapTamu
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JUCTOK-BKJIAJUIL: IHOOPMALIS JJI KOPUCTYBAYA

Tpasumepa MOPOILOK /15l KOHIEHTPATY /15
po3uuHy aJs ingysiii no 150 mr

TpacTty3ymad

¥ Lleii nikapchkuit 3acid mignArae A0AaTKOBOMY KOHTpomto. Lle 103BOnuMTb wBMAKO iaeHTH(DiKyBaTH HOBY
indopmartiio 3 Gesnexkn. BH MOXKeTe JOMOMOrTH, AKIO OyaeTe MOBIIOMAATH MPO BHHUKHEHHA Oyab-AKHX
noGiuHKX peakiiil. ¥ Kinui po3ainy 4 Hanao iHpopMauito Npo Te, AK NOBIIOMUTH MPo MOOIYHI peaKLlii.

I[lepiu HiK MOYATH 32CTOCYBAHHS UbLOT0 MPENAPATY, YBAKHO NPOHTAIITE BECh JHCTOK-BKJIATNIL,
OCKIIBKH BiH MiCTHTBH BAKIHBY 18 Bac indopmauiro.
+  36epiraiiTe ueil JIMCTOK-BKIAIUIIL MOXIHBO, BaM 3HAJ00UTBCA NPOYMTATH iOr0 3HOBY.
SIKwo y Bac BUHUK/IM J0/JATKOBI MUTAHHS, 3BEPHITBCA 110 Jikaps abo papmauesTa.
+ slkmo y Bac BUHMKJH Gyab-aKi MoGiuHi peakuii, 3BepHiTLCA 10 cBOrO Nikaps, (apmauesra abo
meacecTpu. Lle cTocyeThes OyAb-sSKMX MOKIHBHX NOOIYHMX peaKiii, He mepesiyeHnX y UbOMy
JMCTKY-BKIaaui. JAus. po3ain 4.

Indopmalisi Y UbOMY JHCTKY-BKJIAXHILI:

1. LLlo sBasie coboro npenapat TpazumMepa i A4 4Oro BiH 3aCTOCOBYETHCS
2. lllo noTpi6HO 3HATH Mepes 3aCTOCYyBaHHAM npenapary Tpasumepa

3. Sk 3acTocoByeThes npenapat Tpasumepa

4. MoxuBi noGiyHi peakuii

5. Sk 36epiraTu npenapar Tpa3umepa

6. BMicT ynakoBKH Ta iHma inpopmauis

1. Il{o siBnsie coGoro npenapat Tpa3umepa i A7 40ro BiH 3aCTOCOBYETHCS

Tpasumepa MicTHTb Ail04y PEHOBHHY TPacTy3ymal, sKa € MOHOK/IOHAIBHUM aHTUTIIOM. MOHOKJIOHATBHI
aHTHTINA TPHEAHYIOThCA 10 cmeuudiunux Ginkis abo auturenis. Tpactysymal npusHavenuil ama
CE/IeKTHBHOTO 3B'A3yBaHHA 3 aHTUIEHOM, AKHil Ha3UBaEThCA perenTop 2 eniepMaIbHOro GakTopy pocTy
moaunu (HER2). HER2 npucyTHiH y BeIMKHX KiJBKOCTAX Ha MOBEPXHI JEAKHUX PAKOBHUX KIITHH, /1€ BiH
ctumymoe ix pict. Konu Tpasumepa 3p's3yetbes 3 HER2, tie 3ynuHse picT TakuxX KIITHH 1 BUK/IHKaE 1X
3arubens.
Bam nikap Moxe npu3HauyMTH npenapat TpasuMepa A/s JiKyBaHHS paky MOJOYHOI 3a/03H Ta paKy
LITYHKY, AKLIO:
+ 'V Bac pak MOJIOYHOI 31034 Ha paHHii cTazii 3 Bucokum pisHeM Ginky HER2.
¢ 'V Bac MeTacTaTHYHHH paK MOIOYHOI 3a/03M (paK MOJIOYHOI 3a/03H, L0 MOLUMPHBCA 3a MexKi
MepBHHHOT MyX/1WHHK) 3 BucokuM piBHeM HER2. Tpasumepa mMoxe npusHayaTucs y komOiHauii 3
XiMioTepani€io naksitakces0M abo I0UETaKCceNoM B SIKOCTI MEPLIOi Teparii [pH MeTacTaTHiHOMY
paKy MOJIOUHOT 3a/1031 a60 MOKe IPH3HAYATHCS Y AKOCTI MOHOTEpaIil, AKIIO iHLUI BHAN JiKYBaHHS
BuABIINCS HeedekTuBHUMH. [Ipenapar Takoxk mMpu3Ha4aloTh B KomGiHalii 3 npenapatamu, sKi
HA3MBaIOTHCA iHriBiTOpamMu apoMarasH, nauieHTam 3 BucokuM pisHeM HER?2 i ropmoH-peuenTop-
O3UTHBHHM METACTATHYHUM PAKOM MOJIOYHOI 3a/103¢ (PakoM, YyTAHBHM [0 JKIHOYHX CTATEBUX

FOPMOHIB).
« 'V Bac MeTacTaTHYHMil paK LLTYHKY 3 BucokuM piBHem HERZ, B 1~:0M61Hau11 3;Hi!‘.l'.1!‘IMH 3acooamn
kPt *}‘
115 TiKyBAHHS PAKy, TAKMM K KanelnTa6in a6o S-Gproypauu i uucrnaryl. oo, -
) I,

2. llo noTpi6Ho 3HaTH Nepe] 3aCTOCYBAHHAM Npenapaty Tpazume]ﬁa

l|
,g-:m MEHTIB |
p

» He 3actocosyiite npenapat Tpasumepa, AKLIO:

il
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* y Bac ajepria Ha TpacTy3ymad, muiuadi 0inku abo Ha OyAb-fKi ZOMOMIXHI PEYOBHHH [penapary
(nepemiveni y po3aini 6).

* y Bac € cepito3Hi mpoOieMH 3 JUXaHHAM y CTaHi CIOKOK 4Yepes pak, abo AKIWI0 BaM H0TpiOHa
JI07IaTKOBa KUCHEBA Teparisl.

» OcobauBOCTI 3aCTOCYBAHHSA

Bam nikap 6y/1e peTepHO KOHTPOMIOBATH BaLIy Tepariro.

> MouiTopuHr ¢yHRUIT cepud

JlikyBaHHs npernapatoM Tpazumepa y sKOCTi MOHOTeparii abo B KoMOIHALIT 3 TAKCAHOM MOKE BIUTHBATH
Ha ceple, 0COOIMBO AKLIO BH KOMH-HeOyab MpHIMAaIH aHTPAUHKIIH (TAaKCaHH i aHTPALUHKIIHK € ABOMa
IHIIMMM KJTacaMu Mpenaparis, 0 BUKOPHUCTOBYIOThCS AMs MiKyBaHHS paky). [Tobiuni peakuii MOXyTh
OyTH MOMipHUMH a00 TSYKKMMHM i MOXKYTB IPU3BECTH 10 cMepTi. ToMy QyHKUiIO cepus OyayTs NepeBipsaTH
nepes, NpoTAroM (KOHI Tpu Micsui) i micnas (10 ABOX-N'ATH pokiB) NikyBaHHs npenapatoMm Tpasumepa.
SIKuio y Bac BMHHKHYTB OY[b-fKi O3HaKHM CeplEBOi HEJOCTATHOCTI (HeJOCTATHE MpOKauyyBaHHA KpPOBI
cepuem), GYHKUIO cepls BaM MOXYThb [epeBipATH 4acTille (KOXKHI WICTh-BICIM THXKHIB), BH MOKeTe
OTPUMYBATH TEparito ceplieBol He0CTaTHOCTI, abo BaM [OBEIEThCA NMPUIMHUTH JIiKYBaHHA [pernapaToM
Tpaszumepa.

[ToroBopite 3i cBOiM nikapeM, dapmaierToM abo MeACECTPOI Mepe] 3acTOCYBaHHAM [pernapary
Tpasumepa, AKLIO:

« y Bac Oyna cepueBa HelOCTaTHICTb, illeMiYHa XBopoOa ceplis, 3aXBOPIOBAaHHSA KJamaHiB cepls
(1yMH B ceplli), BUCOKHIX KPOB' AHHIT THCK, AKILO BU NpHitManu Oyab-sKi npenapaTy A 3HHKEHHS
KPOB'SHOTO THCKY ab0 B AaHMH uac mpuiimMaete Oyab-fKi MpenapaTtu T8 3HIKEHHS KPOB'SHOrO
THCKY.

* BHM mpuiimManu paxiwe ado nmpuiimaere B JaHuil 4ac mpenapard AokcopyOiluH ado emipyOiuuH
(mpenapaTh, WO 3aCTOCOBYIOThCA ANA JiKyBaHHA paky). Lli npemaparu (a6o Gyab-ski iHii
AHTPALMKIIHH) MOKYTb MOLIKOJKYBATH CEpUEBMH M'A3 | MiABHUIYBaTH PH3UK BHHHKHEHHA
npoGJieM 3 cepleM Mif yac 3acTocyBaHHs npenapaty Tpasumepa.

L BH CTpa)XJa€Te Ha 3aJHUIKY, 0COOMMBO AKIIO BH B naHuit 4ac 3aCTOCOBYETE TAKCaH. Tpasumepa
MOJKe BUKJIMKATH YTPYIHEHe AUXaHHS, OCOOIUBO KOMH MpH3HaYaeThes Brepiie. [Ipodbiema Moxe
OyTH OinblI cepito3HO0, SKIIO Y Bac Bxe € 3anuiuka. [ly:e piako Tpanianucs BHMAAKH CMepTi
NAUIEHTIB 3 BAKKUM YTPYOHEHUM [HMXaHHAM 10 [OYaTKy JiKyBaHHsS, KOMM iM MpHU3HAYAIH
npenapar Tpa3sumepa.

*  BH KOJM-HeOY/b MPOXOHIIN iHILY Tepariio paky.

Slkuto BM oTpHMyeTe npenapat Tpasumepa 3 OyAb-aKHM IHLIMM NiKapChKUM 3acODOM /ISl JIIKyBaHHS PaKy,
TaKUM K [akiiTakcesn, gouerakces, iHribitop apomarasu, kaneuutabin, S-gropypauna ao uucnIaTu,
TAKOXK NNPOYMTANTE JHCTKHU-BKJIAAHILI 1A Nali€eHTiB 10 UHMX [penaparis.

» JliTy Ta migniTku

3actocyBaHHsa nMpenapary Tpa3uMepa He peKOMeH/Y€EThCs MauieHTam mononuie 18 pokis.

P Iuwi aikapebki 3aco6u i Tpaszumepa

IToBigomre nikapto, hapmaLeBTy ab0 MEACECTpI, AKLUO BU NpHiiMacTe, HELOAABHO MpHiiMaii a0o MOXKeTe
npuiiMaTu Oyap-AKi iHLII penapaty.

Jlna BuBeaeHHa npenapaty TpasuMepa mMoxe 3Hano0uTHeA 10 7 Micauie. ToMmy BH MOBHHHI MOBIJOMHTH
CBOro Jikap4, (hapmarieTa abo MececTpy, 1O BH OEPXKYBaIu mpenapat TpasuMepa, AKUIO BH MOYHHAETE
3acToCyBaHHsA Oy[b-1KMX HOBHX Ipernaparis yepe3 7 MiCALIB ITic/1s NPUIHHEHHS JIIKYBaHHSL.

» BarithicTe

*  SIkuwio BH BariTHi, BBaXaeTe, O MOKeTe OYTH BariTHO abo MIaHyeTe MaTH JAHTHHY, 3BEPHIThCS
1o nikaps, hapmalieBta abo MeICECTpH 3a OPA0I0 Nepe/l 3aCTOCYBaHHAM LbOT0 Mpenapary.

* By noBHHHI BMKOPHCTOBYBATH €()EKTHBHY KOHTpALEMNUil MiA 4Yac MiKyBaHHA MNpenapaToM
Tpasumepa i npoTAroM npuHaiiMHi 7 MicALIB Mic/is 3aKiHYeHHS JTiKYyBaHHS.

» Bamw nikap npoindopMye Bac Mpo pH3WKMW Ta TepeBarn npuiiomy npenapaty Tpasumepa nig 4ac
BariTHoCTI. Y piAKiCHUX BHIAIKaX CIOCTePiranocs 3MeHIIeHHS 06’ emMy (aMHiOTHf!ﬁB&-_p_@HH& IO
OTOUYE AUTHHY, IKa PO3BUBAETLCSA, B yTPOOi MaTepl y BariTHUX ®iHOK, AKi OTp}qnyBaifunpgﬁ i
Tpasumepa. Lleii ctan moze GyTH WKITMBAM /IS BALIOT JUTHHH B yTPoGi Mafepii OyB nos'afaHui
3 HEMIOBHUM PO3BHTKOM JIET€Hb, L0 MPU3BOAMIIO 10 3arudeni nuoay. g '
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» ['pyaHe BUT00BYBAHHS

He roayiite auTuHy rpyfmio miJ 4ac Tepamii npernaparom Tpasumepa Tta npotsrom 7 Micsauis micis
OCTaHHBOT J03u npenapary Tpasumepa, ockinbku Tpasumepa moxke repeaaBaTucs JAMTHHI Yepe3 rpyaHe
MOJIOKO.

[TpokoucybTyiTecs 3 jlikapem abo (apmauesTom nepes THM, K npuiiMaTi Oyab-AKi JIKapchKi 3acO0H.

» KepyBaHHs aBTOTPAHCIIOPTOM Ta podoTa 3 iHIIHMH MeXaHI3MaMu

Hesizomo, 4n Tpasumepa BIUIMBA€E Ha 34aTHICTh KepyBaTH TPAHCIOPTHUMH 3ac00aMH Ta MpalLioOBaTH 3
iHImMME MexaHizmamu. OjHaK, AKILO Mij yac NiKyBaHHS y Bac BUHHMKae 03H0O abo 1MXOMaHKa, He CliJ
cizaTu 3a Kepmo abo MpauoBaTH 3 IHIIHMH MeXaHi3MaMH, MOKH CHMITOMH OCTAaTOYHO HE MUHYTh.

3. Sk 3acTocoByeThest mpenapat Tpasumepa

[lepea moyaTkoM JiKyBaHHs Ball Jikap Bu3Ha4uTh piBeHb HER2 y Bawiit myxauni. TiAbkn nauients 3
senukum pisiem HER2 6yayTs oTpumyBartu npenapat Tpasumepa. Tpasumepa BBOAHTECS TiIBKH JliKapeM
abo Mezcectporo. Baur ikap 6yae npusHauaTH 103y i pexkuM JMiKyBaHHSA, Aki moTpibHi came gam. [loza
npenapaty Tpa3umepa 3aiexuThb Bil BarH Ballioro Tija.

lMpenapar Tpa3uMepa is BHYTPIlIHBOBEHHOTO 3aCTOCYBAHHA He TMpH3HAYeHHH 14 MigwKipHOro
BBEJIEHHA, 1 HIOr0 CJTi/1 3aCTOCOBYBATH TiJIBKH SK BHYTPILUHbOBEHHY iH(Y3it0.

Tpasumepa JUIs BHYTPIIIHBOBEHHOrO 3aCTOCYBAHHA 3aCTOCOBYETBLCA Y BUIISL BHY TPilIHBOBEHHOT iH(Y3iT
(«xpanensHO») Be3nocepeIHbO y BeHy. Ilepiuy 103y npenapaTy BBOAATE mpoTarom 90 xBuiiuH, i BH ByeTte
3HAXOAMTUCH M1 HATAZOM MEJUYHOTO NpaLliBHUKA i/l 4aC BBEJIEHHS HA BUNA0K BHHHKHEHHA Oy 1b-AKHX
no6iuHux peakuiil. SIKio nepiua 103a J00pe NepeHOCHThCA, HACTYIHI 1031 MOKYTh BBOJHTHCA MPOTATOM
30 xBuauH (AuB. po3ain 2, micas «OcodnuBocti 3acTocyBaHHs»). KinbkicTs oTpumanux iHdysii Oyae
3a/1e)KaTH Bijl TOrO, AK BH pearyeTe Ha fiKyBaHHA. Baul nikap oGroBopHT L€ 3 BaMH.

JIns 3anodiraHHs MOMUJIOK Y JTIKyBaHHI BaXJIMBO MEPEBiPATH €THKETKH Ha (h1akoHax, 11100 NepeKOHaTHCA,
10 Mpernapar, sKHil FOTYEThCA i 3aCTOCOBYEThC, € AificHo Tpasumepa (TpacTy3ymat), a He TpacTy3ymadly
€MTaHCHH.

Jlns nikyBaHHsl paky MOJIOYHOI 3a103H Ha paHHil cTazii, MeTacTaTHYHOro paKky MOOYHOI 3aN03H i
MeTacTaTHYHOro paKy UUTYHKY, Tpa3zumepa 3acTOCOBYETBCS KOXKHI 3 TIKHI.

Tpazumepa MOKe TaKOXk BBOJUTHCS OJIHH Pa3 Ha THXKIEHB /1A JTiKyBaHHA METAaCTaTHYHOrO PaKy MOJIOYHOT
3aJ103H.

P SIKmo BM NPHIHHIIH 3acTOCYBaHHA npenapaty Tpasumepa

He npunuHsiiTe 3aCTOCYBaHHS LBOTO Tpenapary, Crepily He MnoBiOMHUBLIUM ¢BOro jikaps. Bei no3u ciia
npuiiMaTH B HaNeXHUl 4ac KOXKHOrO THXXHA a00 KOXKHI TpU THXKHI (3a7eXKHO Bia Baliol CXeMH
sactocyBaHs). [le cripuse Hal0inbLLiH e(peKTUBHOCTI BALLOro Mpenapary.

Busenenna mnpenapaty Tpasumepa Moke TpuBaTH g0 7 wmicauis. Tomy nikap Moske BHpPILIMTH
MPO/IOBXKYBATH NePeBipATH QYHKIIO cepls HaBiTh Mic/1s 3aBepIUEHHS MiKyBaHHA.

SIK1o y Bac BHHHKJIM JOJATKOBI MHTAaHHA IUOJO 3aCTOCYBAHHSA LLOTO Ipenapary, 3BepHITbCA 10 JiKaps,
tapmauesTa abo MeICeCTPH.

4, MoxauBi no0iuni peaxkuii

Sk i Bei sikapeski 3acodu, Tpa3uMepa Moxke BUKJIHKATH MOOIYHI peakLii, Xoua He y BCiX MaLi€HTiB BOHHU
npoABAAOTECA. Jeski 3 UuX MoOIYHHUX peakuid MoxyTb OyTH CepHOZHMMH i MOXYTh MpPH3BECTH /0
rocmitamizauii.

[Tin uyac indysii npenapatom Tpasumepa MOKYTh BHUHHKATH 03HOO, THXOMaHKa Ta iHII rpuUmonoaioHi
CHMITOMU. BOHH JysKe nowHpeHi (MOXyTb BUHMKATH Oinblie HiK y | Ha 10 oci0). [Hwi cumnromy,
nos's3adi 3 iHdy3i€0, BKIOYAOTH: HyHOTY, OnroBaHHSA, 0iflb, MOCHIEHHS HANpy>KeHHA y M'A3ax i
TPEMTIHHA, TOJNOBHUH Oi/lb, 3aMaMOpOYEHHs, YTpyAHEHe AMXAHHA, XPUIM, BHUCOKHH abo HH3bKMIi
KpOB'sHHIT THCK, MOPYLIEHHS PUTMY ceplid (cepUeOUTTs, TPinoTiHHA cepus aGo HeperynspHe cepLeduTTs),
HabpsAKK 001MYYs i ryd, BUCHIIAHHSA i Bi4yTTA BTOMH. JleAKi 3 UMX cHMNTOMIB MOXKYTh 6y TH cepﬁosﬂumn
a nenm namemn moMepIy (JIB. p03,£un 2, micns «Ocoﬁnnsocrl 3aCTOCyBaHH§i») 3
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TMig wac indy3iil i npoTAroM LOHaHMEHLIE [ECTH FOAMH MiC/IsA MOYaTKy nepiuoi iHdy3ii, a Takox MpoTAroM
JIBOX TOJIMH THCNA MoyaTky iHwoi indysii, BU OyaeTe 3HAXOAMTHCH MiJ HArIAAOM MeIH4HOro (axiBus.
SIkio y Bac BHHMKHe peakuis, iHdy3io Oyzie croBikHeHO a0 MPUMUHEHO, i BaM MOXYTb MPOBECTH
Tepariio 3 IpUBOAY MOBIYHKX peakuiil. [HDY3it0 Moxe OyTH NPOIOBKEHO MiCI4 MOMIMUIEHHS CHMIITOMIB.
[HO/I CMMNITOMM BUHHKAKOTE Mi3HIIIE, HijK Yepe3 WicTh FoAHH Nic/d noyatky indysii. Skiuo ue tpanirscs
3 BAMHM, HeraifHO 3BEpHITBCA [0 JiKaps. [HOAI CHMNTOMH MOXYTb MOMIMUIyBaTHCA, @ Mi3HimIe
MOTipLLYBATHCA,
[Hmi noGiuni peakiiii, He TiMTBKK TMOB'A3aHi 3 iH(Y3i€r0, MOXKYTh BHHHKATH B OyAb-AKHil 4ac mia 4ac
nikysanHs npenapatom Tpasumepa. [IpoSiaemu 3 cepueM iHOAI MOXKYTh BUHMKATH MiJ 4ac JiKyBaHHs i
3pigKa Micns NPUIHHEHHs JiKyBaHHA 1 MOXyTb OyTH cepiiozHMMH. BOHH BKIIOYAOTH OCNabieHHA
CepLeBoro M'A3a, 0 MOXe MPH3BECTH /10 CepLeBOl HeJOCTAaTHOCTI, 3ananeH s (HabpsK, MOYePBOHIHHA,
ap i 611b) 30BHILIHBOT OOOJIOHKH CepLs i MOpyIIeHHs cepleBoro putMy. Lle Moxke npu3BecTH 10 TaKUX
CHUMIITOMIB, fK:

*  3aqMLIKA (BKJIIOYAIOYH 33IUILKY B HIYHHI yac),

*  Kallens,

«  3aTpuMKa piauHu (HaOpsAK) B Horax abo pykax,

«  cepueduTTs (TPINOTiHHA cepls adbo HeperyaspHe cepLeduTT).
Baw slikap 6y/e pery/apHO CTEKHTH 3a BAalUM CepLeM IMiJl 4ac i micnd nikyBaHHs, ane BH OBUHHI HeralHoO
MOBITOMHTH JiKapio, AKLIO BH MOMITUIIN Oy/b-AKHii 3 IEpepPaXOBaHUX BULIE CHMIITOMIB.
Slkimo BM BimuyBaeTe Oynb-fAKHA 3 TMepepaxoBaHUX BHINE CHMITOMIB, KONH JiKyBaHHS [perapaTom
Tpasumepa 3akiHUMIOCS, BH [OBHHHI BilBiZaTH Jlikaps i CKa3aTH, IO BH paHille OTPUMYBAIH
TpacTy3ymao.
Jlyxe wacti nodiuni peakuii Ha npenapatTpasumepa (MOXyTb BUHHKATH y Oinbiu Hix 1 3 10 ocif):

*  iHdekuil

*  Jiapes

*  3akpen

*  meyis (gucnerncis)

«  cnabkicth

*  BHCHMNAHHA Ha LIKipi

*  Oiney rpyaax

*  0inb y KHBOTI

*  Oiney cyrnobax

*  HM3bKi MOKA3HUKH €PUTPOLMTIB i MelKOUMTIB (AKi JomomMaratoTh GopoTHcs 3 iH(eKuUiew) iHoai 3

JTHXOMAHKOIO

» Oinp y m'Azax

*  KOH'IOHKTUBIT

*  TIOCHIIEHE CIbO30BUIINEeHHA

*  HOCOBa KpOBOTEYa

*  HeXHTh
*  BTpara BOJIOCCH
*  Tpemop

*  [PUIUTHBH XKapy

*  3anamopoYeHHsA

*  ypa)KeHHS HIrTiB

*  BTparta Baru

*  BTpaTa aneTury

*  HEMOXJ/IMBICTh 3aCHYTH (0e3COHHA)

*  3MiHH CMaKy

*  HH3bKHIi piBeHb TPOMOOLHTIB

*  cHHLUI

*  OHiMiHHA a0 MOKOJIIOBAaHHA MabLiB PYK i HIl

*  [ouepBOHiHHA, HaOpsku abo Bupa3ky y poti Ta/abo ropii
*  Oink, HAaOpsiK, MOUEPROHIHHA a00 MOKOMIOBAHHS PYK Ta/abo Hir




YacTi nobdiuni peaxkuii Ha npenapart Tpasumepa (MoKyTh BUHHKATH Y MeHII Hix | 3 10 oci6):

*

HeuacTi nodiuni peakuii Ha npenapat Tpa3umepa (MOXYTb BUHHKATH y MeH1 Hixk 1 3 100 ocid):

Piakicui modiuni peakuii Ha npenapat Tpasumepa (MOXyTb BUHHKaTH Y MeH Hix 1 3 1000 ocid):

L]

3aIMLIKa
roJIOBHHI 01T
Kallesb
OIOBaHHA
HyJI0Ta

asepriyui peaxuif
iHdekuii ropna

iH(eKuil ceqoBOro Mixypa Ta WKipH

orepizyrouuii reprec
3amaaeHHs MOIOYHOI 3a71031
3anajgeHHs MiJuinyHKOBOT
3a1031 ab0 neviHku
[OpyLIeHHs (PYHKLIT HHPOK
MiABUIIEHHI TOHYC M’ A3iB
abo Hanpyra (rinepToHyc)
6inb y pykax ta/abo Horax
BHCHUIIAHHA

COHJIUBICTh

reMopoit

cBepbik

riyxora
JIepMaTHT
indekuig KpoBi

cnabkicTh
JKOBTSHHULIA

3ananeHHs abo pyOiOBaHHA NereHb

* CYXicTh y pOTI Ta LWIKipH
* cyXicTh o4eit
* MITIUBICTH

* BiAUYTTA c1abKOCTI Ta He3dy:KaHHA

* TPUBOXKHICTB

* Jernpecis

* [IOPYLUEHHA MHC/ICHHA
* acT™Ma

* ereHeBa iHdekisa

* opyiueHHs QyHKUIT TereHs
* Oisipy cruHi

* 0inb y mui

* 6isb y KicTKax

* aKHe

* CIa3MH Hir
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Iumi modiuni peakuii, npo fAKi moBizomasaocs mia uac 3acrocyBanHs npenapaty Tpasumepa

(4acTOTY HEMOMTHBO OLIHUTH 3 JOCTYMHUX JaHHX):
narosioris abo MopyLeHHs 3ropTaHHA KPOBi

aHadinakTuyHi peaxuii
BUCOKHIi piBeHb Kanilo
HaOpAK MO3KY

HaOpsak a00 KpoBOTEYa 3a/1HBOI CTIHKH OKa

[IOK

HaOpAK 30BHILIHBOT 000IOHKH CepLA

MOBibHUIH MyIbC
MOpYILEHHS PUTMY CepLd
pecnipaTopHHii AMCcTpec
JHXalbHa HeJOCTATHICTh
rocTpHii HabpAK JlereHb

rocTpe 3BYXKEeHHS AMXaJbHUX LLIAXIB
MaToJIOriYHO HU3BKHit PIBEHb KMCHIO B KPOBI
YTpY/AHEHE JANXAHHA Y MONOKEHHI Jlekadu
ypakeHHs/MOLKO/UKeHHA Ne4iHKU

HaOpsak obnuyus, ry6 i ropaa
HUPKOBA HEJOCTATHICTh

MaToNOriYHO HH3BKHIT PiBeHb PiAMHH HABKOIO JUTHHHM B YTPoOi MaTepi
HEeJOPO3BHHEHICTE JlereHb AUTHHH B yTpoOi matepi
MaTo/IOTis PO3BUTKY HUPOK y AMTHHH B yTpoOi MaTepi
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Jleski 3 moBiyHMX peakuiif, AKi BH BiUyBaeTe, MOKYTh OYTH MOB’A3aHi 3 OCHOBHUM 3aXBOPIOBAHHAM Ha
pak. SIkio Bu oaepxyeTe npenapat TpasuMepa B KoMOiHAaLIT 3 XiMioTepaniero, 1esKi 3 HHX TaK0XK MOXKYTh
OyTH 1OB’sI3aHi 3 XiMioTeparnie€ro.

SAkmo y Bac BHHHKaIOTh Oyab-iki moGiuHi peakuii, 3BepHiTbCA 10 cBoro Jikaps, (apmauesra abo
MeJICecTpH.

Mosigomienns upo nobivHi peakuii

3BepHiTbCA 10 CBOro jikaps, ¢apmauenta abo MeICeCTpH, AKUIO Y Bac BHHHKaOTh Oyap-Aki moGiuui
peakuii. BoHH MOXyTh BKIIOYATH OYIb-AKi MOMIIHBI MOOi4HI peakxilii, He mepeniyeHi y UbOMY JTHCTKY-
Brnaaui. Takox MOKHA MOBiZOMIATH Npo nodivHi peakuii 6esnocepeanbo yepes sed-cait Yellow Card
Scheme: www.mhra.gov.uk/yellowcard a6o sepe3 nowyk MHRA Yellow Card Scheme B Google Play a6o
Apple App Store. [ToBizoMsr04Hu Npo MoSiuHi peaxilii, B MOxeTe 10MOMOrTH HajfaTu GinbLre indopmauii
rnpo Ge3neky 1bOro JiKapchKoro 3acody.

5. 5sIk 36epiraTtu npenapat Tpaszumepa

36epiraiite Leii Tikapchkuii 3acib B HeAOCTYMHOMY U1 AiTeil Micwi.

He BukopucToByiite 1eil mpemapar micis 3akiHueHHA TepMiHy NPHAATHOCTI, 3a3HAYEHOrO HA KApTOHHIii
yrnakoBli Ta Ha eTukeTui ¢prakona micas «[Ipunatuuii no» (EXP). Tepmin npumatHocTi BigHOCHTBCA /10
OCTAHHBOTO JHS MiCALA.

36epiraty B xonoaunsHuky (2° C - 8° C).

36epiraTu B OpUTriHaTbHIN ynakoBLi J1A 3aXHCTY Bil cBiT/a.

Heposkputi ¢uiakonn npenapary Tpasumepa MoxKyTb 30epiratics npu Temnepatypi 10 30° C npoTarom
omHOro mepiony 1o 3 micauis. Ix Heo6xiano yruiisysaty B KiHui uporo 3-micsusoro nepiogy abo micns
3aKiHYeHHs TepMiHy NMPUIATHOCTI, AKHif BKa3aHMiT Ha (IaKoHi, 3a/eKHO Bijl TOTO, IO CTAHETbCA paHille.
Ha xapTtoHHii kopoOui B moui «He 3acTocoByBaTH micis» HeoOXiAHO 3anucaTy AaTy UlA 3a3Ha4Y€HHS J1aTH
yTHi3auii.

Posuunn s iHby3iit c¢1ig BUKOPHCTOBYBATH 0J1pa3y MicC/A pO3BEIEHHS.

He 3acrocosyiite npemapar Tpasumepa, SKWIO BM MOMITHIM Oyab-AKi TBepJi 4YacTUHKM abo 3MiHY
3HeOapBICHHA PO3UMHY MEpe]l BBEICHHAM.

JlikapceKi 3aco0u He MOBMHHI OyTH yTHI30BaHi yepes CTiyHi Boau ado nodyToBi Binxoau. Crnuraiite CBOro
(apmaLeBTa SIK yTHIi3yBaTH npenapar, akuil Bam 6inbiie He noTpideH. Lli 3axo11 10moMOXyTh 3aXHCTUTH
HaBKOJIMILIHE Cepe/I0BHIIIE.

6. BmicT ynakoBkH Ta iHma ingopmauis

P Illo micTuTh npenapat Tpasumepa
» Jlisoua peyoBHHa — TpacTy3ymad. OauH ¢nakoH Mmictute 150 mr Ttpactysymady, sakuil ciia
posunHATH y 7,2 Ma Boau and iH'ekuiif. Orpumanuii posuuH MictuTe npubmmsHo 21 mr/ma
TpacTy3ymaby.
[Hwi iHrpeliEHTH BKIFOYAOTH riipoxnopua L-rictuauny, L-rictuauy, caxaposy, nonicopdar 20.
P Sk Burasigae npenapat Tpasumepa i BMICT YIaKOBKH
[Ipenapar Tpasumepa sBise CO0O0K MOPOLIOK JUIA KOHUEHTPATY IS PO3YMHY i iHQy3id, Akui
MOCTA4a€ETHCA y CKIAHOMY (P1aKOHi 3 [yMOBOO MPOOKOI0, i MicTUTH 150 Mr TpacTy3ymady. [Toporok ABise
coboro Ginnii kopxk. KoxkHa kopodka MicTUTB | (1akoH 3 MOpOLIKOM.
BaacHuk peectpauiiiHoro noceigueHHs
[Tdaiizep Eypona MA EEIT
ByneBap-ne-na-Ilnen 17
1050 Bproccensb
benbris
Bupoduuk
[aiizep Menbtodexuypinr bensris HB
Peiikcrer 12

2870 [yype
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Benbris

s orpumanHs Oyab-skoi iH(opmauii npo uei npemapar, Oyab Jacka, 3B'SKiThCA 3 MiCLEBHM
TMpeCTABHUKOM BIaCHHKA PEECTPALiifHOr0 MOCBiAYeHHS.

Beauka Bpuranis

[cpaiizep JlimiTen

Teun,; +44 (0) 1304 616161

[leit TucTOK-BRIAAHI DY/10 BOCTAHHE neperasuyTo 07/2018.

Inuri joxepena indopmanil

HetansHa indopmallis npo Leit npenapar focTynHa Ha BeO-caiiTi €BponeilicbKoro areHTCTBa 3 JiKapChKUX
3acofiB: http://www.ema.europa.eu.

Lleit nucTOK-BKMaAuII JOCTYynHHHA Ha Becix MoBax €C/€E3 Ha Bed-caiiti €BponeiicbKoro areHTCTBa 3
niKapchKHUX 3aco0iB.

Hacrynua indopmauisi npuzHadeHa TILKH 118 MeIHYHUX NPALiBHHKIB

3aByk/au 30epiraiiTe ueit npenapar y 3aKpuTiil OpUriHaIBHIH yNaKkoBIi B XOJNOAMIBHUKY MpH TeMIeparypi
Big 2° C no 8° C.

Heposkputi dakosu npenapaty Tpa3umepa MoxkyTh 30epirarucsa npu Temnepatypi 10 30° C mpotsrom
OIHOTO mepiofy 10 3 Micauis. [X Heo6XinHO yTHAisyBaTH B KiHLi Uboro 3-micaunoro nepioay abo micns
3aKiHYeHHA TepMiHYy MPUIOATHOCTI, IKMH BKa3aHHil Ha (pIaKkoHI, 3a/IeKHO B TOrO, LIO CTAHETLCS paHille.
Ha kapronHiii kopo6ui B noni «He 3acTocoByBaty miciis» He0OXiHO 3anucaTH AaTy A/ 3a3Ha4eHHs JaTy
yTHi3aLil.

®nakoH 3 Tpasumepa, BiAHOBIEHHIT BOJOIO /14 iH'€KLi (He BXOAHTB 10 YIAaKOBKH), CTabiIbHHIL POTArOM
48 rogun nipu 2° C - 8° C micns BiIHOBEHHS, Oro He CJTi 3aMOPOKYBaTH.

Heo0Xi/1HO BUKOPHCTOBYBATH BiMOBIAHY acenTHuHy TexHiky. Koxen ¢nakon 3 Tpaznmepa BiAHOBIIOIOTh
i3 7,2 M1 BoaM Aa iH'eKuiit (He BXOAWTH A0 ynakoBkH). He MoixkHa BUKOPUCTOBYBATH iHLII pO3YMHHUKH
1A BinHoBIeHHS. OTPUMYIOTH pa3oBy 103y po3uuHy 06’eMoM 7,4 M, 1O MiCTHTE npuban3Ho 21 Mr/Mi
Tpacty3zymaby. Hagnuiok 4% rapantye, u1o 3a3HayeHa fo3a 150 mr Moxe OyTH BijiOpaHa 3 KOXKHOIO
thiakoHy.

[Tix gac BijgHOBAEHHA 3 nikapcekum 3acobom Tpasumepa cnin nmosoauTHes 3 oOepexnicTio. Haamipue
CMiHIOBAHHA [ 4Yac BiJHOBIEHHA abo CTPYIIYBAHHA BiJHOBIEHOrO PO3UHUHY MOXKE MPHU3BECTH 10
3HMIKEHHs KinbKocTi npenaparty Tpasumepa, ska Moxe 0yTH BiaidpaHa 3 (1akoHy.

[HCTPYKILUT AN1S BiIHOBIEHHS:
1) 3a 1ONOMOTOrO CTEPHIBHOTO WINPHUIIA NMOBILHO BBECTH 7,2 MJI BOAM 1A iH'€KUIH y (rakoH, 1o MiCTHTh
niodinizoBanuii npenapat Tpasumepa.
2) Jlns po3unHeHHA o0epexxHo o0epTaTH dtakoH konuBansHUMH pyxamu. HE CTPYIIIYBATH!
Hesenuke criHOBaHHA MPOAYKTY MPH BIAHOBIEHHI € MPHUIYCTHMHUM. 3 METOI YHHKHEHHS UbOro Aaiite
dbnakony Bifcroatucs npotaroM Onm3eko 5 xBunuH. BinHosneruit npenapart Tpasumepa noBuHeH OyTH
OesbapBuuM ab0 O01i10-KOPHYHEBATO-KOBTHM [PO30PUM DO3YHHOM, AKHH MPAaKTHYHO HE MICTHTH
BUIUMUX H4aCTOHOK.
Buznaute HeoOXiHHI 00'eM PO34UHY:

* Ul BBeJeHHs HABaHTAXYyBaJlbHOI J03M TpacTysymaly 4 MI/Kr macd Tina abo nojansuiol

THXKHEBOT 03U TpacTy3yMaby 2 MI/Kr MacH Tina:

06’em (M) = Maca Tisa (xr) X 103a (4 MI/Kr HaBaHTaKYBaldbHa a0 2 MI/KC OiATpUMYIOYa J103a)

21 (Mr/mi1, KOHLIEHTPALif BiJHOBIEHOIO PO3YHHY)

* I BBEAEHHS HABaHTaXKyBalbHOI J03W TpacTy3ymady 8 mr/kr macu Tina abdo nmojansuof 3-
TIKHEBOI JI03H TpacTy3ymaly 6 MI/Kr MacH Tizna:

06’em (M) =maca Tina (kr) X 103a (8 Mr/kr HaBaHTaxyBalbHa a60 6 Mr/kr m,:m‘ﬁ_yﬁdqa ,rm@a_

21 (Mr/MJ71, KOHLEHTpALlif BiJIHOBIEHOTO PO34YHHY) 2® o
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(0,9%) po3unHy HaTpito xjopuay. He ciia BUKOpHCTOBYBAaTH po3unHU rioko3u. [Hysiiinuii naker ado
¢dnakon cnig obepexxHo mnepeBepTaTd 100 MepemillaTH poO34MH, 3ano0iralyu YTBOPEHHIO MiHH.
[penapaTu 1714 MapeHTEPaIBHOTO BBEJEHHA Mepe]l 3aCTOCYBaHHAM HEOOXiHO Bi3yalbHO OMMIAHYTH, 1100
[epecBi/MUTHCS Y BiZICYTHOCTI MEXaHIYHMX AOMIUIOK i 3MiHM 3abapBrneHHs. [H(y3iitHui po3uHH i
BBOAMIY BIAPAsy & LICIA MPUrOTYBaHHA. SIKIIO PO3BCACHHA BiA0YBATOCA B ACCIITHYHHX YMODAX, POJTHII
Mo¥cHa 30epiratu npotiaroM 24 roauH (npu temnepartypi He suuge 30° C).

A AL LIEAL
e aiHa
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JIMCTOK-BKJIIAZIULI: IHOOPMANLIS JJISI KOPUCTYBAYA

Tpasumepa nopook st ROKUEHATPATY Aas po3uuHY Aas indy3ii no 150 mr
Tpasumepn NOpoIOK AJIst KOHUEHTPATY AJIA POo3uHHY Aast indy3iii no 420 mr

¥ lleit nikapcekuii 3acid nignsrae gogatkoBoMmy KoHTpoito. Lle 103BONMTE WIBHAOKO igeHTH(IKYBATH HOBY
inpopmauito 3 Gesneku. Bu Moxere AOMOMOrTH, AKWIO OyIeTe MOBIAOMJATH PO BHHHKHEHHS OYIb-AKHX
no6iuxux peakuii. ¥ kinui posainy 4 HanaHo iHpopMallito npo Te, AK MOBIIOMUTH Npo MobiuHi peakwii.

Ilepiu HizK MOYATH 3aCTOCYBAHHS OO NPENAPATY, YBAZKHO NPOUHTAIHTE BeCh JHCTOK-BKJIAAHIII,
OCRIJILKH BiH MICTHTH BaXJIHBY A5 Bac indopmaiilo,

.

36epiraiiTe ueif THCTOK-BKIaAUII. MOXINBO, BaM 3HaZ00MTHCS MPOYHTATH HOrO 3HOBY.

SIKio y Bac BUHMKIIM [101aTKOBI MUTAHHA, 3BE€PHITHCA 10 jikaps abo (apmaliesra.

Slkuio y Bac BUHMKJIM Oyab-AKi moOiuHi peakuii, 3BepHiThCA 10 CBOro Jikaps, (apmatesta abo
meacecTpu. Lle ctocyeThesa Oyap-akHX MOKIMBHUX MOOIUHMX peakuiil, He nepenideHUX y LULOMY
NTHCTKY-BKAaqui. JIuB. po3ain 4.

Indopmauis 3a3Ha4eHa Y LUbOMY JIHCTKY-BRIAAUILI:

1. LLlo aBase coboro npenapar Tpa3uMmepa i 419 HOrO BiH 3aCTOCOBYETHCS
2. lIlo notpi6HO 3HaTH nepea 3acTocyBaHHAM npenapary Tpasumepa

3. Sk 3acTocoByeThCs npenapat Tpasumepa

4. Moxxnusi nobivni peakuii

5. Sk 30epiratu npenapar Tpa3umepa

6. BmicT ynakoBku Ta iHma iHdopmariis

1. o siBasie coboro npenapat Tpasumepa i 4431 4Oro BiH 3aCTOCOBYETHCS

Tpasumepa MiCTHTB Iil04y pedyOBHHY TpacTy3yMad, fKa € MOHOKIOHAIBHHM aHTHTIZIOM. MOHOKJIOHAIBHI
aHTUTINA TMPUEAHYIOTBCA [0 CreuHdiyHux OinkiB abo anTureHiB. TpacTy3ymad npusHadeHuit AnA
CEJIeKTUBHOTO 3B'A3YBaHHA 3 AaHTUTEHOM, KUl HA3HBAETBCA pelenTop 2 emnigepManbHOro GakTopy pocTy
moauun (HER2). HER2 npucyTHi# y BeHKHX KilbKOCTAX Ha MOBEPXHI ACAKUX PaKOBUX KIITHH, 1€ BiH
crumyiroe ix pict. Konu Tpasumepa 3s'asyersca 3 HER2, ue 3ynuHsAe picT Takux KIiTHH | BUKJIMKaE 1X
3arubens.

Bawr nikap Moxe npu3HauMTH npenapat Tpa3umepa I1d JiKyBaHHS PaKy MOMOYHOI 3aJI034 T4 paky
LUTYHKY, SKUIO:

Y Bac pak MOJIOYHOI 3a/1031 Ha paHHIiit cTaail 3 BUCOKMM piBHem Oinky HER2.

Y Bac meTtacTaTHYHHMH pak MOJIOYHOI 3a7103H (paK MOJIOYHOI 3a/103H, IO MNOLIMPHUBCA 3@ MEXi
nepBUHHOT MyXJauHH) 3 BUcOKHM piBHeM HER2. Tpasumepa moxe npusnauatucs y komOiHawUii 3
xiMioTepamiero makiiTakcesnoM abo J0UETaKCEIOM B AKOCTI Mepluoi Tepanii npH MeTacTaTHYHOMY
paky MOIO4HOT 3a71031 ab0 MOzKe NpU3HayaTHCA ¥ AKOCTI MOHOTepanil, AKLIO iHIIi BHAM TiKYyBaHHS
BUABMINCA HeedeKTHBHHMH. [Ipermapar Takox MpH3HavaroTh B KOMOiHauUil 3 mpemapatamu, sKi
Ha3MBalOTLCA iHriOiTopaMu apomaTasy, nauieHraM 3 sucokum pisem HER2 i ropmon-peuentop-
MO3UTHBHUM METACTATUYHUM PAKOM MOJIOYHOI 3a/103U (PaKOM, UyTIHBHM 10 KIHOUHX CTaTEBMX
FOPMOHIB). (I
Y Bac MeTacTaTHUYHMIt paK LWIYHKY 3 BUcOKuM piBHem HER2, B komGinauil zflﬁumu 33006;;11\1!?‘
JUTA TIKYBaHHSA paky, TAKUM K Kaneuutadin abo 5-hroypauui i UHCnIaTHH. ¢

2. Illo moTpi6HO 3HATH Nepea 3acTOCYRAHHAM Npenapaty Tpazumepa

P He 3actocoByiite npenapar Tpasumepa, AKILO:
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* y Bac ajepris Ha TpacTy3yma0, Muiuaui Oinkd abo Ha Oy/b-AKi A0MOMiKHI pe4OBHUHH Npenapaty
(nepeniveni y po3aini 6).

* y Bac € cepiio3Hi MpodieMyu 3 AMXAHHAM Y CTaHi CMOKOK Yepes pak, ado AKIO BaM MOTpiOHa
JI01aTKOBA KUCHEBA Teparlisl.

P OcobanBoCTi 33CTOCYBAHHA

Bawu nikap Gyue perebHO KOHTPOIIOBATH Ballly TEParlito.

» Mouitopusr (yHKuii cepus

JlikyBauHs npenapatoM Tpasumepa y AKocTi MOHOTepanii abo B kKoMOiHalil 3 TAKCAHOM MOKe BIUIMBATH
Ha ceplle, 0cOOJIMBO JKIIO BH KONH-HeOYAb MPHItMATH aHTPALHUKIIH (TaKCcaHH | aHTPALMKIIHH € ABOMA
{HIDEMM KJacaMH Tperaparis, 110 BHKOPHCTOBYIOTBhCA [/ JiKyBaHHs paky). [ToGiuHi peakuii MOxyThb
OyTH nmomipHHMH 200 THKKHMH | MOXKYTb NPH3BECTH 10 cMepTi. TomMy dyHKLUiIO cepus OyayTh nepesipaTH
repejt, MPOTAroM (KOXHi TpH MicaAli) i micas (10 ABOX-N'ATH POKIB) JiKyBaHHs npenapatom Tpasumepa.
SIkimo y Bac BUHMKHYTH Oy/b-SKi O3HaKH CepLeBOi HeJOCTaTHOCTI (HeJAOCTaTHE NPOKadyBaHHA KpPOBi
cepueM), QyHKUiIO cepus BaM MOXYTb MepeBipATH YacTile (KOXHi IICTb-BiCiM THIKHIB), BH MOKeTe
OTPMMYBATH Tepallilo CepleBOl HeJ0CTaTHOCTI, a00 BaM JOBEAETHCA MPUITHHHUTH JIIKYBaHHA MpernapaTtoM
Tpazumepa.

[ToroBopiTh 3i CcBOIM JjikapeM, (apmaueBToM a0 MeEACECTPOK Mepeil 3acTOCYBaHHAM rpenapary
Tpazumepa, AKILO:

« vy pac Oyna cepuesa HeJOCTaTHICTb, illeMiyHa XBopoOa ceplld, 3aXBOPIOBAHHA KJIaMaHiB cepllsd
(LIyMH B cepili), BUCOKHiT KpOB’ THHIT TUCK, AKLIO BU NpUiiMany Oy1b-ki Mpenaparu 1 3HHKEHHs
KpoB'AHOTO THUCKY abo B maHuit yac npuiiMaere Oyap-AKi npenapaT 1S 3HWKEHHS KPOB'AHOTO
THCKY.

«  BM mMpuitManu paHiwe abo npuiimMaeTe B JaHui yac nmpenapaTtd J0KcopyOiuuH abo enipybiuuH
(npemapatH, 10 3aCTOCOBYIOThCH IS JiKyBaHHA paky). Lli npemapatu (abo Oyap-fki iHii
AHTPALMKITIHK) MOXYTh [MOLIKOZXKYBaTH CepLUeBHH M'A3 | MiABHMILYBaTH PU3MK BHHUKHEHHS
npo0OaeM 3 cepleM M Yac 3acTocyBaHHs npenapaty Tpasumepa.

*  BH CTP@XKIAETE HA 3aAMLIKY, OCOOIMBO AKIIO BU B JaHMil yac 3acToCOBYeTe TakcaH. Tpasumepa
MOYKe BUKJIMKATH YTPYAHEHE JHXaHHS, 0COOIMBO KOJIH NPU3HAYaeThes Brieplue. [Tpobiema Moxke
OyTH Oinbll CEpHO3HOIO, AKILO Y Bac BXke € 3aAuilika. [lyxe piko Tpanisjucs BHNAIKH CMEpTi
MAUi€HTIB 3 BAKKUM YTPYAHEHHM [MXaHHAM O [OYaTKy JIKYBaHHA, KOMM 1M MpH3HAYAIH
npenapat Tpasumepa.

*  BH KOJH-HEOY/b NPOXOAMIIH IHILY Tepamito paky.

SK1o BH oTpUMYye€Te npemnapar Tpasumepa 3 OyAb-AKUM IHLINM JTiKapCbKHM 3aC000M /1714 JliKyBaHHA paKy,
TAKWUM SIK MMakjiTakces, golietakces, iHribiTop apomarasy, kaneuuradid, 5-propypaunn ado LHCIUIATHH,
TaKOX MPOYHTANTE JIMCTKU-BKIAAMIII Ul NAUIEHTIB 10 LMX Mpenaparis.

P JliTu T2 miaaiTen

3actocyBaHHs npenapary TpasuMepa He peKOMeH/y€EThCS MalieHTaM Mosoaie 18 pokis.

P [uwi dikapebki 3aco6u i Tpazumepa

[Tosinomre nikapto, GpapmarueBTy abo MececTpi, AKIIO BH NpHiiMaETe, HELOAaBHO NpHitManu abo Moxkere
npuitMati Oyab-AKi iHLII npenaparty.

Jlna BuBesenHs npenapary TpasuMepa Moxe 3HanoOutucs 10 7 micauis. Tomy BH MOBUHHI NOBIIOMHTH
CBOro Jlikaps, (hapmareBTa abo Me/IcecTpy, 110 BY 0JIepXKyBajiy npenapat TpasumMepa, AKII0 BH TOYHHAETE
3acTOCYBaHHA OyIb-AKHX HOBHX MpenapaTis uepe3 7 MICALIB MiC/s NPUIMHEHHSA NIKyBaHHA.

P BarirnicTs

»  SIkuio BH BariTHi, BBaXKaete, L0 MO)KeTe OyTH BariTHOIO abo MiaHyeTe MaTH ANTHHY, 3BepHIThCA
JI0 JTikaps, (apmaiieBTa ado MeICeCTpH 3a MOpajIoko Mepejl 3acTocyBaHHAM LIbOT0 Mpernapary.

* Bu noBuHHI BHKOpHCTOBYBaTH e(heKTMBHY KOHTpAUeNUilo MiA 4ac iKyBaHHA MNpenaparoM
Tpasumepa i mpOTAroM NpHHaiMHi 7 MiCALIB Mic/s 3aKiHYEHHS JIiKYBaHHA.

»  Bauw nikap npoiHpopmye Bac npo pH3MKH Ta Mepesary NpuiioMy rpernapary Tpasunep_a iz 4ac
BariTHOCTI. ¥ piAKiCHHX BUMAjKax CHIOCTEPiranocs 3MeHIIeHHS 00’ eMy (aMHiOT sfﬂg)ﬂpm rm*mo
OTOYYE JIMTUHY, KA PO3BHBAETHCA, B YTP0oOi MaTepi y BariTHHX KiHOK, fKi orﬂé MyBaii npena qr.
Tpasumepa. Lleit ctad Moxke OYTH WKIUTHBAM JIIS BALLOT JUTHHU B YTPOOI MaTeEn i6yB nos' A3a liﬁ
3 HEMOBHUM PO3BHTKOM JIEreHb, IO NPH3BOAKIIO 10 3arubdesi niomy. -
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P I'pyase BHro10BYBAHHS

He roayiire autuHy rpyamio mia 4ac tepanii npenaparom Tpasumepa Ta nporsrom 7 Micsuis micis
ocTaHHbOI 03¢ mpernapaty Tpasnmepa, ockinbku Tpasumepa Moke nepeaaBaTHCS IUTHHI Yepes TpyaHe
MOJIOKO.

[TpokoHcynbTyiiTECS 3 JliKapem abo (apmalieBTOM nepesl THM, K NpUiiMaTH Oy Ab-AKi JTIKapChKi 3aco0H.
» KepyBaHHS aBTOTPAHCIIOPTOM Ta podoTa 3 IHIIHMMH MeXaHisMamu

Hesinomo, un Tpa3umepa BIUIMBAE Ha 3/aTHICTh KepyBaTH TPAHCIIOPTHUMH 3ac00aMH Ta IpaLlOBaTH 3
iHmuMu MexadizMamu. OJHaK, AKIIO MiJ yac JiKyBaHHA y Bac BUHHKA€E 03HOO abo JHMXOMaHKa, He Clil
cizaTh 3a KepMo ab0 NpaLoBATH 3 IHUIKMHA MeXaHi3MaMH, TIOKH CUMIITOMH OCTaTOYHO HE MHHYTB.

3. Sl 3actocoByeThest npenapat Tpasumepa

IMepen moyaTkoM JTiKyBaHHs Baul Jikap Bu3Ha4uTh piBeHs HER2 y Bawiit myxmuui. Tinsku nauiestu 3
sesimkuM pisieM HER2 OyayTs otpumyBartu npenapar Tpasumepa. Tpa3sumepa BBOAUTHCA TiJIBKH JliKapeM
abo mezcectporo. Bamn mikap Gyae npu3HayaTH J03Y | peKUM JiKyBaHHSA, gKi MOTPiOHI came eam. Jlo3a
npenapary Tpa3uMepa 3aexHTh BiJl Bard BalIoro Tijia.

[penapar Tpa3uMepa I8 BHYTPilIHBOBEHHOTO 3aCTOCYBAaHHA He MPH3HAYEHHMH Anmd migwKipHOTO
BBEJIEHHS, 1 HOTO CJIij1 3aCTOCOBYBATH TiJIbKH SK BHYTPIILIHBOBEHHY iHbY3it0.

Tpasumepa Ui BHYTPiLIHBOBEHHOTO 3aCTOCYBAaHHA 3aCTOCOBYETHCA Y BUIIAAI BHY TPilIHBEOBEHHOT iH(y3ii
(«kpanensHO») GesnocepeaHbo y BeHy. [lepury 103y npenapaty BBoaaTh npotarom 90 XBuius, i Bu 6yaete
3HAXOAUTUCA [Mi/1 HATIA0M MeIHYHOTO MpaLiBHUKA M1/ Yac BBEJEHHA Ha BUMA/ 10K BUHUKHEHHSA Oy Ib-AKHX
no6iyHmuX peakuiit. SKiuo nepa 103a 100pe NePeHOCHTLCA, HACTYHI 1034 MOXKYTh BBOAUTHCA [POTATOM
30 xBunuH (AMB. po3ain 2, micns «OcoOnuBoCTI 3acTocyBaHHA»). KinbkicTe oTpumaHux iHQysii Oyae
3as1e)KaTH Bijl TOro, IK BM pearyeTe Ha JikyBaHHA. Bauu slikap 0OroBopHTh 1€ 3 BAMHU.

Jlnis 3amodiraHHs TOMHJIOK Y TiKyBaHHI BaXK/TMBO NMepeBipATH eTHKETKH Ha (IakoHax, 1od nepekoHaTucs,
1[0 Mpernapar, AKHi TOTYEThCS i 3aCTOCOBYEThCA, € AificHo Tpasumepa (TpacTy3ymab), a He TpacTy3ymady
eMTaHCHH.

Jins snikyBaHHA paKy MOJIOYHOI 3al03W Ha paHHiil cTaiii, METacTaTHYHOrO paKy MOIOYHOI 3an03M i
METacTaTMYHOrO paKy LITYHKY, Tpa3iHMepa 3acTOCOBYETCA KOXKHI 3 THKHI.

Tpasumepa MOKe TAKOX BBOAUTUCSA OJMH Pa3 HAa THXKACHB [U1A JTIKYBAHHA METaCTATHYHOIO paKy MOJIOYHOI
3aJ103H.

P> SIkuio BY NPHNHHKWIH 3acTOCYBaHHA npenapaty Tpasumepa

He npunuHsiiTe 3acTOCYBaHHs LBOrO MpernapaTty, Crepuly He MOBiZOMHBILHK CBOro Jikaps. Bei go3u crin
npuiiMaTH B HAJEXHHHA 4ac KOXKHOIO TIKHA ado KOXKHI TpM THXKHI (3a/l€XHO BiJ Balloi CXeMH
3actocyBaHHs). Lle cripuse Haiibinbwiil eeKTHBHOCTI BAILIOrO Npenapary.

Bupeaenna npenapatry Tpasumepa moxe Tpusarty g0 7 wmicsuis. Tomy nikap moske BHpIiLIMTH
MPOIOBXKYBATH I1ePEBIPATH BYHKLUII0 CepLLA HABITB MIC/A 3aBEPLICHHS /TiKyBaHHSA.

SIKIO y Bac BUHUKJIM JOAATKOBI MHTAHHA L1010 3aCTOCYBAaHHA LbOTO Mpenapary, 3BepHiThCA 10 JiKapH,
(apmarieBTa abo Me/ICeCTpu.

4. Moxausi nodiuHi peariii

Sk i Bei nikapewki 3aco6u, TpasuMepa MoXe BUKJIHKATH M0OIYHI peakuii, Xo4a He y BCIX NallieHTiB BOHH
nposiBnATECA. Jleaki 3 UMX MOOIiYHMX peakuiii MOXyTb OyTH CEpPHO3HMMH i MOXYTb MPHU3BECTH [0
rocmitamizauii.
ITig yac ingysii npenapatoM TpasuMmepa MOKYTh BHHHKATH O3HOO, TMXOMAHKA Ta iHWI rpHnonoaioHi
cUMNTOMHM. BoHH ay:ke mowupeHi (MOXYTh BUHMKATH Oinbiie HixX y 1 Ha 10 oci6). [Hwi cumnromu,
nop's3aHi 3 iHQY3i€0, BKIOYAIOTh: HYAOTYy, O/MIOBAaHHA, Oifb, MOCHIEHHS HAmNpyXKeHHA y M'd3ax i
TPEMTiHHsA, TONOBHMI Oinb, 3amamMOpo4eHHA, YTpPyIAHEHE [AMXaHHsA, XPHIH, BHCOKMH ab0 HH3bKHH
KPOB'SHHI THCK, [TOPYIUEHHA PUTMY ceplid (cepuedHTTs, TPINOTIHHA cepusd abo Hepery/apHe cepueoUTTA),
HabpsAKu 00MMYYsA i ry0, BUCHNAHHA i BiAuyTTs BTOMH. JIesKi 3 MX CHMIITOMIB \mxcy'rmfﬁg qﬁi@a@nmn
a J1esKi nauieHTH moMepiH (IuB. po3ain 2, micns «OcoONIHBOCTI 3aCTOCY BAHHAY ). l’/ a®
L[l peaxulii B ocuoanouy TpannmoTbcs] nia yac nepmm BHVTplLL[HbOBEHHOl 1H¢} 31' i
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[Tia wac indy3ii i NPOTArOM HIOHANMEHLIE LIECTH FOMH MiC/A NOYATKY Nepiioi iHgy3ii, a TAKOX MPOTAroM
IBOX FOIMH MIC/AS MOYATKy iHWOL iHdy3ii, Bu GyJeTe 3HAXOAMTHCA i HAMMAIOM MeAMYHOro (axiBls.
SIkuo y Bac BHHHMKHE peakuis, iHQysito Gyae croBinbHeHO abo MPUITMHEHO, | BAM MOXYTh MPOBECTH
Teparniio 3 NpuBOY ModiuHuX peakuiil. [Hdy3ilo Moxe OyTH NPOAOBKEHO Mic/A MOJIMIIEHHS CHMIITOMIB.
[HO/i CHMIITOMM BHHHKAIOTE Ti3HiLIe, HIXK uepes [IiCTh FOAMH M/ Moyarky iHdy3il. HKiio e TpanuTbCa
5 BamW, HeraifHO 3BepHITbCA 10 Jikaps. [HOAI CHMMITOMH MOXYTL NOMIMIIYBATHCA, & [Mi3Hile
MOripLyBaTUCH.
[Hwi moGiuHi peakuii, He Tinbku moB's3aHi 3 iHdY3ier0, MOXKYTh BUHMKATH B OyAb-AKHMil 4ac miJ Hac
nikyeauns npenapatoM Tpasumepa. [poGiemn 3 cepieM iHOXI MOXYTh BUHMKATH Mij yac JiKyBaHHA |
3piAka MicnA MpUNMHEHHS JiKyBaHHA i MOXyTb GyTH cepiiosHumu. Bomu BKIIOYAKOTH OCKa0NCHHA
CepLEeBOro M's3a, Lo MOKE [PU3BECTH /0 CepLEBOl HEIOCTATHOCT, 3ananeHHs (HabpsK, MO4YepPBOHIHHA,
%ap i 6i16) 30BHILIHBEOT 0G0IOHKM Cepl | MOpyIIeHHs cepueBoro putMy. Lle Moxke mpu3BecTH 10 TaKUX
CHMIITOMIB, SK:

+  3ajdIlKa (BKJIIOYAKOUH 3a/IMIIKY B HIYHHH Yac),

*  Kaulens,

*  3aTpuMKa piauHy (HaOpsAkK) B Horax adbo pykax,

+  cepuebuTTa (TPINOTIHHA cepus abo HeperyaspHe CepUeOHTTA).
Bauu ftikap Gy/1e pery/IApHO CTeXKHTH 3a BaUIMM CEpUEM I/l Yac i mic/is NiKyBaHHA, aje BY MOBHHHI HeraiHo
MOBIZOMHUTH TiKaplo, AKIIO BH NOMITHIIN Oy /b-AKHii 3 epepaxoBaHUX BUILE CHMIITOMIB.
Slkmo Bu Biguysaere OyAb-sKMil 3 IMepepaxoBaHWUX BHILE CHMIITOMIB, KO/ JiKyBaHHA Mpernaparom
TpasuMepa 3akiHumiOCs, BH TMOBHHHI BiaBiZaTH Jjikaps i CkasaTW, IO BH paHilie OTPHUMYyBaIH
TpacTy3ymao.
Jlyxe uacTi noGiuni peakuii: MOXyTh BUHUKATH y Ginbui Hixk 13 10 ocid

*  indekuii

* Jiapes

*  3aKpen

* meuyis (aucnencis)

*  cnadkicTh

*  BHCHIIAHHS Ha LIKipi

*  Oinby rpyasx

*  Oinb y XKHBOTI

«  Oimb y cyrnobax

*  HH3BKi MOKA3HUKH EPUTPOLMTIB i JIeHKOLMTIB (AKi JormomaraTh GopoTucs 3 iHdekuiew) iHoai 3

JTMXOMAaHKOI

«  Oijpy m'szax

*  KOH'IOHKTHBIT

*  [OCHJIEHE CIIBO30BHIIIEHHA

* HOCOBa KpOBOTEYA

*  HEXHTh
*  BTpara BojoccH
*  TpemMop

*  OPUIUIUBHU Kapy

*  3anaMOpOYeHHA

*  ypasKeHHs HirTiB

¢ BTpaTa Baru

*  BTpaTa aneTuTy

*  HEMOXKIIMBICTb 3aCHYTH (6e3COHHA)

*  3MiHM CMaKy

*  HU3BKHI piBeHb TPOMOOLHTIB

*  CHHUI

*  OHiMiHHs 200 MOKOJIOBaHHA Ma/bLiB PyK i HIr

»  nouepBOHiHHA, HAOpsKkyu abo BUpa3ku y poTi Ta/ado ropii
*  0Oinb, HAOPSIK, MOUEPBOHIHHA a00 MOKOIIOBAHHSA PYK Ta/abo Hir
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s 3ajMIIKA
*  roJIOBHHIT Oib

*  Kallensb
*  DOmoBaHHA
*  HyJ/l0Ta

Hacrl nobiuni peakuii: moxy s sunuka y Menm HiK [ 3 10 oci6
*  asepriyHi peakuii * CYXICTb y poTi Ta WIKipH
* iHdexuii ropna * CYXICTh O4eil
*  iHdexuil ceyoBoro mMixypa Ta wKipu * MITAUBICTB
*  onepisyrouuii reprec * BIAYYTTA c1a0KOCTI Ta He3ay KaHHs
*  3analeHHs MOJIOYHOI 3aJ103H * TPUBOXKHICTh
*  3anajeHHd MigLIYHKOBOT * flenpecis

3a103H ab0o neviHKK * MOPYIUEHHA MUC/IEHHA
*  nopyuieHHs QYHKLIT HUpOK * acTMma
*  MiIBULUEHHIT TOHYC M’A3iB * JlereHeBa iH(peKis
ab0 Hanpyra (rinepToHyc) * nopyeHHs QyHKUIT nereHs

*  Oinb y pykax ta/abo Horax * Oinby cruHi
*  BHCHIIAHHA * 6inb y i
*  COHJIMBICTB * OiNB y KicTKax
*  reMmopoii * aKHe
*  cBeplik * CMa3sMHu Hir

Heuacri noSiuni peakuii: MOXyTb BUHHKATH Y MeHII Hi% 1 3 100 oci6
*  rayxora

*  JepMaTHUT
*  iHdexuid KpoBi
Piaxicui nobivni peakuii: MoXXyTh BUHMKATH Y MeHII Hix 1 3 1000 oci6
*  cnabkicTh
*  OKOBTAHHLSA
*  sanajeHHs abo pyOLrOBaHHA ereHb
YacToTa HeBioMa: (aCTOTY HEMOJKIHBO OLIHHTH 3 JOCTYMHUX JaHHUX
* narosoris abo MopyLIeHHs 3ropTaHHs KPOBi
*  aHadinakTHuHi peakuii
*  BHCOKHIi piBeHb KaJiio
*  HaOpsAK MO3KY
+ Habpsk abo KpoBoTeYa 3alHbOT CTIHKH OKa
*  LIOK
*  HabpsK 30BHilIHBOI 0OONIOHKH ceplis
*  MOBiNBHUI MyNsC
*  MOpYIUEHHA PHTMY CepIs
*  pecnipatopHuii qucTpec
*  IMXajbHa He0CTATHICTh
* rocTpuif HaOpAK JereHs
*  rOCTpE 3BY)KEHHS AUXAIbHUX LUIAXIB
*  [aroJIoriYHO HU3bKHH PiBEeHb KHCHIO B KPOBI
*  YTpYJAHEHe IHXaHHS Yy MOJIOKEHHI Iekaun
*  YP@XKeHHA/MOLIKOMKEHHS NeYiHKH
* HaOpsak o6nuyus, ry6 i ropaa
*  HHpPKOBA HEJOCTATHICTE
*  MatolorivHO HU3bKUIi PiBEHb PiAHHM HABKOJIO AHTHHHM B yTPOGi MaTepi
*  HEJOpO3BHHEHICT JIEreHb AMTHHH B yTpoOi MaTepi
*  [ATOJIOris PO3BHTKY HHPOK Yy AMTHHH B yTpoOi MaTepi
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Jlesiki 3 moGiuHuX peakuiid, sKi BU BigdyBa€eTe, MOKYTh GYTH MOB’A3aHi 3 OCHOBHHM 3aXBOPIOBaHHAM Ha
pak. fIkuio Bu oaepixkyeTe npenapar Tpasumepa B komGinawuii 3 XimioTepari€ro, AesKi 3 HUX TAKOK MOXKYTh
OyTH OB’ A3aHi 3 XiMioTepanieto.

ko y Bac BUHMKAIOTL Oyab-AKi MoGiuHi peakuii, 3BepHiThCS 40 CBOTO nikaps, (apmauesra abo
MeJICeCTpH.

[Mousigomaenns npo nodivuni peaxuif

3BepHiTBCA 10 CBOrO Jikaps, (hapmauesra abo MC/ICECTPH, AKIIO Y BAC BHHHKAKOTH Oyab-aki mobivui
peakiii. BOoHH MOXYTb BKIOYATH Oyab-AKi MOAJIMBI MOOIYHI peakuil, He mepeniyeHi y upoMy JHCTKY-
BKIaanLi. Takoxk MOXHa MOBiOMIATH Npo NoGivHi peakwii OesnocepeaHso yepes Bed-caiit Yellow Card
Scheme: www.mhra.gov.uk/yellowcard a6o yepes nomyk MHRA Yellow Card Scheme B Google Play a6o
Apple App Store. [Tosigomnsioun npo nobiuni peakiii, B MokeTe A0MOMOITH HALATH GiTbIme iHopmauit
nmpo Gesneky 1bOro JiKapebKoro 3acody.

5. 5k 36epiraTu npenapar Tpasumepa

30epiraiiTe ueii nikapcbkuit 3acié B HeAOCTYHOMY /UIs AiTeil Micui.

He BukopucToByiite ueit npenapar micist 3akiHueHHs TepMminy MPUAATHOCTI, 3a3HAYEHOTO HAa KapTOHHIif
yrmakosui Ta Ha etukeri $aakona micns «[Ipuaaruuii 1o» (EXP). Tepmin npunatHocTi BiHocUTBCS 10
OCTaHHBOIO JHS Micsus.

30epiraty B xonoaunsHuKy (2° C - 8° C).

30epiraTu B OpuriHasbHiil yakoBLi A1 3aXUCTY Bix CBiT/A.

Heposkputi dnakonn npenapaty Tpasimepa MoxkyTb 36epiratuca npu Temnepatypi 10 30° C nporsrom
O/IHOrO mepiody A0 3 Mmicsauis. Ix HeoBXiaHO yTHii3yBaTH B KiHIi UHOrO 3-MicSYHOrO nepioay ado micns
3aKkiHYeHHA TepMiHy NPHAATHOCTI, AKHif BKa3aHHil Ha ()IAKOHI, 3a1€XKHO Bix TOrO, 110 CTAHEThCS paHille.
Ha kapTonHiit kopo6uti B moni «He 3acTocoByBaty micis» HeoBXiaHO 3amucaTy Jaty Juid 3a3HaveHHA JaTy
yTHmi3auii.

Posunnn a5 indysiit cnig BHKOpHCTOBYBATH 0/1pa3y Mic/s po3BeIeHHs.

He sacrocosyiite npenapar Tpasumepa, SKIUIO BH MOMITHAM Oyab-Ki TBEPAi YaCTHHKH ab0 3MiHY
3HeDapBICHHSA PO3UHHY Mepe/l BBEACHHAM.

Jlikapeeki 3aco0u He MoBUHHI GyTH yTHII30BaHi yepes cTiyHi Boau a6o nobyTosi Binxoau. Crnuraiite cBoro
dapmarniesra sk yTH1i3yBaTH npenapat, SKuii Bam Giblie He noTpi6ex. Lli 3ax0/11 10MOMOXyYTh 3aXHCTHTH
HABKOJIMILHE CePeI0BHILE.

6. Bmict ynakoBku Ta inwa ingopmaunis

» Ulo micTuTs npenapar Tpasumepa
Hiroua peuosuna — Tpacty3ymad. Onun h1akoH MiCTHTE:
* 150 mr tpacty3ymaly, axuit cia po34uHUTH y 7,2 M1 CTEPHIBHOT BOAM UIH iH'eKLiil 260
* 420 mr Tpactysymaby, sikuit ¢t posunauT y 20 M CTepHJILHOT BOIN ANA iH'eKwiil.
Otpumanuit po3uMH MiCTUTS PHGIN3HO 21 Mr/Mi TpacTy3ymaby.
[Hiui iHrpesienTH BKTIOYAKOTS L-ricTHauHYy rixpoxsiopuay MOHoOriapart, L-rictuauH, caxaposy, nosiicopoar
20.
» Sk Burasaae npemapar Tpasumepa i BMicT ynakosku
[Tpenapar Tpasumepa sBnse cofoio0 Mopowok s KOHLEHTpATy A pO3uMHy ans iHdy3iil, akuii
MOCTAYAETBCA Y CKAAHOMY (DIaKOHI 3 TyMOBOIO MPOOKOIO, i MicTHTh 150 Mr ado 420 mr TpacTy3ymady.
[Topouok sBisie coboro Ginmit koprk. Koxna kopobka Mictuts 1 drakon 3 [OPOLIKOM.
Baacuuxk peectpauniitHoro noceigueHns
[T¢aiizep Eypona MA EEII
BynbBap-ne-na-Ilnen 17
1050 Bproccens
Benebris
Bupotouuk
[Taiisep Menbtodekuypinr benbris HB
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Jns orpumanHs Oyab-axoi iHdopmauii mpo ueil npemapar, Oyae sacka, 3B'SKITHCA 3 MICLEBHM
MpeACTABHUKOM BJIACHHMKA PEECTpaLiitHOro MocBi{HeHHs,

Benuxa Bpurasis

[Tdaiizep JlimiTen

Ten.: +44 (0) 1304 616161

eit aucTok-BKAaANI Oya0 BocTaHHe neperasuyto 04/2019.

Inwmi akepena indopmauii

Hetansna indopmalis npo ueit mpenapar A0cTynHa Ha BeG-caiiti €Bponeiicbkoro areHTCTBa 3 TiKapchbKHX
3aco0iB: http://www.ema.europa.cu.

Llefi nmcTOK-BKIAAMII J0CTYyNHMIT Ha Bcix moBax €C/E€E3 na BeG-caiiti €Bpomneiicbkoro areHTcrsa 3
JIiKapchKUX 3acobiB.

HactynHa indopmauis npu3HaveHa TLILKH 118 MeAHYHHX NPAUIBHHKIB

3apkau 30epiraiite el npenapar y 3akpuTiil OpuriHanbHiil ynakosili B XOJMOINIBHHUKY [IpH TeMIIEpaTypi
Big 2° C no 8° C.

Heposkputi ¢uiakonn npenapary Tpasumepa MoxyTb 30epiratucs npu temnepatypi g0 30° C npotsrom
oaHoro nepioy Ao 3 Micauis. [x Heo6XiAHO yTHII3yBaTH B KiHLi boro 3-MicsuHoro mepiogy ado micis
3aKiH4YeHHs TePMiHy NMPUJATHOCTI, SKUif BKa3aHUH Ha (JIAKOHI, 3a/1e)KHO BiJI TOrO, 1O CTAHETBCS paHille.
Ha kapToHHiit kopo6ui B noxi «He 3actocoByBaTy miciis» HeoOXiAHO 3aMUCATH NaTy /Ul 3a3HAYEHHS 1aTH
yTHRi3aMii.

®nakoH 3 Tpasumepa, BiAHOB/IEHHIT BOJOK 14 iH'€KLiif (He BXOANTH 10 YIAKOBKH), CTA0iIBHHI TIPOTATOM
48 roaus npu 2° C - 8° C micnsa BIAHOBIEHHS, HOro He CITi 3aMOPOKYBaTH.

Tpazumepa opowoK /15 KOHUEHTPATY /Ul PO34MHY Ul iHG V31 no 150 Mr

HeoOxizHO BUKOPHCTOBYBATH BiAMOBiAHY acenTHuHy TexHiky. Koxen dmakon 3 Tpasumepa no 150 mr
BiIHOBNIOIOTE i3 7,2 MO CTepWJIbHOI BOAM 1A iH'exuiif (He BXOAMTE 10 ymakoBkHu). He MoxHa
BUKOPUCTOBYBATH iHILi PO3YHHHUKHU [UISA BiHOBIeHHS. OTPUMYIOTH pasoBy /103y po3uuHy 00’eMoM 7.4
MJ1, 110 MicTHTBh npudau3Ho 21 mr/mn Tpacty3zymaly. Hagnumok 4% rapautye, 1o 3a3Hadena go3a 150 mr
Mozke OyTH BiaibpaHa 3 KOKHOro (pIakoHy.

Tpazumepa NOPOLIOK JUIS KOHLIEHTPATY Ul PO3YMHY s iHdV3ii mo 420 mr

Heobxinno BuxopucToBYBaTH BIAMOBiAHY acenTHuHy TexHiky. Koxen daakod 3 Tpasumepa mo 420 mr
BiAHOBMIOIOTE i3 20 M cTepu/abHOI BOAM ANA iH'€KUid (He BXOAMTH /[0 ynakoBku). He wmoxkHa
BUKOPUCTOBYBATH iHIII PO3YMHHUKHM JUIA BilHOBIEHHA. OTPUMYIOTh pa3oBy 403y po3quHy 06°emom 20,6
MJ1, 11O MiCTHTB MpUOIM3HO 21 Mr/mit TpacTy3ymady. Haamuiok 5% rapanTye, 1o 3a3xHaveHa jgo3a 150 mr
moxe OyTH BiJlibpaHa 3 KOXKHOro (braKoHy.

Tpasumaepa, OG’eM CTepUIbHOI BOAH

MICTKICTE (hIaKOHY JUTS iH €eKL OTtpumaHa KOHLEHTpaLlis
150 mr y dakoHi + 7,2 M = 21 mr/Mn

420 Mr y ¢nakoHi + 20 mn = 21 Mr/mn

[Tin 4ac BigHOB/IEHHsA 3 JMiKapchkuM 3aco0om Tpasumepa ciil MOBOAMTHCH 3 obepexHicTio. Haamipue
CMiHIOBaHHA MiJ 4Yac BiJHOBJEHHA a0o CTPYLIyBaHHA BiJHOBIEHOr0 PO3YHHY MOKE MPH3BECTH 0
3HHKEeHHA KilbkocTi npenapary Tpasumepa, sika moxke OyTH Bigibpana 3 dakony.

[HCTPYKILT /Ul BIAHOBIEHHS:

cTepuibHOT BOIM A iH'eKUilt y priakoH, 1110 MiCTHTE mo@mnoaauuu npenapa'r Tpaaumep@ - A
2) JIna po3unHeHHs 00epeskHo 00epTaTH (IaKoH KOTHBATLHUMH PYyXaMH. HE CTPYHIYBATH‘
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Hesenuke cniHoBaHHA OPOAYKTY MpPH BiAHOB/ICHHI € MPUIYCTHMHM. 3 METOK YHUKHEHHA LBOrO AaiiTe
(hrakoHy BIACTOATHCS NpOTAroM Ou3bK0 5 XBHIMH. BinHosnenuii npenapar Tpazumepa noBuHeH OyTH
Oe3bapBHUM a60 611/10-KOPUUHEBATO-KOBTUM TIPO3OPHM PO3YHHOM, SIKHIl NMPAKTHYHO HE MiCTHTH
BHJAHMHX HaCTOHOK.
Busnaute HeoOXigHui 00'eM po3uHHY:
* Ui BBeJIeHHS HaBaHTaXyBa/lbHOI 03 TpacTy3yMady 4 Mr/kr macu Tina abo nopaablioi
THXHEBOI 103U TpacTy3yMaly 2 Mr/Kr MacH Tina:

O6’em (M1) = Maca Tiaa (kr) X 103a (4 MI/Kr HaBaHTaKYBAJIBHA a60 2 MI/KI NiATPHMYIOHA 1034)
21 (Mr/mn, KOHLUEHTpALlif BiHOBIEHOr0 PO3UHHY )

* /I BBeJICHHS HABAHTAXKYBAILHOI 103U TpacTy3ymady 8 MI/Kr macH Tiia abo mojaislioi 3-
TUKHEBOT 403U TpacTy3yMaly 6 MI/Kr MacH Tina:

06’em (M) =maca Tiaa (Kr) X 1032 (8 MI/Kr HaBaHTaXVBaJIbHA 2060 6 MI/KT MiATPHMYIOYA 103a)
21 (Mr/mu1, KOHLEHTpALliA BiIHOBICHOTO PO3YHHY)

HeoGxinnui 06’eM posunHy BiadGuparoTh 3 GrakoHa i BBOAATE B iH(y3iiiHuii naker 3 nonisininxiopuay,
nosieTuIeHy, noainponinexHy abo eTuaeHBiHinaueTaTy, abo CKIAHUI GIakoH, 110 MicTHTE 250 M1 9 Mr/MmI
(0.9%) posunHy Hatpito xyuopuay. He ciil BUKOPHCTOBYBATH PO3YMHM ITIOKO3M. [Hy3iiiuuii naker abo
(akon crmig obepexHo mnepeBepTaTH OO NepeMillaTH pPO3YHH, 3ano0irarO4M YTBOPEHHIO MiHH.
[Ipenapatu /114 napeHTepaJbHOrO BBEACHHA Mepel 3aCTOCYBAaHHAM HEOOXIIHO Bi3yalbHO OMISHYTH, 1100
MepecBiIUMTHCA Y BIACYTHOCTI MeXaHiYHMX JOMIUIOK i 3MiHu 3abapsienHs. [Hdysiituuil po3dnn ciix
BBOJMTH BijIpa3y K MiCJs NPUroTyBaHHA. SKi10 po3BeleHHd BiA0yBanocs B aCENTUYHUX YMOBAX, PO3UYHH
MoOHa 30epiratu npotsarom 24 roauH (npu Temneparypi He Butie 30° C).
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JUCTOK-BKJIAJJALL: THOOPMALISA AJ151 KOPUCTYBAYA

Tpasumepa nopowok A1 KOHUCHTPATY AJAsA Posuumy /st indysiii mo 150 mr
Tpasumepa nopowoxK 171 KOHUEHTPATY A4Sl PO34HHY st inysiit no 420 mr

¥V Lleit nikapcekuii 3aciG miansrae J0AaTKOBOMY KOHTposio. Lle I03BOAMTS IBHAKO ineHTHdikyBaTH HOBY
m[;mpmamio 3 Oesneku. Bu MokeTe 10MOMOrTH, AKWIO Oyaere MOBIZOMJATH NP0 BHHUKHEHHA Gy.ub-s(xux
MoGiuHMX peakuii. ¥ kinui posainy 4 Hanaso iH(opmaLito npo Te, AK NOBIIOMHTH NpPO MOGiUHi peakuii.

IMepur Hik MO4aTH 32CTOCYBAHHS ULOIO NPEMAPATY, YBAKHO NPOYHTAITE BeCh JAHCTOK-BK/IAIMLL,
OCKIIBKH BiH MICTHTB Ba/K/JIHBY /U1 Bac iHpopmauiio.
*  30epiraiire ueif mMCTOK-BKAAAMLW. MOXIHBO, BaM 3HaAO00HTHCS POUHTATH HOrO 3HOBY.
*  Skmo y Bac BHHUKI/IM A0JATKOBI MUTAHHS, 3BEPHITBCA 10 Jikaps abo (papmalieBTa.
* JSxmo y Bac BUHMKIM Oyab-ski noGiuni peakuii, 3BepHiThCS 10 cBoOro nikaps, dapmauesra a6o
meacecTpu. Lle cTocyeTbes OyAb-AKHX MOXKIMBUX MOGIMHHX peakuiii, He mepetiueHuX y LboMy
NUCTKY-BKIaaui. JIuB. po3ain 4.

Indopmanis 3a3HaYeHA Y HLOMY JIHCTKY-BKIA/IHINI:

1. Lo sBnsie coboro npenapat Tpa3umMepa i Auist 4Oro BiH 3aCTOCOBYETHCA
2. lllo moTpibHo 3HaTH Nepea 3acToCyBaHHAM npenapary Tpasumepa

3. SIk 3acrocoByeThes npenapat Tpasumepa

4. Moxnusi noGiuni peakuii

5. Sk 36epiratu npenapar Tpa3umepa

6. BmicT ynakoBkH Ta iHma indopmauis

1. o siBasie coGoro npenapat Tpa3umepa i 4151 4Oro0 BiH 32CTOCOBYEThCS

Tpasumepa MicTUTB Airo4y pedoBUHY TpacTy3ymad, SKa € MOHOKIOHATBHUM aHTUTIIOM. MOHOKJIOHANbHI
AHTHTINA MPHEAHYIOTECA 10 crneuudiunux Ginkis aGo anturenis. TpacTysyma® npusHauenuii s
CEJIeKTHBHOrO 3B'A3YBAHHA 3 AHTHIEHOM, AKHil HA3MBAETHCA PeLenTOp 2 eMniAepManTbHOro (pakTopy pocTy
moaunu (HERZ). HER2 npucyTHIH y BeTHKHX KiNBKOCTAX HA MOBEPXHi A€AKMX PaKOBHX KJIITHH, 1€ BiH
crumysnioe ix pict. Komu Tpasumepa 3p'szyetses 3 HER2, e 3ynuuse pict Takux KiIiTHH | BHKIMKAE iX
3arubens.

Baw nikap moxe npusHauuTu npenapar Tpasumepa IS JiKyBaHHS paKy MOJNOYHOI 3aM03M Ta paky
IUTYHKY, AKILO:

* ¥V Bac pak MOJIOYHOI 321034 Ha paHHiH cTalil 3 BUCOKHM piBHem Ginky HER2.

* VY Bac MeTacTaTHYHWA paK MOJOYHOI 3aM03u (PaK MOJIOYHOI 3a/03H, WO MOIIMPUBCA 33 MEXKi
NepBHHHOI MyXiuHK) 3 BUcOKkuM piBieM HER2. Tpasumepa moxe npusHauaTucs y komGiHalii 3
XimioTepani€ro nakitakces oM abo noueTakcenoM B SKOCTI NepLuoi Tepartii mpu MeTacTaTH4YHOMY
paKy MOJIOHHOI 3271031 a00 MOJKe NPU3HAYATHCS Y AKOCTI MOHOTEparlii, AKIIO iHIIi BUIH NTiKyBaHHS
BUABHIIMCA HeeeKTHBHUMA. [Ipenapar Takox NMpu3HaualoTh B KoMOiHauil 3 mpenapatamu, siki
Ha3MBAIOTECA iHriOiTOpaMy apomarasy, nauieHram 3 Bucokum pisiem HER2 i ropmos-peuentop-
[O3UTUBHHM METACTaTHYHHM PAKOM MOJIOYHOI 341031 (pakoM, YyT/HBUM /0 JKIHOYMX CTATEBHX
FOPMOHIB).

* ¥V Bac MeTacTaTH4HHIl paK ULTYyHKY 3 BucokuM pisnem HER2, B komGinauii 3 1 LIKMH 3acobamu
JUIA TiKYBaHHA paKy, TaKuM AK KaneuuTabin abo S-roypatun i LHCTINATHH,:

2. [Ilo noTpiGHO 3HATH Nepel 3aCTOCYBAHHAM [IpeNnapaTy Tpammepa o<

P He 3acTocoByiite npenapar Tpa3umepa, AKILIO:
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* Y Bac anepris Ha TpacTy3yma6, Muiayi 6inku abo Ha Gyap-aKi A0MOMiXKHI PEUYOBHMHH Mpernapary
(nepeniveni y poszini 6).

* Y Bac € cepHosHi MpoGieMH 3 IMXAHHAM y CTaHi COKOK Hepe3 pak, abo AKIIO BaM norpidHa
J0/IaTKOBa KHCHEBA Teparlif.

» OcobauBocTi 3aCTOCYBAHHS

Bauu stikap Gyzie peTenbHO KOHTPOJFOBATH Ballly TEparito.

» MoniTopuHr GyHKuii cepus

JlikyBanns npenapatom Tpasumepa y skocTi MoHOTepanii abo B kKOMBiHALIT 3 TAKCAHOM MOe BILIHBATH
Ha ceple, 0COOIHBO AKLIO BH KOJH-HeOYAb NpUHMANTH aHTpAlMKIiH (TaKCaHH i aHTpauHKIIiHN € JBOMa
IHIMMH KJIaCaMU TIPENapariB, 10 BUKOPUCTOBYIOTLCA JUTA MiKyBaHHA paky). ITo6iuni peakuii MOXYThb
OyTH nOMipHUMH 200 THKKHMH i MOKYTb MIPH3BECTH 10 cMepTi. Tomy byHKui0 cepus GyayTs nepesipATH
Mepest, NpOTAroM (KOXHi TP MicsLi) i mic/ia (40 ABOX-M'ATH POKiB) JiKyBaHHs mpenapaTom Tpazumepa.
Slkuwo y Bac BUHMKHYTH Oyab-AKi 03HAKM CepLEBOI HENOCTATHOCTI (HEeZOCTATHE [POKa4YyBaHHA KpPOBi
cepueM), (QyHKLiO cepus BaM MOXYTb [epeBipATH uacTile (KOXKHI WiCTh-BiciM THKHIB), BH MOKeTe
OTPUMYBATH Tepariio cepUeBoi HeA0CTATHOCTI, aG0 BaM A0BEECTHCH MPHIHHUTH JTiKYBAHHS npenaparom
Tpazumepa.

[ToroBopiTe 3i cBoiM mikapeM, (apmaueBTOM a00 MeACECTPOR Meped 3acTOCYBAHHAM npenapary
Tpasumepa, akuwo:

* y Bac Oyna ceplieBa HEJOCTaTHICTb, illeMiuHa XBOpoGa cepls, 3aXBOPIOBAHHSA KjanaHis cepus
(urymu B cepui), BUCOKHHA KPOB’ AHMI THCK, AKIIIO BU PHiiMalH Oy 1b-s1Ki MperapaTy s 3HUKEHHS
KPOB'AHOrO THCKY abo B JaHWi 4ac mpuitMaeTe Gyab-siki Npenapat 11s 3HUKEHHS KPOB'AHOrO
THCKY.

*  BM mpuiiManu pasiwe abo npuiiMaete B JaHuil yac npenapatu 10kcopyGiuuH ato enipydiunx
(mpenapati, WO 3aCTOCOBYIOTHCA /A JiKyBaHHA paky). Lli npemapatu (abo Gyap-ski iHuwi
AHTPALMKIIHM) MOXKYTh MOLIKO/KYBATH CepPLEBHH M'A3 i MiABMULYBATH PU3MK BUHUKHEHHS
npoGuieM 3 cepleM Mif Yac 3acTocyBaHHs npenapary Tpasumepa.

*  BH CTPaXIa€Te Ha 3alMIIKY, OCOOINBO AKIIO BM B JaHMH Yac 3aCTOCOBYeTe TakcaH. Tpasumepa
MOXe BHKIHKATH yTPYHeHe ANXaHHs, 0COOIMBO KON NpH3HavaeThes Briepiue. [Tpo6rema Moske
OyTH ikl CepiO3HOIO, AKILO Y Bac BXe € 3aauiika. Jlye piJko Tparisiucs BUmagku cMepTi
MaUi€HTIB 3 BOKKAM YTPYAHEHUM AMXAHHAM [0 [OYaTKy JiKyBaHHA, KOMM iM MpH3HAYAIH
npenapat Tpasumepa.

*  BH KOJIM-HeOY/lb MPOXOAMIIH iHLIY TEpariio paKy.

Slkuwo Bu oTpumyeTe npernapat Tpasumepa 3 OyAb-AKHM iHIIMM JTiKapCBKHM 3aCO00M 1A JKYBaHHA paky,
TaKHM AK MakjiTakces, AoUeTakcel, iHri6iTop apomarasy, kaneuutabin, S-gropypaumn abo LucnIaTHH,
TaKOK MPOYHTAHTE JIMCTKA-BKIAAHILI A1 MAaUi€HTIB 10 LNX [Tpenaparis.

» ditu ta nigaitkn

3actocysanHa npenapary Tpa3suMepa He peKOMEHYETbCA MaLieHTaM mojoame 18 POKiB.

P Inwi aikapeski 3acodu i Tpasumepa

[losigomre nikapro, hapmaieBTy a0o MezAcecTpi, SKIIO BH MpUHiiMaeTe, HELO1aBHO npuitManu ado MoxeTe
npuiiMati Oyab-aKi iHIWi npemapaty.

Jlns BuBeneHHs npenapary Tpasumepa Moske 3HaZ0GMTHCA 10 7 Micauis. TOMy BH MOBHHHI MOBiXOMHTH
CBOro Jikaps, papMaleTa abo MeACeCTpy, L0 BH OZepyKyBas npenapar TpasiMepa, SKILO BH MOYMHAETE
3acToCyBaHHA Oy/b-sIKHX HOBHX MPENapaTiB yepes 7 MiCALIB MiC/Is NPUIHHEHHS iKYBaAHHS.

» Baritnicts

* JSIKuwo B BariTHi, BBaXaeTe, 110 MOXeTe GYTH BariTHO abo NiaHyeTe MaTi AUTHHY, 3BEPHITHCS
n1o sikaps, (papmalieBTa abo MeICECTPH 3a MOPAIOio Mepel 3acTOCY BaHHAM 1BOTO Npernapary.

* Bu NOBUHHI BHKODHCTOBYBaTH €(eKTHBHY KOHTpAUENUilo Mg uac JiKyBaHHA [penapaToM
Tpasumepa i npoTArom npuHaitMHi 7 MicALIB Mic/A 3aKiHUeHHA TiKyBaHHS.

* Baw nikap npoindopmye Bac npo pu3ukH Ta nepesaru npuiomy npenapaty Tpas ¢
BariTHOCTI. ¥ PiZIKiCHUX BHIIAAKAX CIIOCTEPIranocs 3MeHIUEHHS 06’ eMy (a“HlOJEH‘iﬂGI’)-]‘)IJHH\P&. L0
OTOYY€ JUTHHY, AKa PO3BMBAETLCA, B YTPOOi MaTepi y BariTHHX *iHOK, FKi OTPHMYBATTH TIpeI
Tpasumepa. Lleit cran Moxke Oy TH WIKIUTMBUM 1S BALIOT AUTHHMU B wpoon Matepi i GyB nos' !L amm_
3 HEMOBHHMM PO3BHTKOM JIEreHb, IO MPH3BOAUIO 10 3arubeni miomy. = r |23k
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» I'pyaHe BHTOJ0BYBAHHS

He roayiite mutuHy rpyamo mia 4ac tepamii nmpenapatoM Tpasumepa Ta mpoTsroM 7 MicALiB mMicis
OCTaHHBOI 1034 Mpenapaty Tpasumepa, ockinbkd Tpasumepa MoXe NepeaaBaTHCS AWTHHI Yepe3 rpyJiHe
MOJIOKO.

[TpokoncynbTyiTecs 3 jlikapeM a0o (apMaLEeBTOM nepea THM, K NpHitMaTH Oy/1b-sKi Jikapchki 3ac00u.
P KepyBaHHSI aBTOTPAHCIOPTOM Ta podoTa 3 iHIIHMH MeXaHi3MaMH

Hesizomo, 4n Tpasumepa BIUIMBAE Ha 3aTHICTb KepyBaTH TPAHCMOPTHUMH 3aco0aMM Ta MPALIOBATH 3

iHMMH MexaHisMamu. OfiHaK, AKLIO MiJ 4ac JiKyBaHHA y Bac BHHHKAE 03H0O abo IMXOMaHKa, He CIlijl
CijlaTH 3a KepMo abo NpairoBaTH 3 iHIIUMH MeXaHi3MaMHU, TOKH CHMITOMH OCTATOYHO He MUHYTh.

3. SIk 3acrocoByeThes npenapar Tpasumepa

[Tepen nmoyaTkoM JIiKyBaHHA Ball Jikap BH3HauuTh piBeHr HER2 y Bawifi nmyxmuni. Tineku nauieHTH 3
BesiukuM pisHeM HER2 OynyTs otpumyBatu npenapar Tpasumepa. TpazumMepa BBOANTECS TiILKH JliKapeM
abo Mejcectporo. Baun nikap Oyne npusHauaTH 103y i pexcuM JiKyBaHHA, sSKi M0TpiOHi came eam. J[o3a
npenapaty Tpa3umepa 3alexHThb Bi/l Baru BalIoro Tija.

[Tpenapar Tpasumepa ais BHYTPiLIHLOBEHHOrO 3acCTOCYBAaHHS He TMPH3HAYEHHIA UIA [iLLIKiPHOro
BBEJICHHA, | HOro CIIiJl 3aCTOCOBYBATH Ti/IbKH AK BHYTPILUHBOBEHHY iH(DY3i10.

Tpasumepa 1718 BHYTPiLIHBOBEHHOTO 3aCTOCYBAHHA 3aCTOCOBYETHCS Y BUIIS/II BHYTPiLIHBOBEHHOT iHDY3iT
(«kpanenbHO») 6e3nocepeaHso y BeHy. [lepuuy 103y npenapaty BBOAATE NpoTsrom 90 XBuiuH, i BU OyaeTe
3HAXOJAMTUCA Mi/1 HArMIA10M MEIMYHOrO MpalliBHAKA ITiJ] Yac BBEACHHS HA BUMA/{0K BUHUKHEHHs Oy 1b-1KNX
nodiyHuX peakuii. fkio nepia 103a 100pe NePeHOCHTHCA, HACTYIHI 03U MOXKYTh BBOJAUTHCH MPOTATOM
30 xBUnMH (aMB. po3ain 2, micas «OcoOaMBOCTI 3acTocyBaHHA»). KinbKicTh OTpuMaHuX iHOY3iil Oyae
3aexarty BijJ TOro, IK BU pearyere Ha JiKyBaHHs. Baw nikap oO6roBoputhb e 3 BamH.

Jln4 3anobiraHHs MOMMIIOK Yy JIIKYBaHHI BaXK/IMBO MepeBipATH eTHKETKH Ha (iakoHax, o0 nepekoHaTHes,
1110 Mpenapar, KHif TOTY€EThCA 1 3aCTOCOBY€EThCA, € AilicHo Tpaszumepa (TpacTty3ymab), a He TpacTy3ymady
€MTaHCHH.

Jing nikyBaHHS paky MOJIOYHOI 3a/03W Ha paHHIH cTaiil, METAaCTATHYHOrO pPaKy MOJIOYHOI 3al03M i
MeTacTaTHYHOrO PaKy LIMYHKY, Tpa3uMepa 3acTOCOBYETHCS KOWKHI 3 THIXKHI.

Tpasumepa MOKe TAKOXK BBOJAWTHCA OZIMH Pa3 HAa THXK/IEHb [UIA JIIKyBaHHA METAaCTaTUYHOrO paKy MOJIOYHOT
3aJ103H.

P Slkiio BH NPHIMHH/IH 3acTOCYBaHHs npenapaty Tpasumepa

He npunumusiite 3acTocyBaHHs LbOT0 Mpenapary, creplily He MOBiJOMUBLIM CBOro Jikaps. Bei go3u ciia
npuiMaTH B HaNlekKHHH 4ac KOXKHOrO THKHA a00 KOKHI TpHM THKHI (3a/eXHO BiJ Balol CXeMH
3actocyBaHHs). Lle cipuse Haitbinbwiil eeKTHBHOCTI BalIOro npenapary.

Buseaenna npenapary Tpasumepa Moxe TpHBaTH A0 7 Micauis., Tomy Jiikap MOxke BHPILLIMTH
[POAORKYBATH MepeBipATH hYHKIO cepls HABITh Mic/s 3aBepLUSHHS TIKYBaHHS.

SIKIo y Bac BHHMKIIH [0/IaTKOBi MHTAHHA LI0/I0 3aCTOCYBaHHS LbOTO Npenapary, 3BepHiThCs 10 JiKaps,
tapmauenTa abo MeACECTPH.

4. MoxauBi no0iuHi peakuii

Sk i Bci mikapebki 3acobu, Tpa3uMepa Moxke BUKIMKATH MOOIUHI peakiii, Xo4a He y BCiX MalieHTiB BOHU
nposBaAloThCA. Jleaki 3 uMX MOOIYHMX peakuilf MOXKYTb OyTH CepHOZHHMH | MOXKYTEH IPH3BECTH [0
rocritanizauii.

ITin wac indys3ii npenapatom Tpa3umepa MOXYTb BHHHKATH O3HOO, TMXOMaHKa Ta iHIII rPUNONOiOHI
cumnTomMu. Bouu ayxke mowupeHi (MOxyTb BUHHMKar Oinbiue Hixk y 1 Ha 10 oci6). [Hwi cuMnToMmHu,
mos'a3aHi 3 iH(y3i€l0, BKIOYAOTh: HYAOTY, O/l0BaHHA, Oifb, MOCH/IEHHA HAMpyKeHHA y M'A3ax i
TPEMTIiHHA, TONOBHMIT Oinb, 3anamMopo4yeHHs, YTpyAHEeHe [IHXaHHs, XPHIH, BUCOKMII abo HU3BKHIl
KPOB'AHHIT THCK, MOPYLIEHHS PUTMY cepLid (cepLebuTTs, TPinoTiHHS ceplist abo HeperyaspHe cepueﬁu’r’m)
HaOpsakH oOnuyus i ry0, BUCUNIAHHS | BiT4yTTS BTOMH. [lesKki 3 LNX CUMIITOMIB Moncyn,pyﬁ! ¢ pifosnumn
a JIesKi mauieHTy noMepnu (AKB. po3fin 2, micas «OcoGIHMBOCTI 3aCTOCYBaHHAY). r
L{i peakuii B OCHOBHOMY TPAILIAIOTHCA i/l Yac MepLIoi BHY TPilIHBOBEHHOI IHPY3iT (y,i(is)ane.l'lbl'i}‘l].ll» y/qeﬂ _
i MNpoOTAroM nNepuinx KITBKOX roguH micss [MOYaTKy IHQ’)}’BII BOHH AK MpaBHIIo, TWQ&COBI “
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[Tix yac ingy3ii i npoTAroM 1oHaliMeH11Ie IeCTH FoJANH Mic/A MoYaTKy nepiioi iHdys3ii, a Takox MpoTAroM
JIBOX TOJIMH TiC/IA noYaTky iHmoi indy3ii, B Oynere 3HAXOAMTHUCA MiA HAJIAAOM MEAMYHOrO (haxiBLs.
Skwo y Bac BHHHKHE peakuid, iHdy3ito Oyae crnoBineHeHO al0 NMPHUMHHEHO, | BAM MOKYTh IPOBECTH
Teparito 3 NPHBOAY MOOIYHUX peakuiil. [Hy3io MoxKe OYTH MPOAOBKEHO MiC/Is MOMINMILEHHS CUMITTOMIB.
[HOAI CHMNITOMH BHHUKAIOTh Mi3HilIe, HiX Yepes WicTh FOANH Mic/a MOYaTKY iHY3ii. SKIo e TpanuTLEes
3 BAMM, HEralHO 3BEPHITBCA 10 Jikaps. [HOAL CuMIrUMM MOXYTH MONIMIIYBATHCA, a Mi3HilIC
MOripLIyBaTHCA.
[Hmi noGiuni peakuii, He TiAbKK NoB'A3aHi 3 iHQY3i€l0, MOXKYTh BHHMKATH B Oy/Ib-9KHii yac mij dac
nikysanns npenapatom Tpasumepa. I[TpoGiemu 3 cepuem iHOAI MOXYTb BUHUKATH I1ij 4ac JiKyBaHHA i
3pigka micas MPUNUHEHHS JMiKYBaHHA I MOXYTh OyTH cepio3Humu. BoHM BKIOYaOThH oc/iabieHHS
CEepLEBOro M'A3a, L0 MOXKE NPHU3BECTH JI0 CEPLEBOi HeJ0CTaTHOCTI, 3ananeHHs (HaOpsK, MOYEePBOHIHHA,
ap i 6i/1b) 30BHILIHBEOI 000TOHKH ceplid i MopyLueHHs cepiesBoro putMy. Lle Moxke npu3BecTH 10 TakHX
CHMITOMIB, AK:

*  3a]ulUKa (BKJIIOYAOUH 3aMLIKY B HIYHHIL 4ac),

*  Kalleb,

*  3arpumka piauHu (Habpsk) B Horax abo pykax,

*  cepuebuTTa (TpinoTiHHA cepla abo HeperyaspHe cepuednTTs).
Bam nikap Gyae pery/iapHO CTeXHTH 3a BaLHM CepLeM I1iJ1 4ac i iC/1s JiKyBaHHs, ane BU MOBHHHI HeraifHo
MOBiTOMHTH JTIKAPIO, SKIIO BU MOMITHIN OYAb-9KUil 3 MepepaxoBaHuX BHIIE CHMITOMIB.
Slkwo Bu BigvyBaere OyAb-AKHAl 3 MepepaXxoBaHMX BMILNE CHMITOMIB, KOJIM JIiKyBaHHS MpernapaTtoM
Tpasumepa 3akiH4usiocs, BH MOBMHHI BiABiJaTH ikapa i cKasaTH, WI0 BH paHille OTPUMYBAIH
TpacTy3ymab.
Hy#ce yacti nodivyHi peakuii: MoxyTb BUHHKATH y Oinbiu Hixk 1 3 10 oci6

e indexuii

* Iiapes

*  3akpen

*  rneuis (aucrencis)

+  cnabkicTe

°  BHCHMAaHHA Ha WIKipi

+  Oiney rpyasx

*  0inby KHMBOTI

*  Oinby cyrnobax

*  HH3bKi MOKa3HWUKM ePUTPOLMTIB i NeiikoUMTIB (fKi A0ormoMararoTh OopoTHes 3 iHdekuiew) iHoai 3

JJHXOMaHKOK

*  Oinky M'a3ax

*  KOH'IOHKTHUBIT

*  MOCHIIeHe CIbO30BHIINIeHHS

*  HOCOBa KpOBOTEYA

*  HEXHTh
*  BTpara BOJOCCH
*  Tpemop

*  [PUIUIHUBH Xapy
*  3anamopoYeHHs

*  ypakeHH{ HIrTiB

*  BTpaTa Baru

*  BTpara aneTHUTy

*  HEMOMKIIMBICTE 3aCHYTH (0€3COHHSA)

*  3MIHHM CMaky

*  HM3BKHIT piBeHb TPOMOOUMTIR

*  CHHUI

*  OHiMiHHA a00 MOKO/IOBAHHA MAIBLIB PYK i HIT

* noveppoHiHHs, HaOpskyu abo Bupasku y poti ta/abo ropni

*  Dinb, HaOpsK, MOYEpBOHIHHA a00 MOKOIOBAHHA pyK Ta/abo Hir
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*  3a[ULIKA
*  roJIOBHU OLIB

*  Kallelb
*  OmoBaHHA
*  HyJOTa

YacTi modivyHi pearuii: MOKYTh BUHUKATH ¥ MeHW Hixk | 3 10 ocil
*  aneprivHi peaxuii * CYXICTB Y POTi Ta LUKipH
+  iHgekuii ropaa * CyXicTh oueit
*  iH(ekUii ceyoBoro Mixypa ta 1KipH * MiTIUBICTB
*  onepizyrounii reprec * BiAUYTTS c1abKOCTI Ta He3TyKaAHHS
*  3anajeHHsA MOJOYHOT 3a/1031 * TPUBOKHICTE
*  3anajeHHA MiIULTyHKOBOI s 1gempecis

3a1103¢ abo neviHKu * [IOpYLLUEHHA MUCIIEHHS
*  nopyleHHs QyHKLIT HUPOK * acTma
*  [iABMIUEHUI TOHYC M S3iB * JlereHeBa iHdexuia
abo Hanpyra (rinepToHyc) * ropylueHHs GpyHkuUii erets

*  Dine y pykax ta/abo Horax * Binby criuHi
*  BHUCHIIAHHA * Oinb y wui
*  COHJIMBICTH * 0inb y KicTKax
*  remMopoi * aKHe
+  cBepOix * CMa3MH Hir

HeuacTi no6ivHi peakuii: MOXKYTh BUHHKATH ¥ MeHLI Hix 1 3 100 ocid
*  riayxora

*  JIepMaTHT
*  iHbekis KpoBi
PiakicHi modiuni peakuii: MOKyTb BUHUKATH Y MeHLI Hixk 1 3 1000 ocid
+ cnabkicTh
*  KOBTAHHMIA
«  3ananeHHs abo pyOIIOBaHHA JTereHb
YacToTa HeBiloMa: (aCTOTY HEMOKJIHBO OLIIHUTH 3 JOCTYIHHX AaHHX
* marojoris abo NopyeHHs 3ropTaHHs KPoBi
*  aHadinakTH4HI peakuii
*  BHCOKHIl piBeHb Kallito
*  HabpsAK MO3KY
* Habpsk abo KpoBoTeya 3a/IHBO1 CTIHKH OKa
. HIOK
*  HaOpsAK 30BHIIIHBOT 0DOTOHKH CepLd
*  MOBiNbHHUI MyNBC
*  [OpYLIEHHS PUTMY cepls
*  pecnipaTOpHHMII IMCTpPeC
*  JMXarbHa HeI0CTATHICTh
*  roctpuit HabpsAK JNereHs
*  rOCTpe 3BYXKEHH:A AUXaJbHUX LLIAXIB
*  arto/NoriyHO HU3bKMIl PiBEHb KHCHIO B KPOBI
*  yTpy[HeHe JMXaHHA y MOJOXKEeHHI Jexayu
*  YpaXeHHS/NMOLIKOKEHHS NMeYiHKH
*  Habpsak ob6nuyus, ry6 i ropaa
] HHpKOBa He}.’IOCTaTHiCTI:
*  [1aTO/Ori4YHO HU3BKHH piBeHb piAMHH HABKOIO AMTHHH B YTpOOi MarTepi
*  He/JIOPO3BHHEHICTE JlereHb AUTHHHU B yTpoOi MaTepi
*  [1aTO/Oris PO3BHUTKY HUPOK Yy AUTHHH B yTpoOi Matepi
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Hesxi 3 mobGiunuxX peakuiit, ki BH BiguyBaeTe, MOXKYTh OyTH MOB’sA3aHi 3 OCHOBHHM 3aXBOPIOBaHHAM Ha
pak. Slkio Bu oxepikyere npenapat Tpasumepa B koMOiHalil 3 XiMioTeparmi€to, 1€AKi 3 HHX TAKOK MOKYTh
OyTH 10B’sA3aHi 3 XimMioTeparieto.

SIKio y Bac BUHHKAWOTH Oyab-ski noOiuHi peakuii, 3BepHiTBCA O CBOro Jikapsa, ¢apmauesra abo
MeJICeCTpPH.

ITosigomaenns npo nodlunl peaxuil

3BEpHITBCA 0 CBOro Jikaps, (apmauesra ado MeACeCTpH, SKIIO Y BaC BUHHKAKOTH OYap-Aki MoGidHi
peakuii. BoHH MOXyYTh BK/IIOUATH Oy/Ab-9Ki MOMXUINBI MOBiuHI peakuil, He mepelivyeHi y UbOMY IHCTKY-
BKnaauii. Takoxk MoKHA MOBIAOMJIATH PO MoOiuHI peakuii GesnocepeHBO yepes BeG-caiitT Yellow Card
Scheme: www.mhra.gov.uk/yellowcard a6o yepe3 noryk MHRA Yellow Card Scheme B Google Play a6o
Apple App Store. [ToBigomistouu npo nodiuHi peakuii, BU MozkeTe JOMOMOITH HalTaTH Ginbiie indopmaril
npo Gesrnexy bOro JiKapchKoro 3acody.

5. Sk 36epiraTu npenapat Tpaszumepa

30epiraiite ueit nikapebkuil 3acid B HEZOCTYMHOMY A/IA AiTel MicLi.

He BukopucTOBy#iTe e nmpenapar mic/id 3aKiHYeHHA TePMiHY MPHIATHOCTI, 3a3HAYCHOrO HA KApTOHHIH
ynakoBIli Ta Ha eTHKeTUi (nakona micaa «[Ipuaatauit 1o» (EXP). Tepmin npuaaTHOCTI BiAHOCHTBCA 10
OCTAHHBOTO IHA MiCAL.

36epiratu B xonoauneHuky (2° C - 8° C).

36epiratu B opHriHabHiil yNaKoBIli A4 3aXHCTY BiJ cBiT/IA.

Heposkpurti rakoHu npernapary Tpasumepa MoxyTh 30epiratucs npu temneparypi a0 30° C npotsarom
oaHOro nepiofy A0 3 Micauis. Ix Heo6XiaHO yTUmi3yBaTH B KiHUi UBOro 3-MicauHOro mepioay abo micms
3aKiH4YeHHS TepMiHy NPHIATHOCTI, AKMiH BKasaHMH Ha (1aKoHi, 3a/1€XKHO BiJ TOTO, IO CTAHETHCA PaHillie.
Ha kapToHHiii kopoOui B moni «He 3acTocoByBaty mic/ia» HeoOXiAHO 3aMucaTH JaTy Ais 3a3Ha4eHHS JaTH
yTHII3awil.

Po3unnu ansa indy3ili cnijl BAKOPUCTOBYBATH 0fIpa3y Tic/a PO3BEJEHHA.

He 3actocosyiite npenapat Tpasumepa, AKIO BH MOMITHIN OyAb-ski TBepil 4YacTHHKH abo 3MiHY
3HeDapBIIeHHS PO3UHUHY Mepe/] BBEJASHHIM.

Jlikapchki 3aco0u He NOBUHHI Oy TH yTHIi30BaHi Yepes cTiuni Bogu abo nodytosi Biaxoau. Cnuraiite cBOro
(apmalieBTa sIK yTH/Ii3yBaTH Npenapar, skui Bam Oisbie He noTpiteH. Lli 3axo11 10MOMOXKYTh 3aXHCTUTH
HaBKOJIMILUHE Cepe/IOBHILE.

6. BmicT ynakoBkH Ta iHwma indgopmauis

» Lo micTuth npenapart Tpasumepa
Hiroua peuosuHa — tpactysymad. Onuy GprnakoH micTuTs:

* 150 mr TpacTy3ymaOy, KUl CTi1 pO3UUHUTH Y 7,2 M CTePHUIIBHOT BOAM [UTs iH'eKLIiit abo

* 420 mr TpacTy3ymady, AKuit ¢ po34HHUTH ¥ 20 M/ CTEPHIBHOT BOAM A iH'€KLii.
OTtpumaHuii po3YMH MICTUTB MPUOIH3HO 21 MI/MA TpacTy3ymaoy.
[Hwi iHrpeaieHTH BKIIOYAtOTh L-ricTHaMHY riapoxiaopuay MoHoriapar, L-ricTuans, caxapo3sy, nosicopbart
20.
P Ik Burasigae npenapat TpasuMepa i BMIiCT YIIaKOBKH
[Tpenapar Tpasumepa sBade co0OK MOPOLIOK [A1A KOHLUEHTpATy AAA pPO3UUHY Ad iHGY3id, sAKkuii
MOCTA4aETBCA Yy CKIAAHOMY (PIaKkoHi 3 ryMOBOIO MpoOKow, i MicTuTE 150 Mr a6o 420 Mr Tpactyzymady.
[Topourok sBisie coboto Oimuit kopzx. KoxHa kopodka MicTUTh 1 h1akoH 3 nopoukoM.

BJIacHHK peecTpaUiiiHOro MOCBiA4eHHS
[Tgaitzep Eypona MA EEIT
ByneBap-ne-na-Ilnen 17

1050 Bproccens

benbris
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Bupoouuk

[Tpaitzep Menstodexuypinr bensris HB

Peiikcger 12

2870 ITyypce

Benbrisa

Jiia orpumanHs Oyap-akof iHdopmauil npo uel upenapar, Gyab nacka, 3B'MKITECA 3 MICLUCBHM
TpeICTaBHUKOM BJIaCHHKA PEECTPALIiHHOrO MOCBiAYEHH.

CioBeHin

[Tdaitzep JTokcemoypr CAPJI, dinis [Maiizep
JUIA KOHCYnbTaliil y cdepi hapmanesTHkH
JTrobnana

Ten .: +386 (0) 1 52 11 400

Lleit nucTok-BKIaguul 6yno BocTaHHe neperaaHyTo 04/2019.

Inwi pxepena indopmauii

HeransHa iHdopMallia mpo ueil npenapar 10CTynHa Ha Be6-caliTi €BponeicbKOro areHTCTBa 3 MiKapChKHX
3aco0iB: http://www.ema.europa.eu.

[leit nucTox-BKIaguiu JocTynHUi Ha Beix moax €C/€E3 Ha BeG-caiiti €BponefickKoro areHTcTBa 3
JKapChKHUX 3acO0iB.

Hacrynua indopmauisi npu3HaydeHa TIILKH A1 MeIHYHHX NPALIBHUKIB

3asikau 36epiraiite ueit npenapat y 3aKpuTii OpHTiHaNBHIH yNaKoBLi B XOMOAHIBHUKY MPH TeMIiepatypi
Bix 2° C mo 8° C.

Hepozkpuri ¢nakonu npenapaty Tpasumepa MoxyTh 30epiratuca npu temmepatypi go 30° C nporsarom
oaHOro mepioay A0 3 Micsuis. X HeoOXigHO yTUni3yBaTH B KiHLi UBOro 3-micsuHoro nepioxy a6o micas
3aKiHYeHHA TepMiHy NMPUAATHOCTI, AKHI BKazaHuil Ha (IaKoHI, 3a1eXHO BiJ TOro, IO CTaHeThCA paHille.
Ha kaprtouHiit kopofui B nmoni «He 3acTocoByBaTH nic/is» HeOOXiAHO 3anucaTH AaTy I 3a3Ha4YeHHS TaTH
yTumizauii.

®nakod 3 TpasuMepa, BiJHOBIEHHH BOJ0IO /114 iH'eKLiH (He BXOAMTB 10 YNAKOBKH), CTabibHUIT MPOTATOM
48 rogun npu 2° C - 8° C micna BiAHOBAEHHS, HOro He CJ1i/1 3aMOpPOXKYBATH.

Tpa3zumepa nopoLIOK s KOHUEHTPATY /UIA PO34MHY A4 iHdy3iit no 150 mr

HeoOxigHo BUKOPHCTOBYBATH BIANOBIAHY acenTH4Hy TexHiky. KoxeHn ¢nakon 3 Tpasumepa mo 150 mr
BIJHOBNIOIOTH i3 7,2 MJI CTepUIbHOI BOAM ANA IH'€KUiil (He BXOAMTE A0 ynakosku). He MoxHa
BHKOPHCTOBYBATH iHII PO3YUHHUKH /1A BiaHOBNeHHA. OTPUMYIOTh Pa3oBY /103y po34uHYy 06’emMoM 7,4
M1, L0 MiCTHTH Mpubnu3Ho 21 Mr/Ma TpacTy3ymaldy. Haanuiuok 4% rapantye, 1o 3a3Hadesa go3a 150 mMr
Moske OyTH BifiGpaHa 3 KOXHOTO (pIakoHY.

TpazumMepa MopoLLIOK /I KOHLEHTPATY UIA PO3YMHY A8 iHdv3ik no 420 mr

Heo0xigHo BUKOpHCTOBYBATH BiAMOBiAHY acenTuuHy TexHiky. Koxen ¢nakon 3 Tpazumepa no 420 mr
BigHoBmOWOTE i3 20 M cTepunabHOl BOAM A iH'ekuiit (He BXoAMTH 10 ymakoBku). He wmoxkua
BHKOPHCTOBYBATH iHIUI PO3YMHHUKH Ul BiJHOBJIeHHA. OTPUMYIOTH pa3oBy 403y po34ynHy 00’emom 20,6
MJT, 1[0 MicTHTh mpubau3Ho 21 Mr/ma TpacTy3ymady. Hagnumok 5% rapantye, 1o 3a3Hadena jo3a 150 mr
Moske OyTH BifiiOpaHa 3 KOKHOTO (h1akoHY.

Tpasumaepa, O6’eM cTepHabHOI BOAH e
MICTKiCTh (p1akoHy Juist iH exiii OTpyMaHa KOHLCHTpaLlis
150 Mr y drakoHi + 7,2 Ma = 2mpn - Sg
420 mr y diakoHi + 20 ma = AFMr/mn /122N
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[Tin wac BiHOBIEHHS 3 MiKapcbKUM 3aco0oM Tpasumepa ciiJl MOBOAMTHCH 3 obepexHicTio. HaamipHe
CMIHIOBAHHA MiJ 4ac BiHOBNEeHHS ab0 CTPYIIYBAHHA BiJHOBJICHOTO PO3YHHY MOXE TNpPH3BECTH 10
3HUKEHHS KimpkocTi npenapaty Tpasumepa, Aka Moxke OyTH BidiOpaHa 3 (prakoHy.

[HCTpYKUIT 1714 BIAHOBACGHHA:
1) 3a J0MOMOror0 CTepHJILIIOrO IMPHUA MOBiUIBHO BBECTH HeOOXiAHHH of6’eM (9K 2a7HAYEHO BHIIE)

CTepHILHOT BOJM AUIs iH'ekiil y (rakon, mo MicTUTE diodinizoBanuil npenapat Tpasumepa.
2) Jlna posunnenHs odepexxHo odepTtaTh rakoH konuBanbHuMu pyxamu. HE CTPYLLIYBATH!

Hesenuke CHiHIOBAHHS MPOAYKTY MpPU BiJIHOBEHHI € MPHUIYCTUMUM. 3 METOIO YHUKHEHHS LLOro aaire
¢akoHy BiacTosaTHCH npoTiroMm OiM3bKO S XBHIMH. BinHosnenuit npenapar Tpasumepa nosuHeH OyTH
Oe3bapBHUM ab0 OJi0-KOPUUHEBATO-KOBTHM [PO30PUM PO3YHHOM, AKHI MPAKTHYHO HE MICTUTH
BH/IMMHX 4aCTOYOK.
Busnaute HeoOxiauuit 06'eM po3uHHy:
* IS BBEJEHHS HABAHTAXKYBANBHOI 7103u TpacTy3ymaly 4 mr/kr macu Tiza abo nopaneiiof
THXKHEBOT 1031 TpacTy3ymaldy 2 MI/Kr MacH Tina:

006’em (M) = Maca Tisia (Kr) X /1032 (4 MI/KT HaBaHTaKyBalbHa a00 2 MIVKI OiATPUMYIOYA /103a)
21 (Mr/mi1, KOHLEHTpALlis BiAHOBIEHOrO PO3YHHY)

*  JUIS BBEJEHHS HABAHTAXKYBAJILHOI J03M TpacTy3ymady 8 Mr/kr Macu Tina a6o nojaanbiuoi 3-
THKHEBOT /103 TpacTy3ymaly 6 Mr/Kr MacH Tina:

00’em (M) =Maca TiJa (Kr) x g03a (8 MI/kr HaBaHTaxyBajbHa a00 6 MI/KC NiATPUMYIOYA [1032)
21 (Mr/mI1, KOHUEHTpAList BIAHOBIEHOIO PO3UYHHY)

HeoOxiauuii 06°eM po3uuHy BiaOHparOTh 3 (rakoHa i BBOAATH B iHdY3iliHuil makeT 3 nonisiHiaxiaopuay,
nosieTUNeHy, nojinponineHy abo eTuneHBiHinaueraty, abo CKISHMIA (akoH, 1o MicTuTb 250 M1 9 Mr/ma
(0,9%) posumHy Hatpiro xjopuiy. He ciia BUKOPHCTOBYBATH PO3UMHM MIOKO3M. [Hy3iiHuil naker ado
¢Gnakon cnig obepexHo rnepeBepTaTH W00 MepeMilllaTH PO3YHH, 3ano0iraloud YTBOPEHHIO [MiHH.
[Ipenapaty 11 MapeHTepaNbHOro BBEAEHHS Mepel 3aCTOCYBaHHAM HEOOXiAHO Bi3yalbHO OIJISIHYTH, 100
MepecBiIYUTHCSA Y BIACYTHOCTI MeXaHiYHMX AOMIWIOK i 3MiHH 3abapeieHHs. IHdy3ifiuuil po3dun ciix
BBOJIMTH BiJpa3y i Mic/s NPUroTYBaHHA. SIKII0 po3Be/leHHs BiAOYyBanocs B aceNTHUYHHX YMOBAX, PO3YUH
Mo Ha 30epirati npotsarom 24 roaus (nmpu Temneparypi He suute 30° C).
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JIUCTOK-BKJIAHII: IHOOPMAIIA VIS KOPHCTYBAYA

Tpa3umepa nMOPOIIOK /LISt KUHUEHTPATY IS pPo34MHy A3 indysiit no 150 mr
Tpa3umepa nopowmoK /15 KONUCHTPATY A5l po3yuuy Ajas indysiii no 420 mr

¥ lleii nikapchbkuii 3acid nianArae gomaTkoBoMy KoHTpomtoo. Lle a02BOnNTE WIBHAKO ifeHTUdIKYBATH HOBY
ingopmauito 3 Geznexkn. Bu Moxkere A0MOMOrTH, AKWO OyaeTe MOBIZOMIATH MPO BHHHKHEHHA OYAb-AKHX
no6iunux peakuii. Y kinui po3ainy 4 HagaHo iHdopmalito npo Te, AK NOBLIOMHTH Npo nodiuHi peakuii.

[lepiu Hi& MOYATH 32CTOCYBAHHS HBOT0 MPeENaparTy, YBaxKHO IPOYHTAIITEe BeCh JHCTOK-BKIA/IHII,
OCKLILKH BiH MiCTHTE BaJKJIHBY /15 Bac indopmauiro.
»  30epiraiite ueit JMCTOK-BKIaANIL. M0OX/IMBO, BaM 3HA00MTBCA MPOYMTATH HOrO 3HOBY.
»  SKuI0 y BAC BUHUK/IM AOJATKOBI [TUTaHHS, 3BEPHIThCA 10 Nikaps abo dapmaiesTa.
» Slkwo y Bac BHHUKIH Oyab-aki mobiuHi peakuii, 3BepHiTBCA 10 CBOro Jikaps, ¢apmauesta ado
mezcecTpH. Lle cTocyeTbes OyAb-AKMX MOXKIMBUX MOOIYHMX peaKUid, HE MepesiyeHuX Y LUbOMY
JUCTKY-BKJIaaui. J{uB. posain 4.

[ndopmanis 3a3Ha4YeHA Y bOMY JAHCTKY-BK/IA/JHLIL:

. 1o sBasie coGoro npenapat Tpa3umepa i A1 HOro BiH 3aCTOCOBYETHCA
[L{o noTpiGHO 3HaTH Mepes 3acTocyBaHHAM npenaparty Tpazumepa

Sk 3actocoByeThcs npenapat Tpasumepa

Mosknusi nobiuni peakuii

Sk 36epiratu npenapat Tpa3umepa

6. BmicT ynakoBkH Ta iHIa iHgopMaulis

DB W -

1. [1l{o siBasie coboro mpenapat Tpa3umepa i 4151 4Oro BiH 32CTOCOBY€EThCS

TpasuMepa MICTUTB AiF04y PeHOBHUHY TPAcTy3yMal, AKa € MOHOKJIOHAJBHHM AHTHTiIOM. MOHOK/IOHAIIbHI
aHTUTLIA MPHEAHYIOTbCA 10 creuddiynux Oinkis abo anTureHiB. Tpacty3ymald npusHayeHud s
CeJIeKTUBHOrO 3B'S3yBaHHS 3 aHTHI€HOM, KW HAa3HBA€ThCA PeLENTOp 2 emigepManbHoro (hakTopy pocty
moauun (HER2). HER2 npucyTHIiH y Be/lIMKUX KiTbKOCTAX Ha MMOBEPXHI JeAKUX PaKOBUX KIITHH, 1€ BiH
crumymoe ix pict. Konn Tpasumepa 3s'asyersca 3 HER2, 1e 3ynuuse picT TakuX KTiTHH i BUKIHKAE iX
3arudernb.

Baw sikap Moxe npu3Hauuti npenapart Tpasumepa Aiid JiKyBaHHS PaKy MOOYHOI 3a1034 Ta paky
LLTYHKY, AKLIO:

» Y Bac pak MOJIOYHOI 31031 Ha paHHi# cTanii 3 Bucokum pisHem Oinky HER2.

« YV Bac MeTacTaTHYHUH paK MOJIOYHOI 3a703H (PaKk MOTOYHOI 3a703M, LIO MOLIMPUBCA 32 MexXi
nepBMHHOT Myx/uHK) 3 BUcOKuM piBHeM HER2. Tpasumepa mosxe npusHauatucs y komGinauii 3
xiMioTepami€ro makiiTakcenaoM ado J0UETaKCeIOM B AKOCTI MEPLIOT Teparii npH MeTacTaTHYHOMY
paKy MOJIOYHOT 321034 ab0 MOKe MPH3HAYATHCA Y AKOCTi MOHOTepanil, AKLIO iHLIi BUAH iKY BaHHS
BusBMmMcA HeedexkTuBHuMH. [Ipenapar TakoX NMpH3HA4YaKOTh B KOMOiHAWil 3 mpemapatamy, AKi
Ha3uBalOThCA iHribiTopamMu apomarasy, nauieHraM 3 Bucokum pisiem HER2 i ropmon-peuenTop-
MO3UTHBHHUM METAaCTaATHYHHUM pPaKOM MOJIOYHOI 3am03u (paKOM, YYTIHBHM 10 KIHOUMX CTATEBUX
FOPMOHIB).

» VYV Bac MeTacTaTMYHMH pak UUTYHKY 3 BUcOkuM piBHem HERZ2, B Komomauu 3. mmungacooaMH
JU1st JTIKYBaHHS paKy, TakuM SK kaneuutabin ado 5-droypaumn i LMCTUTATHIL

y. 7

2. [llo moTpiGHO 3HATH Mepe/ 3aCTOCYBAHHAM Npenapary Tpasumgﬁa,-

» He 3actocosyiite npenapat Tpasumepa, AKLIO:
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* y Bac ayepris Ha TpacTy3yma0, muiayi 6isku abo Ha Oy/ab-AKi JI0NMOMDKHI PeyOBHHMU Mpernapary
(nepenivexi y po3aini 6).

* Yy Bac € cepiio3Hi mpoOieMy 3 JMXaHHSAM y CTaHi CMOKOK yepe3 pak, abo axulo BaM notpibHa
J0JATKOBA KMCHEBa Tepartisi.

P OcoBaNBOCTI 32CTOCYBAHHS

Bauu stikap Oy/ie peTenbHO KOHTPOMIOBATH BALLY 1EPAlLitY.

» Monitopuur (yHkuii cepus

JlikyBanHs npenapatoM Tpasimepa y sKocTi MOHoTeparii abo B koMOiHaLil 3 TAKCAHOM MO’Ke BITHBATH
Ha cepue, 0COOMMBO AKIO BH KOIH-HeOyab NpuilMamTy aHTpaUHKIiH (TaKCaHH i aHTPAUMKIIHK € ABOMA
{HIIMMKM KJTacaMu Npenaparis, 110 BUKOPHCTOBYIOTBCA AN JIiKyBaHHS paky). [TobiuHi peakuii MoxyTh
Oy T NOMIpHIMH ab0 TSOKKHUMHU i MOXKYTh NpU3BeCTH 10 cmepTi. Tomy dyHKUiK0 cepus OyayTh nepeBipaTH
nepej, NpoTAroM (KOxHi TpH Micsui) i micad (10 ABOX-N'ATH POKiB) JMiKyBaHHs mpenapatoM Tpasumepa.
SIKIo y Bac BHHUKHYTh Oy[b-AKi O3HaKM ceplieBOi HEIOCTATHOCTI (HEAO0CTATHE MpPOKayyBaHHS KpPOBi
cepueM), QyHKIiIO cepls BaM MOKYTb MEpEBIpATH 4YacTile (KOXHi LWICTh-BICIM THXKHIB), BU MOXeTe
OTPUMYBATH TEpAIilo CepLEBO] HeJ0CTaTHOCTI, a00 BaM JA0BEJeTHCA NMPHIMHITH JIKYBaHHA IpenapaTom
Tpasumepa.

[ToroBopiTe 3i cBoiM mikapem, (apmaueBToM ab0 MEICECTPOKO MEpei 3aCTOCYBaHHAM [penapaty
Tpazumepa, AKLIO:

+ y Bac Oysa cepleBa HeJOCTATHICTh, illleMidHa XBopoOa cepld, 3aXBOPIOBaHHA KJamaHiB cepid
(LIyMH B cepli), BHCOKMIT KPOB' AHH THCK, AKILO BH NpHitManu Oy b-AKi Npenapary A/ 3HH/KEeHHA
KpPOB'SHOrO THCKY abo B naHuii yac npuiiMaete Oy/ab-fKi npenapaT 1A 3HHKEHHS KPOB'SHOrO
THCKY.

«  BM mpuitmManu paniwe abo mpuiiMaeTe B JaHWii yac npenapatu AokcopyOiuuH abo emipyOiuuH
(mpemaparH, WO 3acCTOCOBYIOTHCA 1A JiKyBaHHA paky). Lli mpenmapatu (abo Oyap-aki iHLui
AHTPALMKIIHU) MOXYTh MOLIKO/UKYBATH CEpUEBHMH M'A3 i MiABMILYBATH PHU3HK BUHHUKHEHHS
npobJieM 3 ceplieM Mij yac 3acTocyBaHHs npenapary TpasuMepa.

*  BH CTP@XIae€Te Ha 3aJHULIKY, OCOOJIMBO AKIIO BH B JaHHH yac 3acTocoByeTe TakcaH. Tpasumepa
MOYKe BUKJIMKATH YTPY/IHEHE IUXaHHS, 0COOMNBO KOJM NMpu3HavyaeThes Brepiue. [Ipobiema moxe
OyTH OiabII Cepilo3HO0, AKILO Y BAC Bike € 3aauiuka. Jlyxe pijko Tpamisucs BUMAAKH CMepTi
MalieHTiB 3 BAXKKHM YTPYAHEHHM IMXaHHAM [0 MOYATKY /iKYBaHHfA, KOJIH IM NpH3HAYaIu
npenapat Tpasumepa.

*  BH KOJIH-HeOYy b MPOXOAMIIH IHIIY Tepamnito paky.

Slkmo Bu oTpuMmyeTe npenapar Tpazumepa 3 OyaAb-gKUM iHIIMM TiKapcbKUM 3aco00M Ana NiKyBaHHA paKy,
TaKUM K MakJiTakcen, jouerakces, iHridiTop apomarasu, kaneuutabit, 5-gpropypauunn adbo UMCIIATHH,
TAKOX NMPOYHTAHTE JTUCTKH-BK/IAJHLII IS MALI€HTIB 10 UKMX Mpenaparis.

» JdiTi Ta niAdiTRH

3acrocyBaHHs npenapary Tpa3sumepa He peKOMEHIYEThCA MalieHTaM monoaue 18 pokis.

P Inuwi gikapebki 3aco0u i Tpasumepa

[Tosiomre nikapro, papmareBTy abo MeacecTpi, AKLIO BU NPHIMAETe, HELLOAABHO MpUiiMany abo MoxKeTe
npuitMati Oyab-AKi iHIII OpernaparH.

Jlnsa BuBeneHHs npenapary Tpasumepa Moke 3HagoOUTHCA 10 7 MicsuiB. ToMy BU MOBHHHI MOBi1OMHTH
cBOTO JiKaps, (papmaiieBTa abo MeICecTpy, L0 BY OJep)KyBanu npenapar Tpasumepa, AKIIO BH NOUHHAETE
3aCTOCYBaHHs OyAb-IKHX HOBHX MpErnaparis yepe3 7 MICALIB MiC/Is NPUNHHEHHS JIKYBaHHA.

> BariTHicTh

«  SIKIIO BH BariTHi, BBaKa€eTe, 10 MOKeTe OYTH BariTHOIO abo MnaHyeTe MaTH AMTHHY, 3BEPHITHCA
710 nikap, (papmarieBta abo MeJICECTPH 3a MOPajIoko Mepel 3acTocyBaHHAM LIbOTO [perapary.

* By noBHHHI BHKOpPHCTOBYBaTH e(eKTHBHY KOHTpaleNuUilo M 4ac JiKyBaHHA [penaparom
Tpasumepa i NpOTATOM MpHHANMHI 7 MiCALIB MiC/AA 3aKiHYEHHA JIIKYBaHHS.

+  Bam nikap npoiHdopMye Bac Npo pH3HKH Ta fepesaru npuiomy rnpenapary T‘paa;j_gepq\nm qac
BariTHOCTI. ¥ PiAKICHUX BHMAAKaX COCTepiranocs 3MeHLIEHHs 00’ eMy (a.mu;mu'-n}tbi) pmhm Lo
OTOYYE AUTHHY, KA PO3BUBAETHCA, B YTPOOi MaTepl ¥ BariTHUX KiHOK, ﬂxi omﬁuyamu égap_ayr
Tpasumepa. Lieit ctan Moke Oy TH LWIKIATWBAM [UTS BALIOT AMTUHU B yTpoﬁﬁ '
3 HEMOBHHM PO3BUTKOM JIereHb, IO MPH3BOAMIIO 10 3arubesi nioay.
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» ['pyaHe BHroAoBYBaHHSI

He roayiite aAuTHHY rpyamo mig yac Tepamii mpenmapatroM Tpasumepa Ta mpotsrom 7 Micsuis micns
ocTaHHBOI 03k npenapaty Tpasumepa, ockinbku TpasuMepa MoOxe nepeaaBaTHCA AUTHHI Yepe3 rpy/He
MOJIOKO.

[TpokoHcyneTyiiTecd 3 nikapeM abo (apMaleBTOM Mepea THM, AK NpuiiMaty 6y /1b-9Ki JikapchKi 3aco0u.
P KepyBaHHSA aBTOTPAHCIOPTOM Ta podoTa 3 IHIHMHK MeXaHisMamu

Hesigomo, 4yi Tpasumepa BIUIMBAE Ha 34aTHICTh KEPYBAaTH TPAHCIOPTHMMM 3aco0aMH Ta MpalloBaTH 3
iHIMMy MexaHizsMamu. OfHak, AKIUIO MiJ yac NiKyBaHHA Y Bac BHHUKAE 03HOO abo JIMXOMaHKa, He CIIij
cijarH 3a kepmo afo MpauroBaTH 3 iHIIMMH MEXaHi3MaMH, ITOKH CUMITOMH OCTATOYHO He MHHYTh.

3. Sk 3acrocoByeThest npenapat Tpasumepa

[epea moyaTkoM JiKyBaHHA Ball jJikap BH3HauWTh piBeHb HER2 y Bawiit myxnusi. Tineku nauieHTH 3
senukuM pisHeM HER2 6yayTs otpumyBatu npenapar Tpasumepa. Tpasumepa BBOAHTBCA TiIbKH JiKapeM
abo Mmesacectporo. Bawn nikap 6yae mpu3HavaTH 103y 1 peuM JiKyBaHHS, AKi noTpibHi came sam. Jlo3a
npenapary TpasuMepa 3aleKHThb Bijl Bard BalIoro Tifa.

Ilpenapar Tpasumepa Ui BHYTPILIHBOBEHHOIO 3aCTOCYBAaHHS He NPHM3HAYeHHH IS MiALIKIPHOrO
BBEJIeHHS, i [foro ¢1ia 3aCTOCOBYBATH TUIBKHU SIK BHYTPILIHBOBEHHY iH(DY3i10.

Tpasumepa 11s BHYTPiLIHBOBEHHOTO 3aCTOCY BAaHHA 3aCTOCOBYEThCA Y BUIIIS/II BHY TPIIIHBOBEHHOT i1HDY3iT
(«xpanenbHo») OesnocepeHpo Yy BeHy. [Tepiy 103y npenapary BBOAATH mpotarom 90 XBH/INH, | BU OyaeTe
3HAXOUTHUCS Mi HArIAZ0M MEAMYHOrO MpPaLiBHUKA M1/ 4ac BBeIeHHS HA BUNA0K BHHHKHEHHS OYIb-AKHX
nodiYHUX peakuii. ko nepia g03a 100pe NepeHOCHTCS, HACTYITHI 1031 MOXKYTh BBOJHTUCS MPOTATOM
30 xBunuH (auB. posain 2, micast «OcoGauBOCTI 3acTocyBaHHA»). KinbKicTe oTpumanux iHdy3iil Gyze
3aJ1ekaTH BiJl TOro, sIK BU pearyerte Ha JlikyBaHHS. Bauu jikap o6roBoputs 1ie 3 BaMH.

Jlns 3anoGiraHHA MOMUIIOK Y JIiKyBaHHI Ba)KIMBO MepeBipATH eTHKETKH Ha (rakoHax, 1100 nepekoHaTHCH,
L0 Mpenapar, AKHii TOTYEThCA | 3aCTOCOBYEThCH, € AilicHo Tpa3umepa (Tpactyzymab), a He TpacTy3ymady
€MTaHCHH.

Jlna nikyBaHHA paky MOJOYHOI 3a103M Ha paHHift cTaail, MeTacTaTMYHOTO pPaKy MOJIOYHOI 3a/03M i
MEeTacTaTH4YHOTO PaKky UUTYHKY, Tpa3zumepa 3acTOCOBYETHCA KOKHI 3 THXKHI.

Tpa3uMepa MOKe TAKOX BBOAUTHCA OJMH Pa3 Ha THKJIEHB JUIS JIIKYBAHHA METACTaTHYHOTO PaKy MOJIOYHO]
3a/103H.

P S0 BM NPHIHHIIH 3aCTOCYBaHHs npenapaty Tpasumepa

He npunuHsaiiTe 3acTocyBaHHA 1bOTO Mpenapary, Crnepuly He rnoBiJOMHBLUM CBOro fikaps. Bei gozu caia
npuiiMaTd B HAIEKHHUIT 4ac KOXKHOIO THXHA abo KOKHI TpH THKHI (3a/1eKHO BiJ Bawol CXeMH
3acTocyBaHHs). Lle cripuse Hait0inbLuii epeKTHBHOCTI BALLOro npenapary.

Busegenns npenapary Tpasumepa Moxke Tpusath g0 7 wmicauis. Tomy mikap Moske BHpIIHTH
[POIOBXKYBATH MepeBipATH (QYHKLIIO CeplLA HABITh Mic/s 3aBepLIeHH iKyBaHHS.

SIki1o y Bac BUHMKIIHM J0JaTKOBI MUTAHHA 1010 3aCTOCYBAHHA LILOTO [1penapary, 3BepHiTLECA 10 JiKapsd,
cdapmauesTa abo MeICECTPH.

4. Moxaui nobiuni peaxkuii

Sk i Bei nikapeski 3acodu, Tpasumepa MoXke BUKJIMKATH MOGI4HI peakuil, Xo4a He Y BCIX MAaUi€HTIB BOHH
nposiBasoThes. Jleski 3 uux noGiuHMX peakuiil MoxyTb OyTH cepHO3HHMHM i MOXYTh NPHU3BECTH 0
rocriTatizauii.

ITix wac ingysil npenapatom TpasuMepa MOXKYTh BHHHKATH 03HOO, NMXOMaHKa Ta iHIi rpumonoaiowi
cuMnToMd. Bouu ayske noiuupeHi (MOKyTh BUHMKATH Oinsiue HiK y 1 Ha 10 oci®). [Hwi cuMnToMH,
nos's3ani 3 iH(Qys3i€o, BKIOYAIOTB: HYAOTY, OMOBaHHA, Oilb, MOCH/EHHS HaNpyKeHHA y M'A3ax i
TPeMTiHHs, rONOBHUE Oinb, 3amamMOpOYeHHS, YTpyAHEHe [UXaHHS, XPHIH, BHUCOKMH ab0 HH3bKHI
KPOB'AHUIT THCK, MOPYILIEHHA PUTMY cepld (cepueOHTTs, TPinoTiHHA cepus abo HeperyiapHe cepLeduTTs),
HaOpsaku o0nuyus i ry0, BUCHITAHHA | BIAYYTTA BTOMHU. JI@sKi 3 UMX CUMIITOMIB MOXYTb OYTH cepﬁomnmu
a,uesucl namem‘u momMepIiH (JI1B. pozmn 2, micns «Ocoﬁnuaocn 3acrocyaauﬂn»)
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[Tix yac iHdys3ii i TPOTArOM IOHaNMEHLIE NECTH NOAMH MiC/A MOYaTKy Nepuiol iHy3ii, a TakKoXk MpoTIroM
IBOX TOJIMH Micna MoyaTky iHmol indysii, Bu OyneTe 3HAXOIUTHCA MiA HAJIAIOM MEAHYHOro (axiBLA.
Skwo y Bac BUHHKHE peakuis, iHQy3ito Oyae croBibHEHO al0 NMPHINHEHO, i BaM MOXKYTh MPOBECTH
Tepariio 3 MpHBOy MobivHUX peakiii. [Hdy3io MoXke Oy TH [IPOJOBAKEHO MIC/A NOMINLIEHHS CUMIITOMIB.
[HOAI cHMNTOMM BUHUKAIOTH MMi3HiLLIE, HIXK Yepe3 WiCTh FOAUH Mic/14 noyaTky iHdy3il. AKulo ue TpamuTecs
3 BAMM, HelaiiHO 3BepHiTBCA 10 gikaps. [HoAl cHMOTOMH MOKYTh MOJiNIIyBaTHCA, A Midlinie
MOripLIYBaTHCA.
[nwi noGivHi peakuii, He TiNbKM MOB'A3aHi 3 iH(Y3i€l0, MOKYTh BUHUKATH B OyAb-9KUil 4yac MiJg yac
nikyBaHHa npenapatom Tpasumepa. [Tpodiaemu 3 cepieM iHOAI MOXKYTb BHHUKATH [1i/] 4ac JIKYBaHHA i
3piika Ticas TpUNHHEHHA JIKYBaHHA 1 MOXYTh OYTH cepifosHMMM. BoHM BKIHOYaOTH ociiablieHHs
CepLEBOro M'A3a, L0 MOXKE MPHU3BECTH JI0 CEPIIeBOi HEIOCTATHOCTI, 3ananeHHs (HaOpsK, NOYePBOHIHHA,
’Kap i Oij1b) 30BHILIHBOT 00OJIOHKH Ceplis i MOpyLIEHHs cepLeBoro putMy. Lle Moxke mpu3BecTH 10 TaKnx
CUMNTOMIB, fIK:

*  3ajuLIKa (BK/IIOYAIOUM 3aULIKY B HIYHMIT yac),

*  Kallens,

s 3aTpuMKa piauHK (HabpsK) B Horax abo pykax,

*  cepuedutts (TpinoTiHHA cepld abo HeperyspHe cepLeSuTTs).
Baiu nikap 6y/e peryaspHO CTeXKHTH 32 BAlLIM CeplieM MMij1 yac i mic/d TiKyBaHHsd, aje BH MOBUHHI HeraitHo
MOBIIOMHTH JTiKapio, AKIIO BH MOMITHIH OYAb-AKHI1 3 MepepaxoBaHUX BHLIE CHMIITOMIB.
Akwo Bu BiguyBaeTe OyAp-AiKMH 3 NepepaxoBaHMX BHILE CHMITOMIB, KOJIM JIiKyBaHHsA M[pernapaToM
Tpasumepa 3akiHumiOCs, BM MOBHHHI BiABiZaTH ikaps i CKasaTH, LI0 BH paHillle OTPUMYBAJIH
TpacTy3ymab.
Hyuxe yacTi modivyHi peakuii: MoxyTh BUHHKATH y Oinbw Hixk 1 3 10 oci6

*  iHdexuii

+  Iniapes

*  3akpen

*  medis (aucrerncis)

*  CJ1adKICTB

*  BHCHMAaHHA Ha LIKIipi

*  Oinb y rpyasx

* Ok y )KHMBOTI

*  Oine y cyriaodax

*  HHU3bKI MOKA3HUKM €PUTPOLMTIB i JelikouuTiB (AKi JornoMarawTs GopoThes 3 iHdekuiew) iHoal 3

TUXOMaHKOIO

= Oine y m'azax

*  KOH'OHKTUBIT

¢ [OCHIIEHE CITbO30BH/IiNeHHA

*  HOCOBA KpOBOTEHA

*  HEXHTh
- BTpaTa BOJIOCCHA
*  TpemMop

*  [PHIUIMBH Xapy
*  3anaMOpOYeHH:

*  ypakKeHHs HIrTiB

*  BTparta Baru

*  BTparTta aneTuTy

*  HEeMOXJIMBICTB 3aCHYTH (De3coHHA)

*  3MiHH CMaKy

*  HH3BKHII piBeHb TPOMOOLHUTIB

*  CHHLI

*  OHIMiIHHA a0 MOKOJIOBAHHA MalbIIB PYK i HIr

*  [O4YepBOHIHHA, HaOpAKH abo BUPa3KH y poTi Ta/abo ropai

*  Oinb, HaOpsk, noyepBOHIHHA a00 MOKOMIOBaHHA PYK Ta/abo Hir
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3aJMLIKa
roJIoBHUI Ginb
Kaulenb
OroBaHHA
HYJ10Ta
YacTi nobiuni peakuii: MOXKYTb BUHHKATH Y MeHw Hix 1 3 10 ocib
anepriyHi peakuii * CYXIiCTB y pOTi Ta IIKipH
indekuii ropna * cyxicTb o4ei
iH(exuii ceqoBoOro mMixypa ta UIKipu * MiTAMBICTH
onepisyrouuii reprec * Bi4yTTA c1a0KOCTI Ta He3yKaHHA
3anajJieHHs MOJIOYHOI 3a/103H * TPUBOXKHICTD
3ananeHHs MiJumiayHKOBOT * fenpecis
3a1031 abo MevyiHKH * [1IOpYLUIEHHS MUCICHHS
nopyieHHs QyHKIIT HUPOK * acT™a
T ABHILIEHHH TOHYC M A3iB * iereHeBa iHpeKUisa
abo Hanpyra (rinepToHyc) * nopyuetns GyHKUT 1ereHb
0ine y pykax ta/abo Horax * Ginpy CriMHI
BUCHIIAHHSA * Oinp v muf
COHJIMBICTB * Biab y KicTKax
remMopoit * aKHe
ceeplix * Ca3MM Hir
HeuacTi nobiuni peakuii: MOXyTh BUHUKATH y MeHLI Hix 1 3 100 oci6
r1yxoTa
AepMartuT

iHbeKLis KpoBi

Piakicui nodiuni peakuii: MOXyTb BUHHKATH y MeH1l Hixk 1 3 1000 ocid

cnabkicThb
JKOBTAHULA
sananeHHs ado pyOLIOBaHHA JEreHb

YacroTa HeBioMa: (4CTOTY HEMOXK/JIMBO OLIHUTH 3 JOCTYMHUX JAaHUX

natosoris abo MOpyLIeHHs 3ropTaHHs KPOBI
aHadinakTH4Hi peakuii

BHCOKHI1 piBeHb KaJIiio

HaOpAK MO3KY

HaOpAK abo KpoBOTeYa 3aAHLOT CTIHKHM OKa

LLIOK

HaOpsAK 30BHIIIHBOT 000IOHKH CepLs

MOBIIBHUHI MYJIBC

MOpYLIEHHS PUTMY CepLs

pecnipaTOpHHil AUCTpeC

JMXanbHa HeJOCTaTHICTh

rocTpuii HabpAK JereHs

rocTpe 3BYXKEHHA AUXaJbHUX [UIAXIB

MaToNOTiYHO HU3bKMUil PiBEHb KMCHIO B KPOBi
YTpYZAHEHE JUXAHHA Y MOJIOXKEHHI JIeXauH
yPaKeHHS/MOLIKOKEHHA MeYiHKH

Habpsak o0auyys, ry6 i ropna

HUPKOBA HE0CTATHICTh

MATONOTIYHO HU3BbKMIT PiBEHb PIANHN HABKOIO AUTHHH B YTPoOi Matepi
HeJIOPO3BUHEHICTh JIereHb AUTHHHU B YTPOOi MaTepi
[1aTO/IOTist PO3BMTKY HHPOK Y JIMTHHH B yTpoOi marepi
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Jleaki 3 noOiuHMX peakuiii, sKi BU BigdyBaeTe, MOXKYTH OYTH MOB’A3aHI 3 OCHOBHHM 3aXBOPIOBAHHAM Ha
pak. fkio Bu oaepikyeTe npenapart Tpasumepa B KOMOiHaLiT 3 XiMioTepaniero, Aeski 3 HUX TaKOK MOXKYTh
OyTH noB’s3aHi 3 XimioTepaniero.

SIkwo y Bac BHHHUKAIOTH Oyab-iki noOiuni peakuii, 3BepHiTbCA J0 CBOro Jikaps. (apmaueBTa abo
MEJICECTPH.

Mosigomuenan upo mo6ivyxi peaxuii

3BepHiTECA 710 cBOro Jikaps, ¢dapmaueBra abo MeACECTpH, AKLIO Yy Bac BHHUKAKOTbL Oyab-AKi moOiuHi
peakuii. Bonu MOXyTh BKIIOHATH Oyab-Ki MOXKIHBI MoOi4HI peakuii, He mepenivdeHi y UBOMY JTHCTKY-
BraaauLi. Tako MOKHA OBIZOMIATH npo nobidHi peakuil fesnocepeanso depes sed-caitt Yellow Card
Scheme: www.mhra.gov.uk/yellowcard abo yepes nouryk MHRA Yellow Card Scheme B Google Play abo
Apple App Store. [ToBigomnstouu npo noGiuHi peakuii, BU MoxeTe 10I10MOITH HanaTy Oisblue indopmarii
rnpo e3nexy 11bOTo JiKapebKoro 3acody.

5. 51k 36epiraTu npenapar Tpasumepa

30epiraiite et nikapchKkHii 3acid B HEOCTYMHOMY AMA AiTeil Micwi.

He BukopucTOBYiiTe Leil npenapar micis 3aKiHYE€HHA TEPMiHY [PUIATHOCTI, 3a3HAYEHOrO Ha KApTOHHIMH
yNakoBLi Ta Ha eTHKeTUi ¢aakona micna «[Ipuaathuit go» (EXP). TepMin npuaatHoCTi BiTHOCHTBCA 10
OCTaHHBOTO JHA MicALA.

36epiratu B xonoaunsHuky (2° C - 8° C).

3GepiraTi B OpHriHaIbHIH ynaKkoBLi A1 3aXMCTy Bil CBiT/a.

Heposkpuri ¢akonu npenapary TpasiuMepa MoxyTh 30epiraTucs npu temmneparypi ao 30° C nporarom
0JIHOTO nepiofy A0 3 Micauis. [X HeoOXiaHO yTHIi3yBaTH B KiHLI UBOro 3-micausoro nepiogy abo micis
3aKiH4YeHHs TepMiHy MPUIATHOCTI, AKMI BKa3aHuH Ha (IaKkoHi, 3aJIe’KHO Bijl TOTO, 110 CTAHETHCA paHillie.
Ha kaprouHiii kopobui B nosni «He 3actocoByBary micias» HeoOXilHO 3anucaTu aaTy A/ 3a3Ha4yeHHs JaTH
yTHAI3aLil.

Posuunu 115 iHy3iil cnig BUKOPUCTOBYBATH O/Ipa3y Micjis pO3BEASHHS.

He sactocosyiite npemapatr Tpazumepa, sKIIO BH MOMITHUAM Oyab-AKi TBepji 4acTHHKM abo 3MiHY
3He0apBIeHHA PO3UHHY MEPe/l BBEAECHHAM.

JlikapchKi 3ac00u He MOBHHHI OyTH yTHIIi30BaHi yepe3 CTi4yHi Boau adbo nodyTosi Biaxoau. CruTaiite cBoro
(bapMmaleBTa K yTHIi3yBaTH Mpenapar, skui Bam Oisbiue He noTpideH. Lli 3ax0/11 10MOMOXKYTh 3aXHCTHTH
HABKOJIUIIHE CepeloBHULIE.

6. BmicT ynakoBkM Ta iHma indgopmanis

B o micTuts npenapat Tpasumepa
Jiroua peuoruna — pactyzymad. OauH (1aKOH MICTUTB:
* 150 mr Tpacty3ymady, AKuii ciig po3dMHUTH Y 7,2 MIT CTEPUIBHOT BOAM A4 iH'eKiit abo
* 420 mr TpacTy3ymaly, akHii c1if po34MHHTH Y 20 M1 cTepu/IbHOL BOAKM ANA iH'€KLUi.
OTtpumMaHuit po3YMH MiCTUTB Mpudau3Ho 21 Mr/Ma Tpacty3ymady.
[HIi iHrpeAieHTH BKJIFOYAKOTh L-ricTHANHY ripoXJI0puay MOHOriapar, L-ricTuaus, caxapo3sy, nojiicopbar
20.
P Sik Burasgae npenapat Tpasumepa i BMicT yNIaKoBKH
[Ipenapar Tpa3umepa aBnsfe cOOOI MOPOLIOK AJA KOHLUEHTpPATy A/ pO3duHYy And iHQy3iH, Akuit
MOCTAYaETHCA Y CKIAHOMY (h/1akoHi 3 ryMoBO MpoOKoro, i MicTuTE 150 Mr abo 420 mr Tpactysymady.
[Topowok sBisie coboto Oimuit kopxk. KoxHa kopoOka MicTUTE | d1akoH 3 MOPOLLKOM.
BiacHHK peecTpanifiHOro NOCBiAYEHHS
[1¢aiizep Eypona MA EEIT"
Bynesap-ne-na-Ilnen 17
1050 Bproccenb

Benbris
Bupotuuk

[Tdaiizep Menbtogekuypiur bensris HB
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Pefikceer 12

2870 [lyypc

Benbris

Jlas orpumanHs Oyas-skoi iHdopmauii npo ueil npemapar, Oyas jacka, 3B'SKITEC 3 MicHeBUM
MpeJCcTaBHHKOM BIIACHHKA PeecTpaliiiiHoro mocsifueHHs.

CuoBauska Pecnyfaixa

[Tpaitzep JTlrokcemGypr CAPJI, dinis

Ten .: +421-2-3355 5500

Lleit nucTok-Bxaaguil 6yno BocTaHHE nepernauyto 04/2019.

Inwmi okepena indopmanii

Jeranbua indopmatlis npo el npenapar 10cTynHa Ha BebG-caiiTi €BponeficbKoro areHTCTBAa 3 TiKapChKUX
3aco0iBs: http://www.ema.europa.eu.

Lle#t nuCTOK-BKJIAAMII JOCTYIMHHMI Ha Bcix moBax €C/€E3 Ha Be-caiiti €Bporneiicbkoro areHTcTsa 3
nikapcbKHX 3acobiB.

Hactynua indopmauis npu3HadeHa TUILKH 1151 MeJHYHHX NPauiBHHKIB

3apyau 30epiraiiTe el npenapat y 3aKpHTii opUriHanbHii yIakoBIli B XOMOANIBHHKY [PH TeMIepaTypi
Bijg 2° C 1o 8° C.

Heposkputi ¢nakonu npenapary Tpasumepa MoxyTh 30epiratics npu Temneparypi 10 30° C nporarom
oaHoro nepioay a0 3 Micsuis. Ix Heo6Xiano yTHii3yBaTH B KiHLi UBOro 3-MicsuHoro nepiomy a6o micss
3aKiHYeHHs TepMiHy MpUAATHOCTI, AKUH BKazaHUi Ha (IaKOHI, 3aJeXHO BiJ TOro, 1110 CTaHeThCA paHilile.
Ha xaprousiii kopo6ui B noni «He 3actocoByBaTH mic/aa» HeoOXiAHO 3anucaTH AaTy AJis 3a3HA4YeHHS JaTH
yTUi3aLil.

®nakoH 3 TpaszuMepa, BiAHOBIEHHH BOIOIO 114 iH'€KLIH (He BXOAHTB 10 YNAKOBKH), CTabiNbHHIT MPOTArOM
48 rogus npu 2° C - 8° C nicis BiAHOB/IEHHS, HOTO He CJTiJ1 3aMOpOXKYBaTH.

Tpasumepa nopouIoK /11 KOHIEHTPATY /114 PO34MHY s iHdy3ii mo 150 mr

HeoOxigHO BHKOPUCTOBYBATH BiAMOBIJAHY acenTu4Hy TexHiky. KoxeH dnakon 3 Tpaszumepa no 150 mr
BiIHOBMIOWOTE i3 7,2 M cTepwibHO! BOAM If iH'€KUift (He BXoauTb A0 ynakoBku). He moskHa
BHKOPHCTOBYBATH iHIUI PO3YMHHHMKH IS BiJHOBIeHHA. OTPHMYIOTh pa3soBy 03y po3umHy 00’emom 7.4
MJT, 1110 MicTHTB ipubau3zHo 21 Mr/mn TpacTty3ymady. Hannuiok 4% rapantye, 1o 3a3Hayena go3a 150 mr
Mozke OyTH BigiOpaHa 3 KOXKHOro (GnakoHy.

Tpazumepa NOPOLIOK U1 KOHLEHTPATY Ul PO3YUHY A8 iHb V31 mo 420 Mr

HeoOxiqHO BHKOPHCTOBYBATH BiAMOBiAHY acenTH4Hy TexHiky. Koxen ¢naxoun 3 Tpasumepa mo 420 mr
BiAHOBMIOIOTH i3 20 MI cTepunbHOI BoaM s iH'ekuiii (He BXOAWTH 0 ynakosku). He MmoxHa
BHKOPHCTOBYBATH iHIUI PO3YMHHHUKH IS BiAHOBIEHHA. OTpUMYIOTE pa3oBy 103y po3uuHy 06’emom 20,6
MJ1, 1{0 MiCTHTh MpuGIN3HO 21 Mr/Mi1 TpacTy3ymady. Haanuiok 5% rapantye, 1o 3a3HadeHa go3a 150 Mr
Moske OyTH BijiOpaHa 3 KOXHOTO (p1aKoHy.

Tpasumaepa, O6’em cTepunbHOl BOAM

MICTKICTb hJIaKOHY 1A 10 ekuii OtpumaHa KOHUEHTpaLis
150 mr y d1akoHi + 7,2 Ma = 21 mr/mn

420 mr y dnakoHi + 20 mn = 21 mr/mn

[Tia yac BigHOBIeHHs 3 JikapchkuM 3acoboM Tpasumepa crig moBoAUTHCH 3 oGepexHicTio. HaamipHe
CMiHIOBAHHA Mi Yac BiJHOBIeHHA ab0 CTPYIIYBaHHA BiJHOB/IEHOTO PO3YMHY MOXe npusaecm J10
IHHKEeHHS KinbkocTi npenapary Tpa3umepa, ska Moxe OyTH BifibpaHa 3 dbrnakoHy. ' - >

[HCTPVKLIT /171 BiTHOBJIEHHS:
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1) 3a A0MOMOro0 CTEPHUIBHOrO UIMPHIA MOBIMLHO BBECTH HeoOXiaHWil 00'eM (K 3a3HaueHO BHILE)
CTepu/IBHOT BOJAM /U iH'eKit y hnakoH, uo MicTUTh miodinizoBanuii npenapat Tpasumepa.
2) na po3unHeHHs o6epekHO obepTaty (hnakoH konuBansHumu pyxamu. HE CTPYILIVBATH!

HeBenuke criHiOBaHHS MPOAYKTY NPH BIAHOBIEHHI € MPUIYCTUMUM. 3 METUIO YHHKHEHH) LBOTO JaifTe
(hraKkoHy BiZcTOATHCA NpOTAroM O1M2EKO 5 XBUAMH. Binnosnenuit npenapat Tpazumepa noruHeH OyTH
OesbapeHuM abo O1110-KOPHUHEBATO-KOBTHM [1PO30OPUM PO3YUHOM, SKMH MPAKTHYHO HE MICTHUTH
BHAUMHX HaCTOYOK.
Busnaure HeoOxinHuit 06'eM po3uuHy:
* IS BBEJCHHA HABAHTAXKyBanbHOI 103M TpacTy3ymaby 4 Mmr/kr macu Tifa abo moganslioi
THIKHEBOT 1034 TpacTy3ymaly 2 MI/Kr MacH Tina:

006’em (M1) = Maca Tia (Kr) X 1o3a (4 MI/Kr HaBaHTa)KyBaTbHa a00 2 MI/KT MiATPUMYIOYa J103a)

21 (Mr/mi1, KOHUEHTpALA BiJHOBJIEHOTO PO3YHHY)

s JUIA BBeJeHHA HABaHTAXYBaJIbHOT 103M TpacTy3ymaly 8 mr/kr macu Tina abo nogansuiof 3-
THKHEBOI /103H TpacTy3ymaly 6 MI/Kr MacH Tina:

06’em (M1) = maca Tina (Kr) X go3a (8 Mr/kr HaBaHTaxKyBajibHa a00 6 MI/KI MiATPUMYIOUA 103a)
21 (Mr/mi1, KOHUEHTpALis BiJHOBIECHOIO PO34YHUHY)

HeoOxiuuit 06'eM po3unHy BiaOMUparoTh 3 (1akoHa i BBOAATE B iH(y3iiiHHIl nakeT 3 MONiBiHIAXIOPUAY,
nonieTuseHy, nosinponineny abo etuneHsidinauerary, abo ckiAHuM GaakoH, 1o Mictuts 250 M1 9 Mr/Ma
(0,9%) pozumHy Hatpito xyopuay. He cnia BUKopHCTOBYBAaTH po3uMHH riroko3H. [HdysiiiHuil naker abo
¢dmakon cnig obepeskHo mnepesepTaTH OO MepeMilIaTH pPO3YMH, 3anobirarouM YTBOPEHHIO MiHH.
[Tpenmapaty 1S MapeHTEPaIbHOTO BBEACHHS Mepejl 3aCTOCYBaHHAM HEOOXiIHO Bi3yalbHO OrIAHYTH, UI00
MEPeCBiAYMTHCA Y BIACYTHOCTI MeXaHiYHHX JOMILIOK i 3MiHM 3a0apsieHHA. [HQy3iHHHA po3uuH Ciij
BBOJIMTH BiJpa3y * Iic/id NpHroTyBaHHsA. SIK1I0 po3BeeHHs BiA0yBanocs B aceNTHYHHX YMOBaX, PO3UMH
MOXHa 30epiraTi npoTArom 24 roant (npu Temnepartypi He e 30° C).
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JMCTOK-BKJIAJHUII: IHOOPMANIA JJISI KOPUCTYBAYA

Tpasumepa MOPoOLIOK A/ KOHUEHTPATY A PO3uHHY Aad indy3ii no 150 mr
TpasuMepa NOPOLIOK /It KOHUEHTPATY VIS PO3uHHY A8 indy3iii no 420 mr

¥ lleii mikapcekuil 3acid mimidrae 0ZAaTKOBOMY KOHTposo. Lle 103BONMTH IWIBHAKO ileHTH(IKYBaTH HOBY
inpopmauito 3 Geznekn. Bu mokeTe nonmoMortH, Ao Oynete MOBIJOMIATH MMPO BHHHKHEHHA OYyab-AKHX
noGiuHHX peakuiil. ¥ kiHui po3ainy 4 HagaHo iHpopMaLito 1po Te, SK NOBIIOMHTH [1PO MoGiuHi peakuil.

ITepiu Hik NMOYATH 3aCTOCYBAHHSA LLOT0 MPENapaTy, YBAKHO NPOYHTAIITe BeCh JHCTOK-BK/IA/IHIIL,
OCKLIBLKH BiH MICTHTBH BaXKIUBY s Bac iH(opmamiio.
+ 306epiraiiTe Leif TMCTOK-BKIAANII. MOXKINBO, BaM 3HATOOMTBECA MPOYMTATH HOTrO 3HOBY.
*  SIKuio y Bac BUHUK/IM J0/1aTKOBI IUTaHHA, 3BEPHITECA /10 Jikaps ado dapmauesTa.
»  SIKwo y Bac BHHUK/IM OyAb-ski mobiuHi peaxuil, 3BepHiTBCS 10 cBoOro mikaps, dapmauesTa abo
meacectpH. Lle cTocyerses OyAb-IKUX MOXIMBHUX MOOIMHHX peakuiil, He mepenideHUX Yy LLOMY
NUCTKY-BKIa L. JIuB. posain 4.

Indopmanisi 3a3HaYeHa Y IbOMY JHCTKY-BKIaTHIII:

1. Lo siBasie coboro mpenapat TpazumMepa i 115 4Oro BiH 3aCTOCOBYETBCA
2. lllo noTpibHO 3HaTH nepel 3acTocyBaHHAM npenapaty Tpasumepa

3. Sk 3actocoByeThes npenapat Tpasumepa

4, MoxuBi noGiyHi peakuil

5. Sk 36epiratu npenapar Tpazumepa

6. BmicT ynakoBkH Ta iHia iHdopmatlis

1. Illo siBasie codoro npenapat Tpasumepa i 48 HOro BiH 32CTOCOBYE€ThCS

Tpa3umepa MICTHTb Ail04y PEYOBHHY TPacTy3ymad, sKa € MOHOK/IOHAJILHHM aHTHTIIOM. MOHOKIOHAMNBHI
AHTUTINIA NPUEIHYIOTBCA A0 creundivHux OinkiB abo anTHreHi. TpacTy3yma®d npusHaueHHH i
CeeKTHBHOIO 3B'A3YBaHHA 3 AHTUIeHOM, AKHH Ha3MBAETLCS pelenTop 2 emnijepMaabHOro GakTopy pocTy
moanan (HER2). HER2 npucyTHIR y BETHKHX KIIBKOCTAX Ha MOBEPXHI AEIKHX PAKOBHX KJITHH, [I€ BiH
cramymioe 1x pict. Konu Tpasumepa 3B'a3yetsca 3 HER2, ne 3ynuuse picT Takux KJIITHH 1 BUKIIHKAE iX
3arubens.

Bamr jiikap Mo)ke MpH3HAYMTH mpenaparT Tpasumepa [Uid JiKyBaHHsS paky MOJOYHOI 3a7034 Ta paKy
LLUTYHKY, AKLLO:

* Y Bac pak MOJIOYHO] 3aJ1031 Ha paHHiii cTazii 3 BUcokuM piBHem Oinky HERZ.

« YV Bac MeTacTaTHYHHH paK MOJIOUHOI 3a03M (paK MOJIOYHOI 3a703H, L0 MOLUIMPUBCA 3a MEXI
NepBHHHOI MyXnuHU) 3 BUucokuM piBHem HER2. Tpasumepa mozxe npusHayatics y komOiHauii 3
ximMioTepanieio makJiTakcenoM abo I0LUETaKCea0M B AKOCTi NepLiol Tepanii Mpx MeTacTaTHYHOMY
paKy MOJIOYHOI 3271031 a00 MOXKe MPU3HAYATHCA Y AKOCTI MOHOTEpanil, AKLIO iHLIi BUAM JTiKyBaHHS
BUsABUINCS HeedeKTHBHUMHM. [Ipermapar Takoxk Mpu3HayaloTh B komOiHauii 3 nmpenaparamu, fKi
Ha3UBAIOTHCA IHTi0iTOpaMu apoMarasy, nauieHtam 3 Bucokum pisHem HER2 i ropmon-peuenTop-
MO3UTHBHHM METACTATHYHUM PAKOM MOJIOYHOT 3a103H (pPakoM, HyTIHBMM [0 KiHOHMX CTATEBHX
FOPMOHIB).

* ¥V Bac MeTacTaTH4YHHI pak WIyHKY 3 BucokuM piBHem HER2, B komOinauii 3 iHuMu 3acobamu
JUIA JIIKYBaHHS paKky, TakuM K KaneuuTadin abo S-Gproypauui i LHCIIATHH.

2. [llo moTpiGHO 3HATH Nepe/ 3acTocyBaHHSM npenapary Tpasumepa

P He 3actocoByiite npenapar Tpasumepa, aKuo:
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* Yy Bac afeprig Ha Tpacty3ymad, Mulayi 0i1ku abo Ha OyIb-AKi JOMOMIKHI peYOBHHM Tperapary
(nepeniuexi y po3aini 6).

* y Bac € cepio3Hi npobiieMH 3 QUXAaHHAM Y CTaHi CMOKOK 4Yepe3 pak, ado 4KIio BaM MoTpidHa
J10JIaTKOBA KHCHCBA Tepaniﬂ.

P OcobaHBOCTI 32CTOCYBAHHSA

Baiu nikap Gy/e peTe/ibHO KOHTPOJIIOBATH Ballly Teparito.

P Mounitopuur ¢yHKuii cepus

JlikyBanHs npenapatom Tpasumepa y AKoCTi MOHOTeparmii abo B KOMOiHalil 3 TAKCAaHOM MOe BIJIMBATH
Ha ceple, 0COOMUBO fAKIIO BH KOMH-HeOyab MpuiiMany aHTpaUMKIiH (TaKCaHH i aHTPALHKIIHH € ABOMA
HIIMMHU KTacaMM Mpenaparis, 10 BHKOPHCTOBYIOThCA UIA JiKyBaHHA paky). [loGiuni peakuii MoxyTh
OyTH noMipHUMHU a00 TAKKUMH | MOXKYTh MPU3BECTH 10 cMepTi. Tomy QyHKUIKO cepus OyayTh nepeBipsaTH
nepen, NpotAroM (KOKHI TP MicsLi) i micnst (10 ABOX-N'ATH POKIB) NikyBaHHA npenapatoM Tpazumepa.
Slkuo y Bac BUHUKHYTH Oy/Ib-iKi O3HAaKM cepLeBOi HeJ0OCTATHOCTI (HEJOCTATHE MPOKavyBaHHS KPOBI
cepuem), GyHKUIIO cepus BaM MOXKYTb MEPEBIPATH 4acTille (KOXKHI LUIICTB-BICIM TH3KHIB), BU MOXkere
OTPHMYBATH Teparito cepUeBol HeJ0CTaTHOCTI, abo BaM JOBe/IeThCH TPUITMHHTH JiIKYBaHHS MpernapaTtoM
Tpasumepa.

IToroBopite 3i cBOiM mikapem. (apmaueBToM abo MeacecTpor [Mepel 3acTOCYBAHHAM Mpernapary
Tpazumepa, aku10:

« vy Bac Oyna cepueBa HeJOCTaTHICTb, illeMiuHa XBopoOa cepls, 3aXBOPIOBAHHS KIIAMaHiB cepus
(uryMmu B ceplii), BUCOKMIT KPOB' AHHIT THCK, AKILO BH NpHitMany 6yab-aKi NpenapaTti 114 3HUKEHHA
KpOB'ssHOro THCKY abo B gaHuil uac npuiiMaete Oyab-AKi npenapaT A8 3HHKEHHS KPOB'SHOIO
THCKY.

s BH npuiimanu pasiwe abo npuiiMacTe B JaHuil 4ac npemnapatd gokcopyOiuud abo enipybiuuH
(npemapaTH, LI0 3aCTOCOBYIOTBCA A JiKyBaHHA paky). Lli npemapatu (abo Oyab-fki iHLIi
QHTPAUMKITIHM) MOXYTh [MOLIKOMKYBAaTH CepLeBUil M'A3 | MiABMLIYBaTH pPH3MK BHHUKHEHHS
npobneM 3 cepleM Mix Hac 3acTocyBaHHaA npenapary Tpa3umepa.

«  BH CTpakJaeTe Ha 3aQMIUKY, OCOOIHBO AKIUIO BH B JaHHIT 4ac 3acTOCOBYeTe TakcaH. Tpasumepa
MOJKe BHKJIMKATH YTPY/IHEHe [UXaHHA, 0COOIHBO KOIM MpU3HayaeThes Brepiue. [Ipobaema moxe
OyTu Ginbll cepiio3HOMW0, SKIIO Yy Bac Bike € 3aauluka. Jly:e pilko Tpanisaucs BUNAAKH CMEPTI
MAUiEHTIB 3 BaKKUM YTPYAHEHHM [IMXAHHAM [0 MOYATKY JiKyBaHHA, KOJM IM MpHU3HAYAIH
npenapat Tpa3sumepa.

*  BU KOMH-HeOY/1b MPOXOANIY iHIIY Teparniko paxy.

Slkio Bi oTpuMy€Te npenapat TpazuMepa 3 Oy 1b-AKHM IHIINM JIiKapCEKHM 3ac000M U1 iKYBaHHS paky,
TaKUM fK MakiTakcen, Jouerakcen, iHribiTop apomarasu, KaneuutadiH, S-Gropypauun ado UUCNIATHH,
TaKOK MNpOYHTANHTE THCTKH-BKIaAMLII 114 MalieHTiB 10 LHUX Npenaparis.

P JliTH Ta migaiTkn

3actocyBaHHs npenapaTy Tpa3iMepa He peKOMeHIYETbCsA MalieHTaM Monoaue 18 pokis.

P IHwi dikapeski 3acodu | Tpazumepa

ITosigomTe Jikapro, papmalieBTy ad0 MeJcecTpi, AKIIO BU NpUiiMaeTe, HeL{01aBHO NpuiiMani abo Moxkere
npuiimMard Oyab-fki iHWi npenapaty.

Jns BuBeAeHHA npenapary Tpasumepa Moxke 3HagoOuTHes 10 7 Micaui. ToMy BH TOBHHHI MOBiAOMHTH
cBOro Jikaps, hapmauerta abo MececTpy, 110 BU 0A€pAYBaIi npenapat Tpa3umMepa, AKLIO0 BU MOYUHAETE
3acTOCYBaHHA Oy/Ab-IKMX HOBHX [penapariB yepes 7 MiCsAUIB Mic/A NPUIIMHEHHS iKY BAaHHA.

P> BariThicTh

*  SIKiio B BariTHi, BBaKae€Te, 1110 MOxeTe OyTH BariTHOIO abo MiIaHyeTe MaTH AUTHHY, 3BepPHITHCH
J10 nTikap, (papmatieBTa ado MeJCeCTpH 3a MOpajlolo Nepejl 3acTOCYBaHHAM LBOrO Mpenapary.

« Bu MOBHHHI BHKODHCTOBYBAaTH e(eKTHBHY KOHTpaLeNUil0 Mig Yac NiKyBaHHA [pernapaTtoMm
Tpasumepa i npoTAroM NpuHaiMHi 7 MiCALIB Mic/s 3aKiHYEHHA TiKyBaHHA.

*  Baw nikap npoingopmye Bac npo pu3KKH Ta nepesark npuioMy npenapary Tpasumepa m,u 4ac
BariTHOCTI. Y piAKICHUX BUMAIKAX CIOCTEpIranocs 3MeHLLeHHs 00’ eMy (aMHJDTw{HOi) plﬂ.HHﬂ Ao
OTOYYE JIUTHHY, KA PO3BHBAETLCA, B YTPOOi MaTepi ¥ BariTHUX KIHOK, AKi OTpH\f}‘BaJIH npenapa‘r_
Tpasumepa. Llei cTan Moke OyTH LIKIUTMBUM 118 BALIOT AMTHHH B yTPOOi '\{a'l"epl i 6} B nogmarmu
3 HEMOBHHM PO3BHTKOM JIET€Hb, L0 MPU3BOAHIIO 10 3arudesti niomay. P
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P I'pyaue BUrogoByBaHHS

He roayiite autuHy rpyaatro mig dac teparil npemapatoM TpasuMepa Ta npoTtaroM 7 MicAuiB micss
OCTaHHBOI 71031 Npernapary Tpazumepa, ockineky Tpasumepa MoXke nepeaaBaTHCA ANTHHI depe3 rpyaHe
MOJIOKO.

IpokoHcynbTyiiTecs 3 nikapem abo GapMmaleBTOM Mepel THM, AK MpHitMaTh Oy ab-aKi mikapceki 3acobH.

P KepyBaHHsi aBTOTPAHCIIOPTOM Ta po00Ta 3 iHIIMMH MeXaHI3smamu

Heginomo, ui Tpasumepa BIIMBAE Ha 34aTHICTH KepyBaTH TPAaHCMOPTHUMHU 3acobaMH Ta MpalloBaTH 3
IHIMMH MexaHismMaMmu. OfHaK, SKLIO IMi] yac JIKYBAHHA V BAaC BHHHKAE 03HOO abo JMXOMAaHKA, HE Ciia
cigaTy 3a kepmo afo MpaLroBaTH 3 IHIIMMH MeXaHi3MaMH, MOKH CHMIITOMH OCTATOYHO HE MUHYTh.

3. Sk 3acTtocoByeThbest npenapat Tpasumepa

IMepen movaTkoMm JTiKyBaHHS Ball Jikap Bu3Ha4uTh piseHs HER2 y Bawmii nyxmuni. Tineku nauienTtu 3
Benukum pisiem HER2 6yayTe otpumyBatn npenapat Tpasumepa. TpasiuMepa BBOIUTECS TiIBKH JliKapeM
abo meacectporo. Baw nikap Oyae nmpusHavaTH 103y I pexHM JIKYBaHHSA, AKI NOTpiOHI came sawm. JJo3a
npenapary TpasumMepa 3a1e:xXuTh BiJ Bary BaLIOro Tifa.

[Mpenapar Tpasumepa ans BHYTPIIIHROBEHHOTO 3aCTOCYBaHHA He MpH3HAYEHME I MiALIKIPHOTO
BBEJIEHHA, | IIOr0 CITi/1 3aCTOCOBYBATH Ti/IbKH AK BHYTPIIIHBOBEHHY iH(Y3i10.

TpaszumMepa 115l BHYTPiLIHBOBEHHOI'O 3aCTOCYBAHHA 3aCTOCOBYETBCS Y BUMIISLL BHY TPillIHBOBEHHOT iH(Y3iT
(«xpanensHO») Ge3nocepeIHp0 ¥y BeHy. [lepiny no3y npenapaty BBOAATE poTaroM 90 XBUIMH, 1 BU OyaeTe
FHaAxXO04HUTHCA I'Iiﬂ, HarjiIs0M MeIH4YHOro npauiaumca I'liil 4ac BBEACHHA HA BUMAI0K BUHHKHEHHA Gyilb-ﬁ[([r{x
nobiyHMX peakuiit. SKuo nepia 103a 100pe NEPEHOCHTHCS, HACTYIIHI 1031 MOKYTh BBOIUTHCA TIPOTATOM
30 xBuauH (auB. po3ain 2, nicng «OcobauBocTi 3actocyBaHHa»). KinbkicTe oTpumanux indysiit Oyae
3a1e’KaTH Bijl TOro, IK BH pearyete Ha JlikyBaHHA. Baur nikap o6roBopuTs Lie 3 BaMH.

Jlna 3ano0iradHs MOMHIIOK Y JiKyBaHHI BayKITUBO [epeBipATH eTHKETKH Ha (QaKoHaXx, 00 nepekoHaTHCA,
110 Tpernapar, sKuif roTyeTheA i 3aCTOCOBY€EThCA, € AilicHo Tpa3umepa (Tpactyzymab), a He TpacTy3zymady
€MTaHCHH.

Jlna nikyBaHHA paky MOJIOYHOI 3a/03M Ha paHHii crtaail, MeTacTaTMYHOro paky MOJIOYHOT 3a/l03M i
METAcTATHYHOro paKy UUTYHKY, TpasumMepa 3acTOCOBYETHCH KOKHI 3 THIKHI.

Tpazumepa MosKe TaKOK BBOAUTHCA OZIMH Pa3 HA THAKAEHD 1A JIIKYBaHHA METacTATHYHOIO paKy MOJIOYHOL
3a/103H.

P SIKI0 BH NPHOHHHIK 3acTOCYBaHHA npenapaTty Tpasumepa

He npunuHsiiTe 3aCTOCYBaHHA LBOTO Mpenapary, crneplly He MOBIZOMHBIIM CBOro Jikaps. Bei go3u ciia
NpUiMaTH B HAIEXKHHUIl 4ac KOXKHOrO THKHA ab0 KOXKHI TpPM THXKHI (3aeXHO Bia Bauwol cXeMH
3actocyBanHs). Lle cripusie Halbinb1ii eexTHBHOCTI BAILIOrO Npenapary.

Buscaenns npenapaty Tpasumepa Moxe TpuBaTH Jo 7 micaunis. Tomy nikap Moxke BHPILIMTH
TIPO/IOBKYBATH NepeBipATH QYHKLUIO Cepls HaBiTh MiC/Is 3aBepPLUICHHS JIIKyBaHHA.

SIKLo y Bac BUHUKJIM JOIATKOBI MUTAHHA 100 3aCTOCYBaHHA LLOTO Mpernapary, 3BepHIThCA 10 fiKaps,
tapmaueBTa abo MeacecTpH.

4. Moxausi no0iuHi peakuii

Sk i Bci mikapebki 3aco0u, TpasuMepa Moke BUKJIMKATH MOOIYHI peakiii, Xo4a He y BCiX Mali€HTiB BOHH
nposBIAIOTECA. Jlesiki 3 LMX MOOIYHHMX peakui MoxyTb OyTH cepHO3HHMM | MOXKYTb NMPH3BECTH /0
rocmitatizauii.

[Tix yac ingysil npenaparom Tpasumepa MOXKYTb BUHMKATH O3HOO, TMXOMAaHKAa Ta iHLI rpHIONOAIOHI
CHMIITOMH. BOHH ayske mowuupeHi (MOxyTb BUHHKATH Oinbiue HiK y | Ha 10 oci6). [Hwi cumnTomu,
nos's3adi 3 iHGys3i€ro, BKIOYAIOTh: HYAOTY, OMOBaHHA, Oinb, MOCUIEHHS HAMpyXeHHA y M'A3ax i
TPEMTIHHA, TONOBHHIt 6inb, 3amamMOpoveHHs, YTpyAHEHe AMXaHHA, XPHMH, BHCOKHH aG0 HU3bKHMi
KpOB'SHUIT THCK, MOPYIIEHHA PUTMY cepls (CepLedHTTs, TPIMOTiHHA cepls ado HeperyapHe cepuednTTs),
Habpsiku o6muyus i ry6, BHCHIIAHHS 1 BIAUYTTA BTOMH. JIesiKi 3 LIMX CHMITTOMIB MOXYTb OyTH cepiio3HUMH,
a JedKi nauieHTH noMepau (AUB. posain 2, micna «OcobMUBOCTI 3aCTOCYBAHHAY). i
L{i peakuii B OCHOBHOMY TPAIUIAIOTHCA M1/l YAC MEPLIOT BHY TPiLIHbOBEHHOI iH(Y3ii ({(KpaHEJIbHHLU}) y Beﬂy)
i MpOTAroM NEPLUNX K,IJ'[I:KOJ( roaHuH micJis Mo4YaTKy lH(by'Sll BOHH AK I'lpaBHJ'[O THM‘iéCOBI
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[Tin yac indys3ii i IPOTATOM LIOHAHMEHILIE LIECTH FOIMH MiC/IA MOYaTKy nepiuoi iHdysii, a Takox NpoTarom
ABOX FOJMH Mic/d noyaTky iHwoi iHdys3ii, B OyaeTe 3HAXOAMTHCA MiJ HArJAAOM MEAHYHOTO (axiBLA.
Ao y Bac BUHMKHe peakilif, iH]y3ito Oyjie crnosijibHeHO ab0 HPUIMHEHO, 1 BAM MOXYTh MPOBECTH
Teparito 3 npuBoAy nobiyHux peakuiit. [ndysio Moxe OyTH MPOTOBKEHO MMic/IA MOINIEHHS CHMITTOMIB.
[HO1i cCMMNITOMM BUHHKAIOTH Mi3HiIle, HiK Yepes LIiCTh FOAMH Mic/a novaTky iHdysii. Skuo ue Tpanutses
3 Bamu, HelailHO 3BEPHITBCA 10 JikapA. [HOAI CHMNTOMH MOKYTh [MOJIMIIYBATHCA, @ [Mi3iiiie
MoripLyBaTHCs.
Inmi noGiuni peaxuii, He TiNBKK MOB'A3aHi 3 iHQY3i€l0, MOXKYTh BUHMKATH B OyIb-siKuil yac mig gac
nikysanusa npenaparom Tpasumepa. [TpoGsiemu 3 cepueM iHOAI MOXKYTh BHHHKATH MiJg 4yac NMiKyBaHHSA i
3piika micnd TMPUNHMHEHHS JKyBaHHA | MOXYTe OyTu cepitozHuMH. BOHM BKJIIOYAIOTH OCHa0/IeHHSA
CEepLEBOro M'a3a, L0 MOXKE MPH3BECTH J0 CEPLEBOI HEAOCTATHOCTI, 3anaieHHs (HaOpsK, MOYepBOHIHHA,
’Kap i Ois1b) 30BHILIHBOT 000IOHKH CEepLA i MOPYIIEHHA CepLeBOro putMy. Lle Moske Mpu3BECTH /10 TaKUX
CHMIITOMIB, AK:

*  3aMUIKA (BKIIOYAIOYH 3aJHLIKY B HIYHHHA yac),

*  Kallens,

*  3arpuMKa piauHi (Habpsk) B Horax abo pykax,

*  cepuebuTTa (TpinoTiHHA cepus abo HeperysipHe cepUeOUTTs).
Bain nikap 6yzae perynsapHo CTEXKUTH 3a BallIUM CEPLIEM MiJ 4ac i micis JTiKyBaHHs, ajle BY [IOBUHHI HEraiHo
MOBITOMHTH MiKapIO, SKIIO BU MOMITHIN OYAb-SKUI 3 MepepaxoBaHUX BHILE CHMIITOMIB.
Skuwo Bu BigdyBaere Oyb-iKHi 3 nepepaxoBaHWX BMIE CHMIITOMIB, KOJH JIiKYyBaHHS IpenapaTom
Tpasumepa 3akiHuMioCs, BH [OBHHHI BIiABIZATH Iikapa i cka3aTH, LIO BH paHillle OTPHMYBATH

Tpacty3ymao.
Hyae uacti modiuui peakuii: MoKy Th BUHUKATH y Oinbu Hixk 1 3 10 ocid

*  iHdexuii
= J1iapes
*  3aKpen

*  meuis (IUcrencis)

*  cabKicTh

*  BHCHIIAHHS Ha LIKIipi

*  Oine y rpyaax

*  Oinb Y KHUBOTI

* Oiney cyrnobax

*  HH3BKi MOKa3HUKU EPUTPOLHTIB i JIEHKOLMTIB (AKi JornomararoTh 60poTHCs 3 iHbekUiew) iHoal 3
JIHXOMAHKOIO

= Oine y m'sa3ax

*  KOH'FOHKTHBIT

*  [OCHJIEHE CITbO30BHIINEHHA

*  HOCOBa KpoBOTEHA

*  HeXMThb
*  BTpara BojoccA
*  Tpemop

*  [PHIUIHBH Kapy
*  3aMaMOpOYeHHS

*  ypaKeHHA HirTiB

*  BTpara Baru

*  BTpaTa aneTuty

*  HEMOKJIMBICTB 3acHYTH (6e3coHHS)

¢ 3IMiHM CMaky

*  HU3BKHUIl piBeHb TPOMOOLUTIB

*  CHHLI

*  OHiIMiHHA a0 MOKOJIOBaHHA MabLIB PyK i HIr

*  Mo4YepBOHiHHA, HaOpsAkKu abo BHpa3KH y poTi Ta/abo ropii

»  Oinb, HaOpsak, mo4epBOHIHHA ab0 MOKOMOBaHHA pyK Ta/ado Hir




*  3a/UILIKA
*  ronosHUil Oink

s Kaleib
*  OmoBaHHA
*  HyJOTa
YacTi mobivuHi peakwil: MoKy Th BHHUKATH Y MeHII HiX 1 3 10 ocib
*  aneprivHi peakuit * CYXICTB Yy POTI Ta WIKipH
*  iHdexuii ropna * cyxicTh oueit
»  iHdekuii ce4oBOro Mixypa Ta LKipH * MITAUBICTB
*  onepisyrouuii reprec * BIAUYTTS C1a0KOCTI Ta He3Ty:KaHHS
*  3anajeHHsA MOJOYHOI 3al103H * TPUBOKHICTB
*  3anajeHHs MiLuTyHKOBOT * nempecis
3a1031 abo MeviHKu * NOpPYLUIEHHA MUCTCHHA
»  nopyuueHHs GyHKUIT HUPOK * acTMa
*  [IiBMILIEHMIT TOHYC M S3iB « nereHeBa iH(eKLin
aGo Hanpyra (rinepToHyc) * nopyLueHHs QyHKLUIT jiereHs
«  bine y pykax ta/abo Horax * 6inpy cnuHi
*  BUCHIIAHHA * Oinb y wui
*  COHJIMBICTB * 6ine y kicTkax
*  reMopoii * aKHe
«  cBepbixk * CTIa3MH Hir

HewacTi nodiuni peakuii: Moy Th BUHHKATH y MeHLI Hixk 1 3 100 oci6
. rnyxota
*  JepMaTHUT
+  iH(ekuis KpoBi

Piakicui no6iuni peakuii: MoXKyTh BUHHKATH y MeHII Hix 1 3 1000 ocid
+ cnabkicth
*  KOBTAHMLA
«  zamaneHHs abo pyOUIOBaHHSA JiereHb

YacroTa HeBigoMa: (aCTOTY HEMOYKIMBO OLIHUTHU 3 JOCTYITHHX JaHHX
+ maTosoris abo nopylueHHs 3ropTaHH. KPOBi
+  auHadinakTnyHi peakuii
*  BHCOKHI piBeHb Kalito
*  HaOpsAK MO3KY
+  Habpsk abo KpoBOTEUA 3aHBOT CTIHKU OKa
*  ILOK
*  HaOpsK 30BHILIHBOI OOONOHKH cepls
*  [OBINLHUIT MyTBC
*  MOpYLUEHHA PUTMY CEpLA
*  pecnipaTOpHHIl AHCTpEC
+  JaMXaJbHa HeJOCTATHICTh
*  roctpuit HabpAK JiereHs
*  rocTpe 3BY)KEHHS JMXaJbHUX LIJIAXIB
*  [aToNOriYHO HU3BKHIl PiBEHb KUCHIO B KPOBI
+  yTpyJAHEHe QHMXAHHA y MONOXEHHI exaqH
*  ypaKeHHS/TOLIKOLKEHHA NeYiHKH
+  HaOpsk 00nuyud, ryd i ropna
*  HHPKOBA HEIOCTATHICTh
*  [ATONOriYHO HM3bKHIl piBEHb PiAMHU HABKOJIO AMTHHH B yTPoOi Matepi
*  HEJOpO3BMHEHICTB JlereHb ANTHHH B YTpoOi Marepi
*+  [aTosIoris PO3BHTKY HUPOK y AHUTHHH B yTPOOi Marepi
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Jeski 3 nodiyHuX peakuii, AKi BM BiAdyBaeTe, MOXKYTh OYTH MOB’A3aHI 3 OCHOBHUM 3aXBOPHOBAHHAM Ha
pak. fkuio B ogep:yeTe npenapar Tpasumepa B komOiHauil 3 XiMioTepanielo, AedKi 3 HUX TAKOXK MOKYTh
OyTH noB’A3aHi 3 XiMioTepamni€ro.

SIkiwo y Bac BHHMKAKOTh Oyap-ski moOiyHi peakuil, 3BepHITHCS 10 CBOro Jjikaps, (apmauesra abo
MEICeCTpH.

[Mosigomuenns npo mobiuni pearuii

3BepHiTbCA 10 ¢BOro Jikaps, (apmanenra ado MeJCecTpH, AKUIO y BAC BUHUKAIOTH Oyab-Aki mobiuHi
peakitii. BoHH MOKYTh BKJIOYaTH Oy/b-sKi MOXUIMBI MOOiYHI peakilii, He repeniveHi y HbOMY JHCTKY-
Braaaumi. Takox MOKHA MOBIOMIATH npo nodivui peakuii de3nocepeanso yepes sed-caiit Yellow Card
Scheme: www.mhra.gov.uk/yellowcard a6o 4epes nouryxk MHRA Yellow Card Scheme B Google Play a6o
Apple App Store. [ToBinomnsiouu npo nodiyuHi peakuii, BU MoxeTe A0MoMOrTH HaaatH Oinbiue iHGopmauii
npo Gesrneky LbOro J1iKapebKOro 3acody.

5. SIk 36epiraTu npenapat Tpasumepa

30epiraiite ueii nikapcbkuii 3acib B He1oCTYMHOMY 1A AiTedl Micui.

He BukopuCTOBYiiTe 1eil mpenapar micis 3akiHUeHHA TepMiHy NpUAATHOCTI, 3a3Ha4eHOro Ha KapTOHHil
YIaKoBLi Ta Ha eTukeTli (rakoHa nicad «Ipuaaruuit no» (EXP). TepmiH npuaaTHOCTI BiIHOCUTBCA 10
OCTAHHBOTO JHS MiCALISA.

36epiratu B xonoauneHuky (2° C - 8° C).

36epiraTi B OpUriHaNbHilM yNakoBLi QIS 3aXMCTY Bijl CBITJIA.

Heposkpuri duakonn npenapary Tpasumepa MOKYTb 36epiratucs npu temmeparypi ao 30° C npotarom
oaHoro nepiody a0 3 micswuis. Ix HeoSxiaHo yTunisysary B KiHUi uboro 3-micsuHoro nepiody a6o micis
3aKiHUeHHs TepMiHy IMPUIATHOCTI, AKHIl BKasaHUil Ha (aKoHi, 3a/IeXKHO Bijl TOrO, 110 CTAHEThCS paHille.
Ha xapToHHiii kopoOui B nosi «He 3acTocoByBatH miciis» HeoOXiIHO 3amucaTH JaTy /1A 3a3Ha4eHHs 1aT
yTumizarii.

Po3uunu 1d iHQy3iit ¢l BUKOPUCTOBYBATH OIpasy I1icas PO3BEACHHS.

He 3actocoyiite mpemapar Tpasimepa, AKIIO BH MOMITHAM OyIb-fiKi TBepai 4YacTHHKH abo 3MiHY
3HeOapBIeHHA PO3YHHY MEPE]] BBEACHHAM.

Jlikapchki 3aco0u He MOBUHHI OyTH yTHIII30BaHi Yepes cTiuni Boau ado nodyTosi Binxoau. CnuTaiite cBoro
(apmaueBTa sK yTH/Ii3yBaTH Npenapart, AsKuil BaM Oisblle He noTpideH. L1 3aX011 10MOMOXKYTh 3aXUCTHTH
HABKOJIUILIHE CepeI0BHULIE.

6. BmicT ynakoBk# Ta iHma indopmanis

» o micTuts npenapat Tpasumepa
Jiroua peyoBuHa — TpacTy3ymad. Onus (rakoH MiCTHTS:

* 150 mr TpacTy3ymady, AKui ciJ pO3UMHHTH Y 7,2 MJ CTEPH/IBHOT BOJH /1A iH'€KLiH abo

* 420 mr TpacTty3ymady, sikuit ciig pozdnHuTH Y 20 M cTepuiibHOT BOAM 1S iH'€KLIH.
OTprMaHHil pO3YMH MiCTUTB MPHOIH3HO 21 Mr/Mi1 TpacTy3ymady.
[HLi iHrpegieHTH BKIFOYAKOTh L-ricTHANHY riApOXJIOpHIY MOHOTIApaT, L-ricTHauH, caxapo3y, noiicopdar
20.
» SIk Burasigae npenapat TpasuMepa i BMicT ynakoBKH
[Tpenapar Tpasumepa sABIA€ COOOK MOPOLIOK /Ul KOHUEHTPATY AIA PO3YMHY A iHQY3iH, Akuil
0CTAyaeThed y CKAAHOMY (akoHi 3 ryMoBow npobkoto, i Mictuts 150 Mr abo 420 mr tpacty3ymaby.
[Topouiok sBnse coboro Oinuit kop:x. KoxHa kopoOka MicTHTB | (h1akoH 3 MOPOLIKOM.

BaacHuK peecTpauifiHOro nocBigueHHs
[T¢paitzep Eypona MA EEIT
Bynesap-ne-na-Ilnen 17

1050 Bproccens

benbria




&

Bupoouuk

[Taiizep Menbtoexuypinr bessris HB

Peitkcger 12

2870 Iyype

benwris

Jlng orpumanns Oyae-gxol indopmauii npo uei npemapar, Oyae sacka, 3B'SKITbCA 3 MiCLEBHM
[IpeACTABHUKOM BJIACHHKA PeECTpaLiifHOro MocBiA4eHHs.

XopBaTisnt
[Tdaiizep Xopsaris 1.0.0
Ten .: +385 (1) 3908 777

Lleii siucTok-BKIaAUII Oy10 BocTaHHE nepernaHyTo 04/2019.

Inmi pxepena indopmauii

JetansHa iHdopMmaLig npo ueit npenapar 10cTynHa Ha Beb-caiiTi €BporneiicbKoro areHTCTBa 3 TiKapChKUX
3acob6iB: http://www.ema.europa.eu.

[leit nuCTOK-BKIAAMIU JOCTYNHUH Ha Bcix MoBax €C/€E3 Ha BeO-caiiTi €BponeiicbKOro areHTCTBa 3
NKapchbKUX 3aco0iB.

Hacrynua indopmauis npH3HaYeHa TIIbKH V1A MeIHYHHX MPaliBHUKIB

3axk/au 30epiraiiTe Leil mpenapar y 3aKpuTiil OpUriHATBHIH YMaKOBLUi B XOJOANILHUKY MPH TeMMepaTypi
Bix 2° C no 8° C.

Heposkpurti ¢rakonn npenapaty Tpasumepa MoxyTh 30epiraTnca npu Temnepartypi o 30° C npotsrom
oAHOro nepioay a0 3 MiCHLB. ix HeoOXIAHO yTHIII3YBATH B KiHLI LBOTrO 3-MiCAYHOTO neplony abo micns
3aKiHYEHHS TEePMiHY MPUAATHOCTI, AKHH BKasaHHi Ha GIIAKOHI, 3aJIeXKHO BiJl TOrO, IO CTAHETHCS paHille.
Ha kaprouHiit kopoOui B moni «He 3acTocoByBaTH Iicis» HeoOXiZHO 3anucaT AaTy /U1 3a3HAYEHHA J1aTH
yTumizauii.

MdnakoH 3 TpaszuMepa, BiIHOBNIEHH BOIOO A5 iH'€KLiiT (HE BXOAMTE J10 YITAKOBKH), CTA0IBHUI TPOTATOM
48 roauH npu 2° C - 8° C micng BiZAHOBJIEHHS, HOTrO He CJ1i/l 3aMOPOXKYBATH.

TpazumMepa MOPOLIOK Ul KOHLEHTPATY JUIA po3uMHY s iHdy3iii no 150 mr

Heo6Xi1HO BUKOPHCTOBYBATH BIAMOBiAHY acenTuuHy TexHiky. Koxen ¢nakon 3 Tpasumepa no 150 mr
BIIHOBMIOIOTE 13 7,2 MII CTEPUILHOI BOAM 1ng iH'ekuili (He BXOmuUTeE 10 ynakoBku). He MoxkHa
BHKOPHUCTOBYBATH iHLUII PO3YMHHUKHK 1A BiAHOB/IeHHA. OTPHUMYIOTh pasoBy /103y po34yuHy 00 emom 7.4
MJT, 1[0 MicTHTB npudausHo 21 Mr/mi TpacTy3ymady. Hannuwmok 4% rapasTye, 110 3a3Ha4eHa go3a 150 mr
moxe OyTy BiniGpaHa 3 koxHOro rakoHy.

Tpasumepa MOPOLIOK [T KOHLUEHTPATY JUIA PO3YMHY Juid iHbV3ii o 420 mr

Heo6XiHO BUKOPUCTOBYBATH BiAMOBiAHY acenTH4Hy TexHiky. Koxen ¢nakou 3 Tpasumepa mo 420 mr
BiAHOBMIOIOTE i3 20 MJI cTepuiibHOI BOAM A iH'ekuiii (He BXOANTH A0 ymakoBku). He MoxkHa
BHKOPHUCTOBYBATH iHIUI PO3YHHHHKHM UIA BiIHOBJIEHHA. OTPUMYIOTh pa3oBy 103y po3uuHy 06’emom 20,6
MJI, IO MICTHTB puban3Ho 21 Mr/vn TpacTy3ymady. Haanumok 5% rapanTye, 1o 3a3HaveHa go3a 150 Mr
Moxe OyTH BiJibpaHa 3 KOxKHOro (h1akoHy.

Tpasumaepa, O6’eM cTepHiIBHOI BOIH

MICTKICTB ()JIaKOHY JULS iH €KL OTpuMaHa KOHLIEHTpaLis
150 mr y dakoHi + 7,2 Ma - 21 Mr/MIL.

420 Mr y diakoHi i 20 M = M




76

[Tix yac BiZHOBIEHHS 3 JiKapchkuM 3acoboM Tpasumepa ciii MOBOAMTHCH 3 obepexHicTio. HaamipHe
CMiHIOBAaHHA M Yac BiJHOBIEHHS a00 CTPYIIYBAaHHA BiJHOBJCHOIO PO3YHHY MOXKE MPH3BECTH 10
3HIDKEHHA KinbkocTi npenapaty Tpa3uMepa, ska Moxe OyTu BiaiGpana 3 diakoHy.

[HCTPYKLIT U1 BiJHOBICHHA:

1) 3a ZOMOMOrOI0 CTEPHIILHOIO WIMPHLA MMOBIMbHO BBECTH HeOOXianuii o0'eM (SK 3a3HAUCHO BUIUE)
CTepHIBHOT BOAM /UIs iH'eKuiil y hakoH, mo MicTuTh niodinizosanuii npemapar Tpasimepa.

2) Jlna po3uuHeHHs obepexHo obepTaTi akon konmsanbiumu pyxamu. HE CTPYILIIYBATH!

Hese/nke CriHIOBaHHA MPOAYKTY MpPH BIAHOBICHHI € MPHITyCTHMUM. 3 METOK) YHHKHEHHS LOT0 JaiTe
(hITaKOHy BiZICTOSTHCS MPOTArOM GIH3bKO 5 XBuIMH. Binnosnenuii npenapar Tpasumepa rnoBuHeH OyTu
Ge30apBHUM a60 61i10-KOPHYHEBATO-KOBTHM [PO3OPUM PO3YHHOM, AKHH MPAKTHYHO HE MICTHTH
BHIAMMHIX YaCTOYOK.
Busnaute HeoOXi1HUI 00'€M PO3UHHY:
« 778 BBeJEHHS HABAHTAXKYBAIBHOI J03M TpacTy3ymady 4 mr/kr macu Tina abo nmopambiuol
THZKHEBOI 103H TpacTy3ymaly 2 MI/KT MacH Tina:

06’em (M) = Maca Tisa (kr) X 1032 (4 MI/KT HaBaHTaKyBabHa a00 2 MIV/KE HiATpUMYIOUa J03a)
21 (Mr/MJ1, KOHLIEHTpALlis BiAHOBJIEHOIO PO3YUHY)

«  JUIA BBEJCHHA HABAHTAXYBAIBHOI 103M TpacTy3ymaby 8 Mr/kr macH Tina abo mojasuoi 3-
THXKHEBOI /1031 TpacTy3ymaby 6 MI/Kr Macu Tina:

06’em (M) =Maca Tizna (kr) X g03a (8 MI/Kr HaBaHTaKyBanbHa abo 6 MI/KL NIATPUMYIOUA [1032)
21 (Mr/mJ1, KOHIEHTPaLis BiAHOBIEHOr0 PO34YHHY)

Heo6xiauuit 06’ €M po3unHy BiAGHpaioTh 3 BIakoHa i BBOAATE B iH(y3iliHuit MakeT 3 MOMIBIHIUIXIOPHILY,
nonieTHIIeHy, Noinponineny abo eTuneHsiHinaueTary, abo ckaaHui drakos, 10 MicTuTh 250 Mt 9 Mr/ma
(0,9%) posunny Hatpiio xyopuy. He ¢l BUKOPHCTOBYBATH PO3UHHH INTIOKO3H. [ucys3iiinuit naxker abo
drakon cnig obepexHO MepeBepTaTH OO MepeMillaTH PO34HH, 3ano0iraloyd  YTBOPEHHIO [MiHHU.
[Tpenapatil /Uis NapeHTEPATLHOTO BBEICHHA NEPel 3aCTOCY BAHHAM HeoOXiHO Bi3yallbHO OINIAHYTH, 11100
TepecBiAYUTUCS Y BIACYTHOCTI MEXaH{YHMX JOMILIOK 1 3MIHH 3a6apaneuna [Hdys3ifinuil po3uuH ciil
BBOJMTH BiJpasy * Micas MpUroTyBaHHs. SIKuIo posBeneHHs BiAOyBanocs B aCeNTHYHHX yMOBAX, PO3UUH
MOXHa 30epiratu npotsirom 24 roauH (npu Temnepatypi se suue 30° C).
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JUCTOK-BRJIAJHII: IHOOPMALIS JJIS KOPUCTYBAYA

Tpaszumepa nopowmok /11 KOHUEHTPATY A1
po3tnHy aAas iHdy3ii mo 150 mr

TpacTy3yMad

¥ lleii nikapcekuit 3acid migmdrae A0AaTKOBOMY KOHTpomo. Lle 103BONMMTH LIBMAKO iAeHTH(IKYBATH HOBY
iHpopMauiro 3 Ge3mekn. Bu MokeTe A0MOMOrTH, AKUIO OyaeTe MOBIZOMATH PO BHHHKHEHHA OYIb-AKHX
noGi4HuX peakuiil. ¥ KiHui po3ainy 4 HajgawHo iHGopMaLLiio Mpo Te, AK MOBIIOMHUTH Mpo MobdiuHi peakwii.

[Iepm Hi%K Mo4aTH 3aCTOCYBAHHA LLOI0 Mnpenapary, yBaxHO ﬂpD‘!HTaﬁTe BéCh JIHCTOK-BKJIA/1HIL,
OCKIIBKH BiH MICTHTh BaK/JHBY s Bac indopmauiio.
* 30epiraiite ueii 1ucTOK-BKIaAUIL. MOKINBO, BaM 3HaA00UThCs MPOYUTATH HOrO 3HOBY.
+  SIKWIO y Bac BHHHUKIH 10ATKOBI MHTaHHA, 3BEPHITHECA 10 JiKapsa ado (apmalesTa.
* SIkmo y Bac BUHHKIM Oyab-AiKi mo0OiuHi peakuii, 3BepHITbCS 10 CBOTO JiKaps, ¢apmauesta abo
meacectpu. Lle ctocyeTbesa Oyap-AKMX MOMIIMBHX MOOGIYHUX peakUii, He MepeliueHUX y LbOMY
nueTKy-BKnaauui. Jus. po3ain 4.

Indopmauist y ubomMy JHCTKY-BKJIA/IHIII:

1. Lo siBnsie coboro npenapat Tpa3zumepa i /15 HOro BiH 3aCTOCOBYETHCA
2. I1lo noTpi6HO 3HaTH Mepel 3acToCyBaHHaM npenapaty Tpasumepa

3. SIk 3acTocoByeThes npenapart Tpasumepa

4, MoxnuBi nobiuni peakuii

5. Sk 36epiratu npenapar Tpasumepa

6. BmicT ynakoBku Ta iHma indopmatiis

1. Ilo siesisie coboro npenapat Tpaszumepa i /151 4Oro BiH 3aCTOCOBYEThCSH

Tpa3zumepa MiCTUTB il04y PeYOBHHY TPAcTy3ymad, ska € MOHOK/IOHAIbHUM aHTHTINIOM. MOHOKJIOHANIBHI
AHTUTINIAa MPHEAHYIOThCA A0 creuudivyHux OinkiB abo anturesiB. TpacTysymad npusHaueHuit 1A
CEeNEeKTUBHOrO 3B'A3YBaHHA 3 aHTUI€HOM, AKHH Ha3UBAETBCA peLenTop 2 enifepManbHoro GhakTopy pocTy
moauuan (HER2). HER2 npucyTHIiH y BEHKHX KiJIbKOCTAX HAa MOBEPXHi JAEIKHX PaKOBUX KIJIITHH, 1€ BiH
ctumymoe 1x pict. Konu Tpasumepa 38'a3yetecd 3 HER2, ue synunse picT Takux wiiTvH | BUKINKAE X
3aruberns.

Baw nikap Mo)ke MpH3HA4YMTH npenapar Tpasumepa [U1s JiKyBaHHS PaKy MOJIOYHOI 3a/103M Ta paKy
LITYHKY, AKLIO:

» ¥ Bac pak MOJIOYHOI 3a/71034 Ha paHHiii cTaii 3 BUCOKMM piBHeM Oinky HER2.

* VYV Bac MeTacTaTHYHHI paK MOJOYHOI 3a/103H (paK MOIOHMHOI 3a/703H, L0 MOLIMPUBCH 3a MEXi
nepBUHHOI MyXJHHH) 3 BUcOKMM piBieM HER2. Tpasumepa moxe npusHadaTvcs y komOiHauii 3
xiMioTepariero nakiitakcenom abo J0UETaKCeI0M B AKOCTI nepriof Tepamnii mpu MeTacTaTHYHOMY
paKy MOJIO4YHOI 321031 200 MOe NPU3HAYaTHCA Y AKOCTI MOHOTepallii, KLU0 iHIIi BUAM JiKYBaHHS
BUABWINCA HeedeKTHBHMMHM. [Ipemapar Takoxk npusHauyaroTh B kKomOiHauii 3 mpemaparamu, fki
HA3MBAIOTHCA iHriOiTOpaMu apomartasy, naiieHTam 3 Bucokum pisem HER2 i ropmon-perentop-
MO3UTHBHUM METACTaTHYHHUM PAKOM MOIIOYHOI 3a/103H (paKoM, YyT/IHBHM /10 KIHOYHX CTATEBHX
FOPMOHIB).

* 'V Bac MeTacTaTHYHMIi pak UUTYHKY 3 Bucokum piBHem HER2, B xomGinauii 3 mmmm sacoﬁamu
JUTS JTIKYBaHHA paky, TakUM AK Kaneuutadid ado S-proypauun i uucnnarm{ et s

2. o noTpiGHO 3HATH NMepej 3aCTOCYBAHHSM Npenapary Tpammepa [ ‘ V4

» He 3acTocosyiite npenapar Tpasumepa, SKLIO: 8%« vt TR
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* y Bac azieprig Ha Tpacty3yma0b, muiadi 6inku ado Ha Oy/b-AKi JONOMDKHI peqyOBHHY IpenapaTy
(nmepenideHi y po3aini 6).

* y Bac € cepio3Hi nmpobnemMu 3 AUXaHHAM Y CTaHi CHOKOMO 4epe3 pak, abo fKIO BaM MoTpibHa
J10/1aTKOBa KUCHERA Tepartis.

P 0co6aHBOCTI 32CTOCYBAHHS

Bam nikap 6yae peTenbHO KOHTPOJOBATH BAlly Lepailiio.

P Mouitopunr ¢yHkuii cepus

JlikyBaHHs npenapatom Tpaszumepa y SKOCTi MOHOTepanii abo B komOiHauil 3 TakcaHOM MOXKe BIUIMBATH
Ha ceple, 0cOOIHMBO AKIIO B KOJM-HEOYAb MpHiiMaln aHTPALMKIIH (TaKCaHU | aHTPAUMKIIHN € ABOMA
IHILIKMMHM KTacaMM Tpenaparis, U0 BHUKOPHCTOBYIOTECA 14 JIIKyBaHHA paky). [loOiuni peakuii MoxyTh
OyTH moMipHUMHU a00 TAKKMMH I MOXKYTb PH3BECTH 10 cMepTi. ToMy dyHKLUit0 cepLst OyayTh NepeBipATH
nepe, NpoTAroM (KOKHI TpH Micswi) i micns (1o ABOX-M'ATH POKiB) jiKyBaHHA npenapatom Tpasumepa.
Skuo y Bac BUHUKHYTb Oy/b-AKi O3HAKM CepUEBOi HEAOCTATHOCTI (HEJOCTATHE NPOKAauyBaHHA KpPOBI
cepueM), (yHKLiO cepusd BaM MOXKYTb NEpEeBIpATH yacTille (KOKHI LIICTb-BICIM THIKHIB), BH MOXKeTe
OTpUMYBATH Tepanito cepleBoi HeAOCTaTHOCTI, ad0 BaM J0BeJEThCA NMPUMHHUTH JIIKyBaHHA MpenapaToM
Tpaszumepa.

[ToroBopite 3i cBoiM uikapeMm, dapmaueBToM abo MeJCECTPOI Mepe] 3acTOCYBaHHAM Ipernapary
Tpasumepa, AK110:

* y Bac Oyna cepueBa HeJOCTaTHICTb, illleMi4Ha XBopoOa ceplid, 3aXBOPIOBAHHA KJIAMaHiB cepus
(1yMH B cepli), BHCOKHI KPOB' IHHI THCK, SAKILO BH NPHitMay Oy1b-AKi MpernaparH I SHHKEHHS
KPOB'SHOTO THCKY a00 B JaHHuH 4ac npuiimaete Oyab-AKi mpernapary Ajid 3HHKEHHA KPOB'AHOrO
THCKY.

« BW npuiiManu pasiwe abo mpuiiMaere B AaHMIl Yac mpemnapaTtu JokcopyOiunH abo emipyOiunH
(mpemapatH, 11O 3aCTOCOBYIOTBbCH A JiKyBaHHA paky). Lli npemapartn (abo Oyap-Aki iHLIi
AHTPALMKIIHK) MOXYTh [MOLIKOMKYBATH CepUEBMH M'A3 1 MIABHMINYBATH PU3HK BHHUKHEHH:A
npo6ieM 3 ceplLeM Iif Yac 3acTocyBaHHs npenapary Tpasumepa.

b BH CTpaKJacTe Ha 3aJHILKY, 0co0IuMBO SIKIIO BH B JaHHi 4ac 3aCTOCOBYETE TaKCaH. Tpa:mmepa
MOJKe BUKJIMKATH YTPYAHEHe IMXaHHA, 0cOOTHBO KON MpH3HavaeThes Brepiie. [TpobneMa Moxe
OyTH GinbLI CepiiO3HO0, AKILO Y BAC Bke € 3aauiuka. Jyxe pilko Tparusiucs BUNAIKH CMEpTi
Mali€HTIB 3 BaXKHM YTPYAHEHHM [IMXAHHAM [0 NOYATKY /iKyBaHHA, KOMM iM NpH3HAYaIH
npenapat Tpasumepa.

¢ BH KOJM-HeOy/1b POXOMIIH iHLILY Tepamnilo paky.

SIKI0 BM OTpUMYETE npenapar Tpasumepa 3 Oyb-1KUM iHIIMM J1iKapChbKHM 3ac000M /14 JiKYBaHHA paKy,
TakUM K MakaiTakcesn, AoLeTakces, iHridiTop apomarasy, Kaneuutadid, S-(Topypauun abo LUHCINIATHH,
TaKOK MpOYHUTAHUTE NHCTKH-BKJIAANLIL /14 NALIEHTIB J0 [HX MpernapariB.

P ditu ta migaiTku

3acrocyBaHHs npenapaTy TpasuMmepa He peKOMeHIYeTbeA NalieHTaM Monoe 18 pokis.

P [uwi nikapeski 3acobu i Tpasumepa

[Tosigomre nikapro, hapmateBTy abo MeacecTpi, AKLIO BU NPHiMAETe, HEeLOAABHO NpUiiMany abo MoKeTe
npuiimMatu Oyab-AKi iHIII Mpernapary.

Jlna BuBenenHs npenapaty Tpasumepa Moxe 3Hago0HTHCS 10 7 MicauiB. Tomy BM MOBMHHI NMOBIAOMHMTH
cBOro jikaps, apmanesTa abo MeacecTpy, 110 BU OJepKyBanu rmpenapat TpasiMepa, SKI1110 BH OYHHAETE
3aCTOCYBaHHA Oy/b-AKUX HOBHX IpenapariB uepe3 7 MiCALIB MiC/IA MPHITHHEHHA 1iKyBaHHA.

» BariTHicTh

«  SIKu(0 BM BariTHi, BBaKa€Te, 110 MOXeTe OYTH BariTHOK abo MIaHYyeTe MaTH JUTHHY, 3BEPHIThCA
Ji0 nikaps, (apmaieBTa abo MeJCcecTpH 3a MOpajok0 Mepejl 3acTOCYBAHHAM LIbOI0O Mpenapary.

* By MOBHHHI BHKOPHCTOBYBAaTH e(eKTHBHY KOHTpALEMUil0 MiA Yac JIKYBaHHA MpenapaTtoM
TpasuMmepa i IPOTATOM NpuUHANMHI 7 MIiCAUIB MiCIA 3aKiHYCHHA JTIKYBaHHA.

+  Baw nikap npoinpopmMye Bac npo puU3uKH Ta repesard npuiomy npernapary Tpasumepa mia Hac
BariTHocTi. ¥ pl,IlKlCHHX BHITIaJIKax cnomep:ra.noca 3MeHIIeHHs 06’ EMY (a\{HICF'CH‘{HU ; p[.ElHHH o
0TOYY€E ANTHHY, KA PO3BHBAETHCS, B YTPOOi MaTepi y BariTHUX KiHOK, K ommwnahﬂ ppenapar
Tpazumepa. Lleii ctan moxe Oy TH WIKIUTHBHAM 118 BALLOT AMTHHU B y"rpoﬁl MaTepl i 6y OB'SI3aHKH
3 HETTOBHHM PO3BUTKOM JI€TeHb, 110 MPH3BOIMIO JI0 3arudei rmioay. N :
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P I'pyaHe BHIO0BYBAHHS

He roayiite autuHy rpyaaw mix dac Tepamii npernapatom Tpasumepa Ta mpotarom 7 Micsuis micis
OCTaHHBOI 103U npenapaty Tpasumepa, ockinbku Tpasumepa Moske repeiaBaTHCs JAHTHHI Yepe3 rpyaHe
MOJIOKO.

[TpokoHcyapTyliTecs 3 MikapeM abo dapMaLeBTOM Mepest THM, K MpUitMaTH Oyib-9Ki TiKapchKi 3ac06u.
> KepyBanusi aBTOTPAHCIOPTOM Ta PoHOTA 3 IHIIHMH MeXaHI3MAMH

Hesizomo, uu Tpasumepa BIUIMBAE Ha 34ATHICTH KepyBATH TPAHCIIOPTHAMH 3acobaMy Ta TpalioBaTH 3
{HIMMH Mexadizmamu. OHaK, AKIIO MiJ 4ac JiKyBaHHA y Bac BHHHKAE 03HOO abo ITMXOMaHKa, He CIIijI
cigaTh 3a KepMo abo MpalloBaTH 3 iHIIMMH MeXaHi3MaMH, TOKH CHMIITOMH OCTATOYHO HE MHHYTB.

3. 5lk 3acrocoByeThes npenapar Tpasumepa

[Tepen mouaTkoM JiKyBaHHs Balll Jikap BU3Ha4MTh piBeHb HER2 y Bawiit nyxsmni. Tineku nauieHT# 3
BenukuM pisHeM HER2 6yayTe otpumyBatu npenapat Tpasumepa. Tpasumepa BBOAUTCA TLIbKM JTiKapeM
abo meacectporo. Baw nikap Oyae npusHayatu 103y i peskHM JTiKyBaHHs, ki moTpiOHi came sam. [lo3a
npenapary Tpa3uMepa 3a/IeKHTh BiJl Bard Balloro Tijia.

[Tpenmapar Tpasumepa Ui BHYTPIlIHBOBEHHONO 3aCTOCYBAHHA HE IpPU3HAYEHWIl IS MiAIIKiIPHOTO
BBeJIeHHs, i HOro CITi/1 3aCTOCOBYBATH TIJIBKM K BHYTPILIHBOBEHHY 1H(DY3i10.

Tpa3sumepa 11 BHYTPilIHBOBEHHOT 0 3aCTOCYBaHHA 3aCTOCOBYETBCA Y BUTITIAAI BHYTPIiLIHBOBEHHOT iH(Y3iT
(«xpanesnbHo») Oe3nocepeHbo y BeHy. [lepiuy 103y npenapary BBOAATH MpoTaroM 90 XBHIIKH, | BU Oy1ete
3HAXOAMTHCA MiJl HAMMAZIOM MEIMYHOrO NMpalliBHUKA i1 Yac BBEACHHS HA BUNA (0K BUHUKHEHHA Oy /1b-AKUX
noGiuHux peakuiii. Sxuo nepia 103a 100pe NEPEHOCUTHCA, HACTYIHI 103H MOKYTh BBOAHTHCS MPOTATOM
30 xBunuH (auB. posain 2, micas «OcobnuBocTi 3actocyBanHA»). KinbkicTs oTpumanux iHdys3iil 6ymae
3asie’aTH BiJ TOTO, IK BU pearyeTe Ha JikyBaHHA. Bau nikap oO6roBopHTs Lie 3 BamH.

JIns 3anobiraHHs MOMUJIOK Y NiKYBaHHI BaXK/IMBO MepeBIpATH ETUKETKH Ha (I1akoHax, 100 nepekoHaTHUCH,
1110 Tpenapar, SK{i roTyeThes i 3acTOCOBY€EThCA, € AilicHo Tpasumepa (Tpacty3ymat), a He TpacTy3ymaly
eMTaHCHH.

Jlng nikyBaHHS paky MOJOYHOI 3a7034 Ha paHHiil cranii, MeTacTaTHYHOro paky MOJOYHOI 3a103d i
METacTaTHYHOro paKy UUTYHKY, Tpa3uMepa 3acTOCOBYETBCSA KOXKHI 3 TIDKHI.

Tpasumepa MOKe TaKOK BBOAUTHCA OIMH Pa3 Ha THXAEHb /A J1iKyBaHHSA METACTaTHYHOTO PaKy MOJIOYHOT
3a5103u.

P SIkumo BH NPHIMHKW/IM 3aCTOCYBAHHA npenapaty Tpazumepa

He npunuxsiiTe 3acTOoCyBaHHsS LLOTO Mpenapary, Creplly He MOBiJOMUBLIK cBOro Jikaps. Bei 1o3u cig
NpuiiMaTH B HaleXHMH 4ac KOXHONO THXKHA ab0 KOXHI TPH TIDKHI (3a/I€KHO BiJ Baloi cXeMHu
3actocyBatHa). Lle cripusie Haiibinbiuiit e ek THBHOCTI BAlIOro npenapary.

Buseaenna npenapaty Tpasumepa wmome TpusaT A0 7 wmicauis. Tomy sikap MOKe BHPILINTH
MPOaOBXKYBATH MepeBipATH QYHKILiFO ceplid HABITh Mic/a 3aBepLICHHA JTiKYBaHHS.

SIKuo y Bac BUHMK/IM J0JaTKOBI MHTAHHA ILOAO 3aCTOCYBAHHA LBOTO Mpenapary, 3BepHITbCS 10 JiKapA,
thapmatieBTa abo MececTpH.

4. MoxauBi modiuni peakuii

Sk i Bei mikapebki 3aco6u, TpasiMepa Morke BUKIHKATH MOGIYHI peakiii, Xo4a He y BCiX Mali€HTiB BOHH
nposABaAtOTbCA. Jleski 3 UMX MOOIYHMX peakuiil MOXKYTb OyTH CEpHO3ZHUMH i MOXYTh NpPH3BECTH /0
rocrmiTanizauii.

[Tin 4ac indysii npenaparom TpasuMepa MOXYTb BMHHKATH O3HOO, THXOMaHKA Ta iHUI TPUIONOAiOHI
cumnromu. BoHHu ayxe motuupeHi (MOxXKyTbh BUHMKATH Oinbuie Hixk y 1 Ha 10 oci6). IHmi cumnromu,
nos'a3aHi 3 iHdysi€o, BKIOYAIOTL: HYAOTY, OmOBaHHA, Oilb, NMOCHICHHA HANpPYXEHHA y M'A3ax i
TPeMTiHHS, rOJOBHMII Oinb, 3anaMOpOYeHHH, YTpYJHEHe MUXaHHS, XPHIH, BHUCOKHH ab0 HH3BbKHIl
KPOB'AHHUIT THCK, MOPYLIEHHA PUTMY ceplid (CepLeOHTTS, TPINOTiHHA ceplit abo HeperyJspHe cepueOuTTs),
Habpsaky o6nuyus i ry6, BUCHMAHHA | BiAYYTTA BTOMH. JlesKi 3 LMX CHMITOMIB MOXYTh 6yTH CEpHO3HHMH,
a neam l'[aLllEHTH OMEpITH (UB. posmn 2, micas «Ocoﬁnusocn SaCTOCyBaHHH)))
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[Tig wac indysii i npoTAroM LIOHaMEHIIIE WIECTH TOIHH MiC/IA MOYaTKY nepiuoi iHdys3ii, a TakoX MpOTAroM
[ABOX TOJMH IIC/IA MoYaTKy 1HWOL iHQy3il, BH OyaeTe 3HAXOJMUTHCA IiJ HarlfaJIoM MeJU4HOro Qaxisud.
SIKIo y Bac BHHHKHE peakuif, iHdy3io Oyae crnopinbHeHO abo MPHUINHHEHO, I BAM MOKYTh IPOBECTH
Teparniio 3 npuBoay nobiunux peakuiit. [Hdy3io Moxe OyTH MTPOIOBKEHO Mic/s MONIMIIEHHS CHMITTOMIB.
[HO/II CHMIITOMH BUHHKAIOTB ITi3HiLLE, HiX Yepes WicTh FOAMH MICIg MoYaTKy iHy3ii. SIKIIO ue TpanuThesa
3 BaMM, HerafiHO sBepHitbes A0 JiKapa. [HOAI CHMOTOMH MOJKYTH MOJIMIIYBATHCS, A Mi3wilne
MOTipIIYBATHCA.
IHwi noGiuni peakuii, He TinbkH MoB'A3aHi 3 iHdYy3i€0, MOXKYTh BUHMKATH B OyAb-aKkuil yac mig yac
nikyBanHa npenapatom Tpasumepa. [IpoGraemu 3 ceplieM iHOAI MOXKYTh BUHUKATH IiJ 4ac MiKyBaHHS i
3pifika micis NPHIMHEHHS JIKyBaHHA | MOXyTb OyTH cepifosHumu. BoHu BKIIOYatOTh oci1abieHHs
CEpLEBOro M'A3a, 10 MOXKEe MPU3BECTH JI0 CEPLEBOI HEJOCTATHOCTI, 3ananeHHs (HaOpsK, MOYePBOHIHHA,
ap i 01/16) 30BHIITHKEOT OGOJOHKH ceplls i MopyIIeHHs cepleBoro puTMy. [le Mosie MpH3BecTH 10 TAKUX
CHUMITITOMIB, AK:
*  3ajuiuKa (BKIIOYAIOYH 3aAMUIKY B HIYHHI 4ac),
*  Kallens,
*  3arpuMKa piauHH (HaOpsK) B Horax ado pykax,
*  cepueduTTa (TPinoTiHHA cepus abo HeperyJspHe cepUueduTTs).
Bauu sikap Oy/1e peryspHO CTeXKHUTH 3a BalIMM CeplieM ITiJ yac i micas niKyBaHHs, ane BU MOBHHHI HeraiHo
MOBiIOMHTH JliKaplo, SKLLO BY MOMITH/IM Oy Ib-AKHMil 3 epepaxoBaHHX BHLIE CHMIITOMIB.
SAxkuo BM BimvyBaere Oyab-sikuil 3 nepepaxoBaHMX BHMILIE CHMITOMIB, KOJHM JIiKyBaHHA MpernapaToM
Tpasumepa 3axkiHuuIOCs, BM TOBHHHI BiABigaTH Jikaps i cKa3aTH, WO BM paHille OTPUMYBAJIU
Tpacty3ymad.
Jlyxe 4acTi nobiuni peakuii Ha npenapatTpasumepa (MOXYTb BUHUKATH Y Oinbiu Hix 1 3 10 ocid):
*  iHpexuil
*  niapes
- 3aKpen
*  meuis (aucrencis)
*  cnabkicTh
*  BHCHIAaHHS Ha LIKIpi
*  Oinpy rpyaax
*  Oifb y KUBOTI
* 6inby cyrnodax
*  HU3bKi MOKA3HUKH ePUTPOLMTIB i NelikouuTiB (ki JonomaraoTs GopoTucs 3 iHdekLiew) iHOAI 3
JTMXOMAaHKOIO
* 0iney M'A3ax
*  KOH'IOHKTHBIT
*  [OCHJIEHE CIIbO30BHIIIEHHS
*  HOCOBA KpOBOTEYA
. HEXHTb
*  BTpara BOJIOCCHA
*  Tpemop
*  MPUIIHBH Kapy
s 3anamopoyYeHHA
*  ypaXEHHS HilTiB
*  BTpaTa Baru
s BTpaTa aneTury
*  HEMOXK/HMBICTb 3aCHYTH (0€3COHHA)
*  3MiHH CMaky
*  HH3bKHIT piBeHb TPOMOOLIUTIB
*  cuHUI
*  oHiMiHHA ab0 MOKOMOBAHHSA MANBLUIB PYK i HIT
*  nouepBOHiHHA. HaOpsAKK abo BHpa3kH y poTi Ta/abo ropii
*  6iab, HaOpsK, MOYepBOHIHHS ab0 MOKOIIOBaHHA PyK Ta/abo Hir
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*  3aqUIIKa
*  rOJOBHHI Oinp

e Kallelb
*  OuoBaHHA
* HyJnora
Yacri nodlunil peakuiil Ha upeuapat Tpasnmepa (MOKYTb BHHHKATH Y McHII Hizk | 3 10 ocid):
* aseprivHi peakuil * CYXiCTb Yy pOTi Ta LIKipH
*  iHdexuil ropna * CyXicTb o4eit
*  iHdekuil ceqoBOro Mixypa Ta WKipH * NiTAHBICTB
*  omepisylouunii repnec * BIOUYTTA c1a0KOCTI Ta HE3AYKaHHA
*  3arajgeHHsd MOJOYHOI 3a103H * TPUBOJKHICTD
*  3amaleHHs MiJMIyHKOBOT * fenpecis
3aJ1031 a0 TMeviHKH * [IOpYLUEHHSA MUCJIEHHA
*  nopylueHHs QYHKLIT HUPOK * acTMa
*  MiABHIIEHUI TOHYC M'A3iB * lereHeBa iHpeKLUisa
abo Hanpyra (rinepToHyc) * nopyieHHs GyHKUIT nereHs
«  6ine y pykax ta/ado Horax * Oisiby CITHHI
*  BHUCHIAHHA * 0iab y ui
*  COHJIUBICTh * OU1b Y KicTKax
*  reMopoi * aKHe
«  cBepOixk * CITAa3MH Hir

HeuacTi nodiuni peakuii Ha npenapat Tpasumepa (MOXyTb BUHHKATH y MeHL Hixk 1 3 100 ocid):
. riayxora
*  IlepMaTtHT
«  incdekuis kposi
Piaxicni mo6iuni peakuii Ha npenapat Tpasumepa (MoXyTb BUHHKATH y MeH1 Hixk 1 3 1000 ocib):
» cnabkicTs
*  JKOBTAHULA
*  zananeHHs abo pyOLIOBaHHA JereHsb
Inmi nodiuni peaxuii, mpo sKi moBiZomJsIocs mia 4ac 3acrocyBanus npenapaty Tpazumepa
(4acTOTy HEMOMIMBO OLIHUTH 3 JOCTYMHHX JaHHX):
+ narosoris abo MopyueHHs 3ropTaHHA KPOBi
*  aHa(inaKkTH4HI peakuil
*  BHMCOKHil piBeHb Kalito
*  HaOp#AK MO3KY
»  Habpsak abo KpoBoTeya 3aHLOT CTIHKM OKa
*  LIOK
*  HaOpAK 30BHiLIHBOI 0OOIOHKH CepLs
*  MOBIJBHHI MyabC
*  [OpYLUCHHS PHTMY CepLsA
*  pecnipaTOpHHI AHCTpEC
*  JMXaJIbHA HeJ0CTAaTHICTh
*  rocTpuii HaOpAK nereHb
¢ rocTpe 3BY)KeHHs AMXATbHUX LIUTAXIB
*  [aTOJOriYHO HU3LKHI piBeHb KUCHIO B KPOBI
*  yTpy/AHEHe ANXaHHA y MOJOXKEHHI IexKauH
*  ypaKeHHs/NMOLIKOLKEHHS NeYiHKH
*  HaOpsk obnuuusd, ry6 i ropsia
*  HHPKOBA HEJOCTATHICTh
*  [aToNoriYHO HU3bKHIi piBeHb PiIMHH HABKOIIO JAMTHHH B yTPoOi Marepi
*  HEeJOPO3BHHEHICTb JIereHb AMTHHH B yTPoOi Matepi ;
*  [1aTOJIOTiS PO3BHTKY HHPOK Y AMTHHH B yTpoOi MaTepi
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Jleaki 3 moGiunuX peakiiiif, aKi BU BiuyBa€Te, MOXKYTh OyTH MOB’43aHI 3 OCHOBHMM 3aXBOPIOBAHHAM Ha
pak. SIKio BH oziepxkyeTe npenapar Tpasumepa B komOiHauii 3 XiMioTepaniero, Aeski 3 HHX TAKOXK MOKYThb
OyTH MoB’s3aHi 3 XiMioTepaniero.

SIkwo y Bac BHHMKarOTh Oyab-siki noOiuni peakuii, 3BepHITBCH 10 cBOro Jikaps, (apmaueBra abo
MeZcecTpH.

lloBigomiiennst npo notivnl peaxull

3BepHITECH JO ¢BOTO JTikapd, ¢apMaieBra ado MeACECTPH, AKWIO y BaC BUHUKAIOTH OyAb-aki noGiumi
peakuii. BoHn MOKyTh BKIFOUATH OyIb-AKi MOK/IMBI MOOiUHI peakuii, He mepeniueHi y UbOMY JHCTKY-
Bxaaanii. Takok MosKHa MOBIAOMIATH Npo nobivni peakuii fe3nocepeanbo yepes ed-caiit Yellow Card
Scheme: www.mhra.gov.uk/yellowcard a6o uepes nomyk MHRA Yellow Card Scheme B Google Play a6o
Apple App Store. [ToBizomsr04u npo nodiuHi peakuii, B MokeTe J0NOMOrTH HajaTH Oinbiue indopmaii
npo Ge3neky LBOrd JTiKapCBKOro 3acody.

5. Slk 36epiraTu npenapat Tpasumepa

36epiraiite 1eit TikapchKHii 3aci6 B HEIOCTYNMHOMY JUls AiTeil MicLi.

He BuKOpHCTOBYiiTe Lieit npenapar micias 3aKkiH4YeHHA TepMiHy NMPHIATHOCTI, 3a3HAYEHOr0 Ha KapTOHHIii
YIaKoBIli Ta Ha eTuketli dnakona micns «[Ipuaatuuii no» (EXP). TepMmin npHaaTHOCTI BiAHOCHTBCA /10
OCTAHHBOTO AHA MiCALA.

36epiratu B xonoamnsHUky (2° C - 8° C).

3GepiraTu B OpHriHaIbHiil yNakoBLi /14 3aXHCTY Bil CBiT/IA.

HeposkpuTi dniakonn npenapaty Tpasimepa MoxkyTh 30epiratics npu Temmepatypi 40 30° C npotarom
O/IHOTO mepiody A0 3 MicsAuiB. IX HEOOXiAHO YTUIII3yBaTH B KiHLI LBOro 3-MicA4HOro nepioay ado micis
3aKiHYEHHS TEPMiHY MPUAATHOCTI, AKHif BKazaHHit Ha (IIaKOHI, 3aJ1eXKHO BiJl TOrO, 1[0 CTAHETHCS paHille.
Ha xaptouHiif kopo6ui B nouni «He 3acTocoByBatH micias» HeoOXiZIHO 3anucaTh AaTy [1U1s 3a3Ha4Y€HHs J1aTh
yTHII3aLil.

Po3uunu [uia iHdy3iit c1ig BUKOPUCTOBYBATH 0/Ipa3y MicC/isA PO3BEIEHH.

He 3actocoByiite npenapar Tpasumepa, fKIIO BM MOMITHIM Oy/ab-AKi TBepji 4acTUHKM ab0 3MiHY
3HeOapBIEeHHA PO3YHHY Nepe/l BBEASHHAM.

Jlikapceki 3aco0H He MOBHHHI OyTH yTHIIi30BaHi yepes cTiyHi Boau ado nodyTosi Biaxoau. Cnuraiite cBoro
(bapmaneBTa AK yTHIi3yBaTH Npenapar, AK1ii Bam OisibLie He noTpideH. Lli 3ax0/1u 10moMOXyTh 3aXHCTHTH
HaBKOJIMILHE Cepe/I0BHIIE.

6. BmicT ynakoBku Ta iHma indopmanis

» o micTutek npenapat Tpasumepa
e Jlitoua peuoBuHa — Tpactysymad. Oaun duaakoH MicTute 150 Mr TpactysymaOy, sKuii ciif
pO3YMHUTH y 7,2 M Boau Ans in'ekuiif. OTpumanuit posuuH MicTuTe nmpubmmsno 21 mr/mn
TpacTy3ymady.
e [Hwi iHrpeaieHTH BKIOYAKOTE rigpoxnopud L-rictuauny, L-rictuaun, caxapo3sy, noagicop6ar 20.
P sik Burasigae npenapat Tpasumepa i BMICT yNIaKOBKH
[Tpemapar Tpasumepa sBase€ cOOOK TMOPOLIOK JUIS KOHLUEHTPATY AIA PO3YMHY JUIA iHQY3id, SKHM
MOCTAYyaEThCA Y CKIAHOMY (DIaKOHI 3 TyMOBORO MPO6KOI0, i MiCTHTE 150 Mr TpacTy3ymady. [Topoluok aBnse
coboro Hinuii kopxk. KoxkHa kopoOka MiCTUTE | (1akoH 3 MOPOLIKOM.
BaacHuk peecTpaniiiHOro nmocBigueHHst
[T¢paitzep Eypona MA EEI’
Bynesap-ne-na-llnen 17
1050 Bproccens
Beneris
Bupodnuk
[I¢aiizep Menbstodekuypinr bensria HB
Peiikcper 12

2870 [lyypc
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Benerig

Jna orpumanHs Oyae-akoi iHdopmauii mpo ueil npemapar, ©6yap nacka, 3BSKITBCA 3 MiClEBHM
MpeACTaBHUKOM BJIaCHHKA PEECTPALIiifHOrO MOCBiAYEHHA.

Boarapis

[Tdaiizep JliokcemGypr CAPJI,

Binninenusa bonrapii

Ten .: +359 2 970 4333

Iefi nucToxk-BrIagNM 6ya0 BocTanHe neperasinyto 07/2018.

Inwi pxepena indopmauii

HetanpHa iHdopMallis Mpo Lei npenapat A0CTyHA Ha Bed-caiiTi €Bponeiicbkoro areHTcTsa 3 JIIKapChbKnX
3aco6iB: http://www.ema.europa.eu.

Lleii smcToK-BKIaOMII JOCTYNHMi Ha Beix mMoBax €C/EE3 na Beb-caiiti €Bponeiicbkoro areHTCTBa 3
NKapchKHX 3aco0iB.

Hactynna indopmania npusHayeHa TIIbKH I8 MeAHYHHUX NPaliBHUKIB

3apxkau 30epiraiiTe ueil npenapar y 3aKpHTii OpUriHanbHiH ynakoBili B XOJIOAH/IBHUKY NIPH TeMIeparypi
Bix 2° C no 8° C.

Hepo3skputi ¢akonu npenapary Tpasumepa MoxyTb 30epirarucs npu temnepatypi 10 30° C npotsrom
0HOro nepiozy A0 3 MicAuis. [x HeoOXiaHO yTHAi3yBaTH B KiHLi LBOro 3-MicsuHoro nepioay abo micis
3aKiHYeHHs TepMiHy NPHIATHOCTI, AKHi BKasanuil Ha (aKoHi, 3a1eXkKHO Bi/l TOTO, IO CTAHETHCA paHiLue.
Ha kapronHiit kopo6ui B noni «He 3actocoByBary niciis» HeoOXiIHO 3anmucaTH Jaty /s 3a3HAYCHHS JaTH
yTHIII3auil.

®nakoH 3 Tpasumepa, BiIHOB/IEHHUH BOJIO 115 iH'eKIiil (He BXOAUTB 0 YNAKOBKH), CTAOILHUIL POTArOM
48 roaun npu 2° C - 8° C micna BiTHOBIEHHS, {1Or0 He CJTiJ 3aMOPOKYBATH.

Heo0xifHO BHKOPHCTOBYBATH BiINOBIAHY acenTHyHy TexHiky. Koxen ¢akon 3 Tpasumepa BiIHOBIIOIOTH
i3 7,2 M1 BoAM A iH'EKUiN (HE BXOAMTH 10 ynakoBkH). He MoxkHa BUKOPHCTOBYBATH iHILI PO3UHHHHKH
118 BiHOBIEHHA. OTPUMYIOTE pa3oBy /103y Po3uHHYy 00°eMoM 7,4 M1, 1O MICTHTb NpHOAM3HO 21 Mr/Ma
TpacTy3ymaly. Hammumok 4% rapautye, 110 3a3HayeHa go3a 150 Mr Moxe GyTn BimiGpana 3 KOKHOTO
thakoHy.

[Tin wac BiOHOBNIEHHsA 3 MiKapChbKUM 3aco0oM Tpasumepa il MOBOAMTHCH 3 obepexxHicTio. HaamipHe
CMiHIOBAHHA MiJl Yac BiJIHOBJIEHHA a00 CTPYUIYBAHHA BiJHOBIEHOTO PO3YHHY MOXE [IPU3BECTH 0
3HUKEHHS KilbKOoCTi npenapary Tpasumepa, ska Moxe OyTH BiaiOpaHa 3 iakony.

IncTpyKUiil A4 BiIHOBNAEHHS:

1) 3a 1oNOMOro10 CTEPHIBLHOTO LIMNPHILIA MOBIIBHO BBECTH 7,2 MJI BOAM 114 iH'€KLiil y (h1akoH, 10 MICTHTE
niodinizopanuit npenapar Tpazumepa.

2) JIna pozyuHeHHS ofepexHo obepTar (iakoH KonuBanbHUMH pyxamu. HE CTPYIIIVBATH!
HeBenuke criHOBaHHA MPOAYKTY NMPH BiJHOB/IECHHI € MPUITYCTHMUM. 3 METOI0 YHMKHEHHS LbOro Jaiite
(hnakoHy BiACTOATHCA NPOTAroM OJM3bKO 5 XBH/IMH. BinHoBieHM# nipenapar Tpasunepa MOBHHEH OYTH
Oe3bapeHuM abo O1i10-KOPUUHEBATO-)KOBTHM [MPO30OPHM PO3YUHOM, SKHUH MPAKTHYHO HE MICTHTH
BH/HMHX 9acTOHOK.

BusHaute HeoOXiAHUIA 00'eM pO3UHHY:

*  [Ans BBE/E€HHA HaBaHTaXyBaJIbHOI [03M TpacTy3ymaly 4 mr/kr macu Tina abo mojasisiuol
THKHEBOI 103H TpacTy3ymalby 2 Mr/Kr macu Tina:

06’em (M) = maca Tiga (kr) X g03a (4 MI/Kr HaBaHTa)KYBaIbHa abo 2 MI/KT MiATPUMYIOUA 7103a)
21 (Mr/mJ1, KOHLIEHTpaLliA BI/IHOBJIEHOIO PO34HHY)

* 114 BBEJEHHA HaBAHTa)KyBaslbHOI A03M TpacTy3ymaly 8 Mr/kr macu Tisia abo noaaibloi 3-
THXKHEBOI 1031 TpacTy3yMaby 6 MI/Kr MacH Tisa:

06’em (Mi1) = Maca Tija (kr) X 1o3a (8 Mr/kr HapaHTaXVBajibHa abo 6 wrfxr mr{‘runwyrot{a n03a)
21 (Mr/M1, KOHLEHTPALLS BiIHOBIEHOTO PO3UHHY) /.
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HeoOXinuuit 06’em posunHy BiaGupaioTs 3 drakoHa i BBOAATH B iHdy3iiinuii maker 3 MONiBIHIIXIOpHAY,
nosieTuiIeHy, nofinponinexy abo eTuieHBidizanerary, abo ckasHuil pakoH, o MicTHTb 250 M 9 Mr/M
(0,9%) posunny Hatpito xja0puay. He ci1ia BAKOPMCTOBYBATH PO3YHHH TMIOKO3H. [Hysiitauii maker a6o
hnakon cnix obepexHO mnepeBepTaTH 100 MepeMilIaTH PO3YMH, 3anOOIralOYH YTBOPEHHIO MiHH.
[Tpenapatu 1ns napeHTEpaTLHOro BBEIGHHA NEPE] 3aCTOCYBAHHAM HEOOXIAHO Bi3yalbHO OFIAHYTH, 1100
NepeCBIAYUTHCA Y BIACYTHOCTI MeXaHiYHHX JOMIIIOK i 3MiHM 3a6aperenns. [udysiiinmii posunn cix
BBOJMTH BI/Ipa3y K MiC/I4 NPUrOTYBaHHA. SIKWO po3Be/ieHHs BiAGYBANOCA B aCENTHYHMX YMOBAX, PO3UMH
MoxHa 30epiraTi npoTarom 24 roauH (mpu Temneparypi He Buuie 30° C).
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JUCTOK-BKJIAIUII: IHOOPMANIA AJI5I KOPUCTYBAYA

Tpa3zumepa nopomoK A/11 KOHUEHTPATY /15
pos muuy aast indgysiii no 150 mr
TpacTy3ymad

¥ lleit nikapchkuil 3acid niaiArae n0AaTKOBOMY KOHTpomto. [le M03BOMMTE IIBMAKO ideHTHOIKYBATH HOBY
indgopmauito 3 Geznexu. Bu moxkere nomomortw, Akuo OyneTe MOBIAOMIATH MPO BHHUKHEHHA Oyab-iKHMX
no6iuHux peakuiit. ¥ kinui po3ainy 4 Hanano inGopmauiio npo te, AK MOBIAOMHUTH mpo nodiuHi peakuii.

Ilepu Hi MOYATH 32CTOCYBAHHSA I[LOI0 NPENAPATY, YBAKHO MPOYNTANHTE BeCh JHCTOK-BKIA/IHIL,
OCKIJILKH BiH MICTHTBH BAKIHBY 114 Bac iHGopmauito.
+ 36epiraiite Ueil TMCTOK-BKIaANLI. MOXIMBO, BaM 3HAI00HTHCA MPOYUTATH HOTrO 3HOBY.
*  SIKWIO Y BAC BUHMKJ/IM J0/1aTKOBI MUTaHHSA, 3BEPHITHCA 10 Nikapa abo dapmalesTa.
» Slkuto y Bac BUHHKIH Oyab-aki noGiuni peakuii, 3BepHiTbCA 10 cBOro Jikaps, (apmauesra abo
mezcecTpu. Lle cTocyeTbes Oy/Ap-AKHX MOMKIMBHX MOOIYHHMX peakuid. HE mepeiyeHHx y UbOMY
JUCTKY-BKIaanwi. JIuB. po3ain 4.

[HdopMaNia y UbOMY JHCTKY-BK/IAIHILI:

1. LLlo sBasie coboro npenapat Tpa3umepa i /151 HOTO BiH 3aCTOCOBYETHCA
2. o notpi6Ho 3naTh nepea 3acTocyBaHHAM npenapary Tpasumepa

3. Slk 3acTocoByeThes npenapar Tpasumepa

4. MosxnuBi noGiyni peakuil

5. Sk 36epiratu npenapat Tpa3umepa

6. BmicT ynmakoBk# Ta iHwa iHgopmatlis

1. Illo siBasie coboro npenapat Tpa3sumepa i 1718 40ro BiH 3aCTOCOBYEThCS

Tpa3umMepa MiCTHTb 1iF04y PeYOBHHY TPACcTy3yMad, ika € MOHOKJIOHAJBHHM aHTHTiIOM. MOHOKJIOHAMBHI
AHTUTING MPUEAHYIOTbCA A0 creundivaux OinkiB abo aHTHreHiB. TpacTysymad npusHaueHud a1
CEeKTHBHOTO 3B'A3YBAHHS 3 AHTHIEHOM, SKHil HA3UBAETBCA pellenTop 2 enigepManbsHOro GakTopy pocTy
moauuu (HER2). HER2 npucyTHiil y BeJMKUX KiZBKOCTAX HA MMOBEPXHI JEAKMX PAKOBUX KIIITHH, J1€ BiH
ctumymioe ix pict. Konn Tpasumepa 38'asyetses 3 HER2, 1e 3ynuuse picT Takux KaiTHH i BUKIIHKAE iX
3arubens.

Bawr nikap Moxke MpH3HA4MTH rpernapat Tpasumepa Ans JiKyBaHHA PaKy MOOYHOI 3al03H Ta paky
LTYHKY, AKIILO:

« V Bac pak MOJIOYHOI 3a/1034 Ha paHHiii cTazii 3 BUCOKMM piBHeM Oinky HER2.

« V Bac MeTacTaTM4YHHI paK MOJOYHOI 3a/103H (paK MOJOYHOI 3a/I03H, LIO MOIIMPUBCA 38 MEeXi
nepBUHHOT MyXauHK) 3 BucokuM pisHeM HER2. Tpasumepa mose npusHauatucs y komOinauii 3
XimMioTepamni€io makitakcenoM ado J0LETaKCeNI0M B AKOCTI MEPLIOT Teparii MpH MeTacTaTHYHOMY
paKy MOJIOYHOT 3a/1034 ab0 MOYKe NpH3HAYaTHCA Y AKOCTI MOHOTepanii, AKLIO {HIII BHIH TiKyBaHHS
BuABMIHCA HeedeKTHBHUMH. [Ipenapar TakoX NMpH3Ha4aloTh B KOMOiHaLil 3 mpenaparamH, fKi
Ha3WBAIOThLCA IHTIOiTOpamMu apoMaTasy, nauieHTaMm 3 Bucokum pisHeM HER2 i ropmon-peuenTop-
MO3MTHBHUM METACTATMYHUM PAKOM MOJOYHOI 3a103H (pakoM, 4y TJIMBHM /10 JKiHOYHX CTaTeBUX
FOPMOHIB).

» 'V Bac MeTacTATHYHHII paK UUTyHKY 3 BucokuM piBHeM HERZ2, B komOinauii 3 iHIMMH 3ac06a\m
JUIS TIKYBaHHA paKy, TAKMM K Kaneuutadin abo 5-proypauns i LHCIIATHH. s

2. ll{o noTpiGHOo 3HAaTH Nepea 3acTocyBaHHAM npenaparty Tpazumepa o '

» He 3actocoyiite npenapar Tpasumepa, GK11[0:
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* Yy Bac anepris Ha Tpacty3ymad, Muiuadi 6iiku abo Ha 6yab-aKi A0MOMiXKHI pedoBHHH Npenapary
(nepeniveHi y po3aini 6).

* Yy Bac € cepiio3Hi npodieMH 3 AUXAHHAM Yy CTaHi CMOKOKO Yepe3 pak, abo SKLIO BaM MOTpiGHa
JI0/1aTKOBA KUCHERa Teparmis.

P OcobauBocTi 3acTOCYBAHHS

Bauw siikap Oyie pereiibHO KOHTPOITIOBATH BaLLy Tepartiio.

» Mouitopunr ¢gyuxuii cepus

JlikyBanHa npenapatoM Tpasumepa y SKOCTi MOHOTepanii abo B KoMOiHALIT 3 TAKCAHOM MOke BIIMBATH
Ha ceple, 0cOo0IMBO AKILO BH KOIH-HeOYab NpHiMaTM aHTPAUMKIIH (TAKCAHH | AHTPALMKIIHE € ABOMa
iHIIMMH KacaMu Mpernaparis, 1O BUKOPHUCTOBYIOTHCA JUIA JiKyBaHHA paky). [ToGiuni peakuii MokyTb
OyTH noMipHuMH 200 TAXKKHMH | MOXKYTb IPU3BECTH 10 cMepTi. ToMy yHKIiO cepus 6yayTs nepesipaTu
nepes, NpoTAroM (KOXHI TpU Micsli) i micas (10 ABOX-I'ATH PokiB) nikyBaHHS npenapatoMm Tpasumepa.
SKwo y Bac BUHHKHYTH OyIb-fKi O3HAKM CEpLEBOI HEJOCTATHOCTI (HEIOCTATHE MPOKa4yyBaHHsS KpPOBI
cepieM), PyHKIIO cepLs BAM MOKYTb MEPeBIpATH HacTille (KOXKHI WICTL-BICIM THXKHIB), BU MOKETE
OTPMMYBATH Teparilo cepleBoi HeJ0CTaTHOCTI, a00 BaM J0Be1eThCA NPHITMHHUTH JIIKYBaHHSA MPenapaTtom
Tpasumepa.

[ToroBopite 3i cBoiM nikapem, ¢apmaleBToM ab0 MeICeCTPOK Mepei 3acTOCYBAHHAM Mpernapary
Tpazumepa, AKLLO:

* y Bac Oyna cepleBa HEJOCTAaTHICTh, ilIeMiuHa XBOpoOa cepls, 3aXBOPIOBAHHSA KJamaHiB ceplis
(LryMm# B cepli), BHCOKUIT KpOB’ AHMI THCK, AKIIO BY MPUMany OyAb-AKi NpernapaTtu J1s 3HUKEHHSA
KPOB'AHOro THCKY abo B jaHuii yac npuitmMaere Oyab-sKi npenapati Al 3HUKEHHS KPOB'SHOTO
THCKY.

* B npuiimManu pasiwe ado npuiiMaere B AaHuil yac npenapatu JokcopyOiuuH abo enipydiumH
(mpenmapaty, 110 3aCTOCOBYIOTBCA A/ JlikyBaHHs paky). Lli mpemapatu (abo 6yas-axi iHmi
AHTPaLUKIIHH) MOXYTh MOLIKO:KYBATH CepUeBUH M'A3 | MiABHMILYBATH PH3HK BUHHKHEHHS
npobieM 3 ceplieM Mig yac 3acTocyBaHHA npenapaty Tpasumepa.

- BH CTpaxaacTe Ha 3aJHUIKY, 0cobIHBO AKILO BH B JaHHH 4ac 3aCTOCOBYETE TakcaH. Tpasumepa
MOJKe BUKJIMKATH YTPYIHEHE AMXaHHSA, OCODIHBO KOIH MpH3HauaeThes Briepure. [Ipobnema Mosxke
OyTH Oinblu Ccepito3HOIO, AKILO Y BaC BKe € 3aAuiuKa. Jyxke piJKo Tparisincs BUMAIKH CMepTi
NauieHTIB 3 BWKKAM YTPYAHEHUM [MXAHHAM /10 MOYATKY JIKYBaHHA, KOMH iM MpHU3HAYaIH
npenapat Tpazumepa.

¢ BHM KoJu-HeOyb NPOXOAUIIH {HLLY Tepariio paKy.

Skuto By oTpuMmyeTe npenapat Tpasumepa 3 Oyab-AKHM IHIIHM J1iIKapCbKUM 3aC000M /IS /TIKyBaHHS paKy,
TaKUM SIK MakJiTakces, JoueTakces, iHribirop apomarasu, kaneuntabin, S-gropypauun abo uucmIaTUH,
TaKOXK [MPOYHTaiTe NTMCTKU-BKIAAUILI 11 MaLi€HTIB 40 UMX NMpenaparis.

» Jlitu Ta niaaiTkH

3actocyBaHHs npenapaty Tpasnmepa He peKOMEH/IY€ETbCA MaulieHTaM Mosoawe 18 pokis.

P IHwi dikapebki 3aco6u | Tpasumepa

[Tosinomre nikapo, papmaleBTy abo MeACECTpi, AKIIO BH NpuiimMaeTe, HelLIOAABHO MpHiiMank abo MoXeTe
npuiiMatu Oyab-fKi iHLII npenapatH.

Jlna BuBeseHHs npenapary Tpasumepa moxe 3HagoOuTHCA 10 7 MicauiB. Tomy BM MOBHHHI MOBiJOMHTH
cBoro Jlikaps, apmauesTta abo MeacecTpy, L0 BH 0JepXKyBauu npenapar Tpasumepa, SKII0 BH MOYHHAETE
3acTOCYBaHHA Oy/Ab-AKMX HOBUX MpenapariB uepe3 7 MICsALUIB Mic/s NPUITHHEHHS JIIKYBaHHA.

P BariTHicTb

* Slxuio BM BariTHi, BBaXxaere, O MOXkeTe OyTH BariTHOI abo MaHyeTe MaTH JAUTHHY, 3BEPHIThCA
1o nikaps, (papmalieBra abo MEICECTPH 3a MOpaIolo Mepejl 3aCTOCYBaHHAM LIBOTO Tpenapary.

* By noBuHHI BHKOPHCTOBYBaTH e(eKTHBHY KOHTpALEMIil0 Mil 4ac IiKyBaHHS MpernapaTtom
Tpasumepa i poTAroM NpHHaMHI 7 MiCALIB Mic/s 3aKiHYEHHSA JTIKYBaHH.

*  Bawr nikap npoindopmye Bac npo pH3MKH Ta nepeBard npHiioMy npemnapary Tpasumepa nix qac
BariTHOCTI. Y piAKiCHHX BUMTAJKaX CIIOCTEPIiranocs 3MeHIIEHHS 00’ emy (ammomtmm'} plﬁﬂm,\mo
OTOYYE AHTHHY, AKA PO3BHBAETHCA, B YTPOOi MaTepi y BariTHUX *KIiHOK, AKi Q';pumyaa.nu up;I?’EaT

Tpa’;HMLpa LICH CTaH MOKe OyTH LI.!KU].T'IHBHM JUIS BaLoi AUTHHU B yTpOUI Ma‘TE.pl i 5\"3 l'[O;B/ Hﬁ"_‘_
3 HENOBHUM PO3BUTKOM JIEreHb, 110 NPU3BOIHIO 10 3arudesni mioay. nnal/ [ /20
'y
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» I'pyaHe BHIOJOBYBaHHSI

He roayiite autuny rpypuro mijg yac Tepamnii npenapatom Tpasumepa Ta npotsrom 7 Micsuis micis
OCTaHHbOI 103K npenapaty Tpasumepa, ockinbku Tpasnumepa Morke nepeaBaTHCs ANTHHI Yepe3 rpyjiHe
MOJTOKO.

[IpokoHcyneTyiiTeCs 3 Nikapem abo (apmaleBToM nepej THM, SK MpUitMaTH OYAb-AKi JTiKapceKi 3ac00H.

P KepyBaHHA aBTOTPAHCIOPTOM Ta pod0OTa 3 IHINHMH MeXaHi3MaMu

Hesinomo, uu Tpasumepa BIUTHBAE HA 3/aTHICTh KEPYBATH TPAHCIOPTHUMH 3aco0aMu Ta MpaiioBaTH 3
iHIHMMU MexaHizmMamu. OfiHaK, SKIO MiJ Yac JiKyBaHHA Y BaC BUHMKAE 03HOO abo TMXOMaHKa, He CIiI
cizaTi 3a KkepMmo abo NpaloBaTh 3 iHIIUMH MeXaHi3MaMH, TIOKH CHMITTOMH 0CTATOYHO HE MHHYT.

3. Ak 3actocoByeThes npenapart Tpasumepa

ITepen movatkoM JliKyBaHHA Ball Jikap BU3Ha4MTh piBeHs HER2 y Bawiii myxnuni. Tinbku nawientu 3
seniukuM pisHeM HER2 6yayTe otpumyBartu npenapar Tpasumepa. Tpa3umepa BBOAUTHCS TiJIbKH JTiKapeM
abo mejcectporo. Baw nikap Oyzae mpusHayat 103y i pexkuM JiKyBaHHs, AKi MOTPiOHi came gam. J[o3a
npenapaty Tpa3umepa 3ajexuTh Bijl Baru Bauloro Tina.

[Ipenapar Tpasumepa a1 BHYTPILIHBOBEHHOrO 3aCTOCYBAHHS He NPU3HAYEHMH 1 MiALIKipHOTO
BBeJIeHHS, 1 fOro clTil 3aCTOCOBYBATH Ti/IBKHM SIK BHYTPIIIHBOBEHHY iH(Y3i10.

Tpasumepa 1714 BHYTPilIHLOBEHHOI'O 3aCTOCYBAHHSA 3aCTOCOBYETbCH Y BUIIIAAI BHYTPILIHBOBEHHOT IHDY3iT
(«xpanenbHO») 6e3nocepeaHso y BeHy. [lepiny 103y npenapaty BBOAATE npoTsarom 90 XBUKH, i BY OyaeTe
3HAXOMTHCA MiJl HArIAI0M MEIMYHOr0 MpaLliBHHKA I1i]] Yac BBEICHHA Ha BUMA0K BUHHKHEHHS Oy 1b-KUX
nobiuHMX peakuiil. Skuo nepiua 103a 100pe NePEHOCHTLCA, HACTYITHI 1031 MOKYTh BBOAHTHCS TIPOTATOM
30 xunuH (auB. posain 2, nicias «OcoOauBoCTi 3acTocyBaHHA»). KinbkicTh oTpumanux iHQysiii Oyae
3aexarty BiJ TOro, K BU pearyeTe Ha jiKyBaHHs. Bauu sikap o6roeoputs Lie 3 BamH.

J{ns 3anobiraHHs MOMMIIOK y JIiKYBaHHI BOK/INBO MePeBipATH eTHKETKH Ha (hJakoHax, 00 NepeKoHaTHC,
1110 Mpernapar, AKHi roTyeThCA i 3aCTOCOBYEThCH, € AificHo Tpasumepa (Tpacty3ymab), a He TpacTy3ymady
eMTaHCHH.

Jna nikyBaHHS paky MOJIOYHOI 3aJ03H Ha paHHIH cTalil, MeTacTaTMYHOrO pPaky MOJOYHOI 3an03u i
MeTacTATHYHOro paKy ULTYHKY, Tpa3uMepa 3aCTOCOBYETLCH KOWKHI 3 THIKHI.

Tpasumepa MOKe TaKOX BBOJAUTHCA OJMH Pa3 HA THKIAEHb [UIA JIIKYBAHHS METaCTATHYHOTO paky MOJOYHOT
3a/103H.

P> SIKiio BH NPHIMHHIIHK 32CTOCYBAaHHS npenapaty Tpasumepa

He npunuHsAiiTe 3acTOCyBaHHA LBOr0 NMpenapary, CHeplly He MOBIZOMUBLIIN cBOro Jikaps. Bcei mosu ciig
npuiiMaTH B HaJeXKHUH 4ac KOXKHOrO THxkHA ab0 KOKHI TpH TWKHI (3a/1eKHO BiJ BalOl CXEeMH
3actocyBaxHs). Lle cripuse HaltbinbLii eekTHBHOCTI BalIOro npenapary.

Busegennn npenapaty Tpasumepa moxe TpusBatH g0 7 wicauie. Tomy Jikap MoKe BHPILLHTH
MPOIOBXKYBATH NepeBipATH (PYHKLUIIO CeplA HABITh MMiC/4 3aBEPLUCHHA TIKYyBaHHA.

SK1o y Bac BUHHKIIM J0JATKOBI [TMTAHHA L1010 3aCTOCYBaHHA LBOrO Mpenapary, 3BepHiThCA 0 JiKaps,
(hapmauesTa adbo MeacecTpH.

4. Moxausi nodiuni peaxuii

Sk i Bei mikapebki 3aco6u, Tpasumepa Moke BUKJIMKATH MOOIYHI peakilil, Xoya He y BCIX MaLi€HTIB BOHU
MposABIAOTECA. JIesdKi 3 LUMX MOOIYHMX peakuil MOKyTh OyTH CepHO3HMMH i MOKYTh NPH3BECTH 0O
rocmitaisadif.

ITin wac ingys3ii npenapatom Tpasumepa MOXYTh BHHHKATH O3HOO, THXOMAaHKa Ta iHIII TPUMOMOIIOHI
cumnTomu. BoHu ayxe mowuupedi (MOKYTh BUHHKATH Oinblie HiX y 1 Ha 10 ocif). IHwi cumnrom,
noB'A3aHi 3 iHQy3i€r0, BKIOYAIOTh: HYAOTY, O/MOBaHHA, 0inb, NMOCHICHHA HaNpyXKeHHS y M'A3ax i
TPeMTiHHA, rOJOBHMH Oifnb, 3anMaMOpOYeHHs, YTPyAHEHE IMXaHHA, XPHNM, BHCOKHA ab0 HHU3bKHIl
KPOB'SHUIH TUCK, MOPYLUEHHS PUTMY cepld (cepLeduTTs, TPiNoTiHHA ceplis abo HeperysipHe cepleduTTs),
Habpsku 06nuyus i ry0, BHCHTAHHS 1 BiAuyTTS BTOMH. JlesKi 3 IMX CHMIITOMIB MOXKYTE Gym cepﬁmHHMH
a Jlesiki naLieHTH noMepnu (auB. po3ain 2, micas «Oco0IMBOCTI 3aCTOCYBAHHA»). 4 .
Lli peakuil B OCHOBHOMY TPaIIAKOTLCA i1 4aC NePLUOl BHY TPIIIHEOBEHHOT 1H¢y11k(<{Kpane,15HHu1>> y/qe‘ﬂy)
i MPOTATOM MEPIINX KiTbKOX FOHH Mic/s no4atky indysii. Boxu, sk npasuio, THM‘laCOBl . A
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ITin yac indy3ii i npoTAroM LIOHalMEHILIe IeCTH FOJHUH Iic/IA MOYaTKY Mepiiol iHdys3ii, a TaKoX MPOTArOM
JBOX TOJIMH ITiC/]I8 MOoYaTKy iHmoi indysii, B4 OyaeTe 3HaXOAMTHCSA MiJ HATIAAOM MeIHYHOro (axiBLs.
Sxkwo y Bac BHHHKHE peakuis, iHdysito Oyne cropinbHeHO abo NMPHMHMHEHO, i BaM MOXYTB MPOBECTH
Tepartito 3 MpHBOAY ModiYHMX peakuiif. [Hdy3ito Moike OyTH NPOIOBKEHO MiC/s MOMINUIEHHS CHMIITOMIB.
[HOAI CMMNITOMM BUHUKAIOTH Mi3Hilue, HiX Yepe3 IicTh FOANH MMic/as MoYaTKy iHdysii. Skio ue TpanuThes
3 BAMM, HEIdiiHO SBEpHiTbC A0 Jlikapd. [HOMI CUMNTOMM MOMKYTH MOJIMIIYBAaTHCA, & Mi3HIiIIC
MOripiiyBaTHCH.
[nmi noGiuni peakuii, He TinbkM MoB'a3ani 3 iHQY3icl0, MOXKYTh BUHUKATH B Oyab-gKuil 4ac mig yac
nikyBanHs npenapatom Tpasumepa. [Tpobiaemu 3 ceprem iHOAI MOXKYTh BUHUKATH [1i 4ac JiKyBaHHS i
3pijaKa micis NPUIMHEHHA JIIKYBaHHA | MOXKYTb OyTH cepilosHumu. BoHM BKIIOYAIOTHL OC/1ab/ieHHd
CEpLEBOro M'A3a, O MOYXKEe NMPHU3BECTH JI0 CEpLEBOi HELOCTATHOCTI, 3ananeHHs (HabpAK, MOYepBOHIHHS,
Kap i 6isb) 30BHILIHBEOT 0DONIOHKH cepld | MOPYLLUEHHS ceplieBOro putMmy. Lle Moke mpU3BECTH 10 TAKUX
CHMIITOMIB, fK:

*  3aJMLIKa (BKIOYAKYH 3aJHLIKY B HiYHMIi yac),

*  Kallens,

*  3aTpuMKa piauHu (HaOpsk) B Horax abo pykax,

¢ cepueduTTs (TPIMOTIHHA ceplid abo HeperyIsapHe cepLuedHuTTA).
Bam nikap Oyze peryiapHO CTEKHUTH 3a BalIMM CepLEM Mij 4ac i micad nikyBaHH#, aie BH [OBHHHI HeraiHo
MOBIIOMHTH TIKapFO, SKIIO BH MOMITHIH Oy1b-AKHil 3 MepepaxoBaHUX BHIIE CHUMIITOMIB.
SAkuwo Bu BiguyBaeTe OyAb-sIKMH 3 IepepaxoBaHMX BHLUE CHMIITOMIB, KOJNH JIKYBaHHA IpernaparoM
Tpasumepa 3akiHuMiIOCH, BM IOBHMHHI BiaBigaTH Jjikaps i ckasaTH, W10 BM paHille OTPHMYBAIH
Tpacty3ymad.
Hy#ce yacTti modiuni peaxkuii Ha npenapatTpasumepa (MoKyTbh BUHUKATH Y Oinbul Hix | 3 10 ocif):

o indexuii
*  niapes
*  3akpen

e  riedis (aucrencis)

+  cnabkicth

*  BHCHIaHHA Ha WKipi

*  Oinpy rpyasx

*  Oinb y XKHBOTI

¢ 0iney cyrnodax

*  HU3bKi MOKA3HUKH ePUTPOLIUTIB i JIEHKOUMTIB (AKi JormomaraioTk GOpoTHes 3 iH(peKLUielo) iHoai 3
JTHXOMaHKOK

= Oine y m'Azax

*  KOH'IOHKTHBIT

¢ [OCHJIEHE CIThO30BUIITEHHS

*  HOCOBa KpPOBOTEYa

*  HEeXHThb
*  BTpaTa BOJIOCCA
*  Tpemop

*  TPHUILTHBH kKapy

*  3aMmaMOpOYEeHHA

*  ypaKeHHS HIrTiB

*  BTpaTa Bar

*  BTpaTa aneTuTy

*  HEMOXKIIHBICTE 3aCHYTH (0€3COHHA)

*  3MIHH CMaKy

*  HU3BKHIT piBeHb TPOMOOLIUTIB

*  CHHLI

*  OHiMiHHA a00 MOKOJIOBAHHA MalbLIB PYK i HIr

*  [0oYepBOHIHHSA, HAOpskK abo BUpa3Ku y poti Ta/ado ropii
*  0inb, HaOpsK, MOYEPBOHIHHA a00 MOKOIIOBAHHA PYK Ta/abo Hir
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*  3aUIIKA
*  TOJIOBHHIT BiNb

*  Kawesb
*  OmoBaHHA
* HyjaoTa
YacTi modiuni peakuii Ha npenapat Tpasumepa (MOKYTh BHHHKATH Y MeHLI Hizk 1 3 10 ocid):
*  anepriuHi peakuii * CYXICTB Y pOTI Ta LWKipK
*  indekuil ropaa * cyXicTb o4eit
«  iHdekuil ceyoBOro Mixypa Ta WKipH * NITIHBICTB
*  omepizyrouuii reprec * BIIYYTTS CIaOKOCTI Ta He3/1yKaHH:A
*  3anajeHHsA MOJIOYHOI 3a103H * TPUBOXKHICTE
*  3ananeHHs MiAUITYHKOBOT * emnpecis
3a51034 200 NMeYiHKH * MOPYUIEHHS MUCITEHHS
*  [IOpYLI€HH: (PYHKLUIT HUPOK s acTMma
*  MiJBHIICHHUI TOHYC M’ A3iB * ereHeBa iHdexuis
abo Hampyra (rinepToHyc) * nopyiueHHs (pyHKLUIl TereHsb
+ Oine y pykax Ta/abo Horax * Oinby criuHi
*  BUCHNAHHA * Ginb y i
*  COHJIMBICTH * 6 y KicTKax
*  remopoi * aKHe
*  cBepbik * CI1a3MH Hir
HewuacTi nodiuni peakuii Ha npenapaT Tpasumepa (MOKYTb BHHHKATH Y MeHIII Hixk 1 3 100 ocif):
*  riayxora

*  JepMartHT

*  iHdexuis kposi
Piakicui mobiuui peaxuii Ha npenapaTt Tpasumepa (MoXyTh BUHUKATH Y MeHII Hixk 1 3 1000 ocif):

*  cnabkicTe

*  JKOBTAHHMLA

*  3anajeHHA abo pyOLIOBaHHS JIereHb
Inwi nobiuni peakuii, mpo AKi moBiZomJsIoCH M 4Yac 3acTocyBaHHs npenapaty Tpasumepa
(4acToTy HEMOXKJTUBO OLUIHUTH 3 JOCTYMHHX JaHHUX):

* narooris abo MopyLIeHHA 3rOPTaHHA KPOBI

» aHadinakTu4Hi peakuii

*  BHCOKHUI piBeHb Kaito

*  HaOpfAK MO3KY

*  HaOpsk abo KpoBOTeYa 3aHBOI CTIHKH OKa

*  IIOK

*  HaOpsK 30BHILIHEOT 0OOIOHKH cepls

*  MOBINBHHI MyNIEC

*  TOpYLICHHA PHTMY cepls

*  pecnipaTOpHUIA AUCTpeC

*  JMXaJbHa HEJIOCTATHICTh

*  rocTpuit HabpsK JereHb

*  TOCTpE 3BY;KEHHA AMXAIbHHUX LLIAXIB

*  MaToNMOTiYHO HU3bKUH PiBEHb KHCHIO B KPOBI

*  yTpyAHEHE JUXaHHA Y MOJOKEHHI Jexaun

*  YpaXKEHHA/MOLIKOLKEHHA NEUIHKH

+ Habpsk obnuyus, ry6 i ropna

*  HHMPKOBA HEJOCTATHICTh

*  [ATOJOrIYHO HU3BKHH piBEHb PiIMHH HABKOJIO AUTHHHU B yTpoOi martepi

*  HeJOpO3BHHEHICTB JlereHb AUTHHH B yTpoOi MaTepi

*  [aToNOris po3BUTKY HUPOK Y IMTHHHU B yTpoOi MaTepi
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Jeski 3 nobiuHMX peakiiil, AKi BH BiauyBaeTe, MOXKYTb OYTH MOB’A3aHi 3 OCHOBHHM 3aXBOPIOBAHHAM Ha
pak. SIK10 BU ofiepiKy€Te npenapat Tpasumepa B koMmOiHauil 3 XiMioTepari€ro, JesKi 3 HUX TaK0XK MOKYTh
OyTH NoB’s13aHi 3 XiMioTepamnieto.

Slkmo y Bac BUHHMKalOTh Oyab-aki moOiuHi peaxiii, 3BepHiTbCA 10 cBOro Iikaps, ¢apmauesra abo
MEJICECTPH.

[Toslaomiaenus 1po nobivui peakuii

3BepHiThCA A0 CBOro fikaps, dapmaueBra abo MeACeCTpH, AKIIO y BAaC BHHHKAIOTh Oyab-sKi moOivHi
peaxuii. BoHH MOXyTh BKIHOUATH OyAb-AKi MOK/IMBI NMoOiuHI peakuii, He mepesiueHi y UbOMY JIMCTKY-
Braaauwi. Takoxk moHa moBinomaATH npo nodiyHi peakuil OesznocepenHbo yepes BeG-caiit Yellow Card
Scheme: www.mhra.gov.uk/yellowcard a6o 1epes nomryk MHRA Yellow Card Scheme B Google Play ado
Apple App Store. [Tosizomasroun npo noOidHi peakLii, BU MOXeTe J0MOMOrTH Hanatu Oinbiue indopmarii
npo Ge3neky UBOro JiKapcbKoro acody.

5. Ak 30epiraTu npenapar Tpa3sumepa

30epiraiite ueii nikapcbKuit 3acié B HegoCcTYnHOMY /s AiTedl micui.

He BuxopucToByiiTe 1eil nmpenapaT micias 3akiHYEHHA TEPMiHY NMPUIATHOCTI, 3a3HAYEHOrO HAa KApTOHHIMN
ynakosui ta Ha etuxerui ¢uakoHa nicns «[Ipugatuuit go» (EXP). Tepmin npuaatHocTi BiTHOCHTBCA 10
OCTAHHBOTO JIHS MICHLIS.

30epiratu B xonoaunsHuky (2° C - 8° C).

36epiraTi B OpHTiHAMBHIR yIaKoBLUi A4 3aXHCTY Bif cBiTA.

Heposkpurti drakonn npenapaty Tpasnmepa MoXyTb 30epiratics npu Temmepatypi 10 30° C npotsrom
OAHOro nepioay A0 3 MicAuiB. IX HEOOXiHO YTHIi3yBaTH B KiHUI ULOro 3-MicA4HOro mepiogy ado micns
3aKiHYeHHS TEPMiHYy MPUIAATHOCTI, AKMH BKazaHui Ha 1akoHi, 3a1eXKHO BijJl TOTO, 10 CTAHETHCH PaHillle.
Ha xapTonHiit kopo6ui B moni «He 3actocoByBaTu miciasa» HeoOXiIHO 3aMucaTH AaTy /Ul 3a3Ha4eHHs JJaTH
yTHTI3awil.

Po3uunu 1718 iHQy3iit ¢l BHKOPUCTOBYBATH 0/1pa3y Micid po3BeIeHH .

He 3acrocoByiite mpenapar Tpa3uMepa, AKLIO BH NOMITHIN OyAb-aki TBepAi 4YacTHHKH abo 3MiHY
3HeOapBIeHHsS PO34YMHY Tepe/l BBEACHHAM.

Jlikapchki 3aco0u He moBUHHI OyTH yTHITIZ0BaH] yepes cTiuHi Boau abo nobyTosi Biaxoau. CriuTaiite CBOro
(apMaLieBTa AK yTHIi3yBaTH Npenapar, Akuil Bam Oinblue He noTpideH. Lli 3ax0au 10NMOMOXYTh 3aXHCTHTH
HABKOJIMILIHE CepeOBHLIE.

6. BmicT ynakoBku Ta iHwa ingopmanis

» Illo micTure npenapat Tpazumepa
» Jiroua peyoBuHa — TpacTy3ymab. Oaun ¢uakon mictuts 150 Mr Ttpactysymaly, skuil cmin
po3uMHUTH ¥y 7,2 MA BoaM Ans iH'ekuiif. OTpuMaHufi po3dyuH MicTUTH npubnuszno 21 mr/mn
TpacTy3ymaoy.
*  [HwWi iHrpelieHTH BKIIOYAKOTH rigpoxnopua L-rictuauny, L-rictuany, caxaposy, nomicopoar 20.
» Sk Burasgae npenapart Tpasumepa i BMicT yNakOBKH
[Ipenapar Tpasumepa sBise co0O0I0 MOPOLIOK JUIA KOHUEHTpATy AMA PO3UMHY Ana iHQy3iit, skui
MOCTAYAETHCA Y CKIAHOMY (IaKkoHi 3 ryMOBOIO POOKoI0, i MicTUTE 150 Mr TpacTy3ymatby. [Topolok ABnse
coboto Oinuit kopx. KoxHa kopodka MiCTHTE | ()JIAKOH 3 MOPOLIKOM.
BaacHuk peecTpauiiiHOro nocBiI4eHHs
[Tdaitzep Eypona MA EEIT
Byneeap-ae-na-Ilnen 17
1050 Bproccens
Benpris
Bupobuuk
[Tdaitzep Menstodekuypinr bensris HB
Peiikeser 12
2870 I'lyype
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beneris

Hns orpumanss Oyae-akoi imdopmauil npo wueit npemapar, Oyap macka, 3B'SKITBCH 3 MiCLEBUM
MPEeACTABHUKOM BJIaCHHMKA PEECTPALiHHOIO MOCBIA4EHH .

Pymynis

[Tipaitzep Pymynis C.P.JL

Tel: +40 (0) 21 207 28 00

et iueTox-Braaaunm 6y0 Boctanne neperasinyro 07/2018.

Inwi pxepeaa ingopmauii

HetanbHa iHpopmais npo Uei npenapar 10CTyMHa Ha BeG-caifTi €BPONeiichbkoro areHTCTBa 3 TiKapehKuX
3aco0iB: http://www.ema.europa.eu.

Le# snucrok-Bkaaauin goctynHuit Ha Beix moBax €C/€E3 Ha Beb-caiiti €Bpomneiicbkoro areHTcTBa 3
JKapCBKHX 3aco0iB.

Hacrynna indopmauist npusHaveHa TIABKH 11 MeAHYHHX NPALIBHUKIB

3amxau 30epiraiite ueil npenapar y 3akpuTiii OpUriHaabHill yNakoBii B XOJMOAWILHUKY TPH TeMIeparypi
Big 2° C o 8° C.

Heposkpurti diakonu npenapary Tpasumepa MoxyTh 30epiratncs npu temneparypi g0 30° C nporarom
OJHOTO Mepiody A0 3 MicaAuis. Ix Heo6XiaHO yTUi3yBaTH B KiHUi ULOrO 3-MiCAYHOrO nepiogy abo micas
3aKiHYeHHs TEPMiHy NPU/ATHOCTI, AKMit BKa3aHMH Ha (/IAKOHI, 3a/IeKHO Bij TOrO, IO CTAHETHCS paHille.
Ha kapronHiii kopoOui B mosi «He 3actocoByBaty micis» HeoOXiHO 3anucaTi ATy A1d 3a3HaYCHHS AaTH
yTumizauii.

®nakow 3 Tpasumepa, BiAHOBICHHUH BOO0 /14 iH'eKUiil (He BXOAUTB 10 YIIAKOBKH), CTabiIbHUI MPOTArOM
48 roaunn npu 2° C - 8° C micna BiIHOBNEHHS, HOro He ClTiJ 3aMOPOXKYBATH.

Heo6xizHO BUKOPHCTOBYBATH BiMOBIHY acenTHYHy TeXHiky. KoxeH ¢nakon 3 Tpasumepa BiTHOBIIOIOTH
i3 7,2 M1 BOAM [UIA iH'€KUIH (He BXOAMTH 10 ynakoBKkH). He MOKHAa BHKOPHCTOBYBATH iHIII PO3YMHHMKH
A7 BiiHOBEHHA. OTPUMYIOTh Pa3oBy 03y po3uHy 00’eMoM 7,4 Mi1, O MicTHTB MpUGAH3HO 21 Mr/ma
Tpacty3ymaly. Haanumok 4% rapantye, 10 3a3HaveHa go03a 150 mr moxe OyTu BimiGpaHa 3 KOKHOro
(hrakoHy.

[Tix 4ac BigHOB/IEHHA 3 JiKapchbkMM 3aco0oM Tpasumepa ciil MOBOAMTHCEH 3 obepexHicTio. Haamiphe
CIIHIOBAHHSA MiJl 4Yac BiJHOBJEHHA ab0 CTPYIIyBaHHA BiJAHOBIEHOTO PO3YMHY MOXE MPH3BECTH J10
3HHWKCHHA KiJIbKOCTi npenapary Tpasumepa, sika Moxke 6yTH BiniOpana 3 daakony.

[HCTpYKUIT A1 BIAHOBIGHHS:

1) 3a 10MOMOror CTEPUIBLHOrO IIMPHIIA MOBITEHO BBECTH 7,2 MJT BOH JUTA iH'€KLIH y (1aKkoH, 1o MiCTHTE
niodinizoBanuit npenapat Tpa3zumepa.

2) Jins po3yHHEHHsA 00epeKHO obepTaTH (PIAKOH KOJIHBAIbHUMU pyxamMu. HE CTPYLIYBATHU!
Hesennke criHioBaHHA MPOAYKTY MPH BiHOBIEHHI € MPUIYCTHMHUM. 3 METOI YHUKHEHHS I1[hOT0 jaiiTe
(akoHy BigcToaTHCA npoTAroM 61M3bKO 5 XBUIMH. BigHosnewuit npenapar Tpasumepa nosuHeH GyTH
Ge3bapBHuM abo 011i10-KOPUUHEBATO-)KOBTHM MPO30OPHM PO3YUHOM, AKUHA MPAKTHYHO HE MICTHTH
BUAHMHX 4aCTOHOK.

Busnaure HeoOXiaHuii 06'eM posunny:

*  JUIA BBEJCHHA HABAHTAXYBaJbHOI J03M TpacTy3ymaly 4 Mr/kr macu Tina abo nomansiiol
THXKHEBOI 1034 TpacTy3ymaldy 2 Mr/kr macu Tina:

06’em (M) = Maca Tiia (Kr) X 1032 (4 MI/Kr HaBaHTaXKYBalbHa a00 2 MI/KI MiATPUMYIOUA 71034a)
21 (Mr/mi, KOHLEHTpALis BiAHOBIEHOTO PO3YHHY)

* A BBEJCHHA HABaHTa)KyBaJIbHOI 103u TpacTy3yMaly 8 Mr/kr macu Tina abo nmoganbluoi 3-
THXKHEBOT 1031 TpacTy3ymaly 6 Mr/kr Macu Tina:

21 (Mr/ma, KonueHTpaum BiTHOBJIEHOTO PO3YHHY)

HeobxigHui 06’ eM PO3UHHY BinOHparoTh 3 q}maKOHa 1 BBOOATE B IHQY3iHHUHA l'laKElT 3 nomammmﬁpuny,
noslieTH/IeHy, noainponineny abo eTuieHBiHinaleTary, abo cksHuMiA (rakoH, U Mtcw"rb 250 MJI{ /ML

;_\
N
'_\
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(0,9%) posunny Hatpito Xnopuay. He cix BHKOPHCTOBYBAaTH PO3YHHH IUOK03H. [HYy3iiiuuil maker abo
(nakon cnix obepexHo mnepesepraTd 100 nepemimiaTH PO3UHH, 3aMOGIralOYM yTBOPEHHIO MiHA.
[Ipeniapatu Ui napeHTepaJbHOrO BBEJCHHS I1epe/l 3aCTOCYBAHHAM HEOOXiIHO Bi3yasbHO OTNIAHYTH, 1100
MepecBIAYNTHCS y BIACYTHOCTI MEXaHIYHHX JOMIlIOK i 3MiHM 3aGapBrenHs. [HQys3iiiHui posuuH crig
BBOJHTH BiIpasy K Mic/a NPHroTyBaHHA. SIKILO po3Be/cHHA BiAOYBaIoCA B aCENTHYHHX YMOBAX, PO3UHH
Mo:KkI1a 30¢epirati npotarom 24 roanH (npu teMmnepatypi He rutie 30° C).




